
I 
1. This Parts Catalog carries Yanmar crawler back-hoe Vio15-2. 

2.Parts catalog history 

------ Parts catalog No Pub I i shed Remarks 
1st edition OOOYOOK2960 May., 1994 Disuse old edition 
1st revised OOOYOOK2961 Jan., 1997 Disuse old edition 
2st revised OOOYOOK2962 Sep., 1999 Disuse old edition 
Last edition OOOYOOK2963 Oct., 2002 

3. Model name 

SECTION Column Model name M/# Manufactured 

I (Vehicle) 
(A) Vio15 PR 

1993/11-2001/3 
(B) 

00501-15329 
Vio15 PR EX 

II (Engine) 
(A) 3TNE68L-UBB 00839-52034 1993/8-2000/1 
(B) 3TNE68L-EUBB 51587-73428 2000/1 ...... 2001/2 

P:Canopy spec. R:Rubber crawler. EX:Export except Europe. 

4. Your understanding is asking that this parts catalog is not a technical data manual setting 

forth as servicing procedures, This parts catalog is using simplified illustration. 

Be sure to use Yanmer Genuine Parts in your maintenance servicing of Yanmar products. 

Be careful not to use the simple parts available in the market, otherwise their use in 

repairing causes such as an early breakage, for instance. silv
erh

orn
.co

.uk



SPECIFICATIONS 

Name YANMAR CRAWLER BACKHOE 

Model Vl015- PR 

Model 3TNE68L- UBB 
Engine 

Bore x Stroke 68 X 72 

Transport length mm 3500 

Dimensions Transport width mm 1200 

Transport height mm 2200 

Std. bucket capacity m3 0.05 (JIS 0.045) 

Std. bucket width(Outside) mm 450 

Max. digging depth mm 2100 (BLADE 2220) 

Max. cutting height mm 3600 

Max. dump height mm 2590 

Max. reach at ground level mm 3610 

Min. swing radius mm 1500 (Swing 1150) 

Boom swing angle degree Left 50 & Right 90 

Max. digging force(Std. bucket) kN (kgf) 13.7(1400)(JIS 11.8(1200)] 

Travel speed(High/Low) km/h 4.2 I 2.1 

Gradability degree 30 

Average ground pressure 
kPa 

24.5 (0.25) 
(kgf /cm2

} 

Track shoe width(Std.) mm 230 

Width X height mm 1200 X 250 
Blade 

Capacity m3 0.08 

Machine mass kg 1500 

[ ] shows to the specification of rubber crawler. 

silv
erh

orn
.co

.uk



How to read this Parts Catalog. 
1. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts. 
2. Parts change may be made without prior notice. 
3.Form of this Parts Catalog. 

Y0OF2161 (1997.09.01) 

1: 1: 
1j : 

SalEW II 6X 16 9: 9: 

c~tii_>__ : : --\--- -~ · 
1Jl.;l,7~ 1 ! 1 ! 4 

5 
6 

122710-51050 -17'J:t1ffl--7 2 i 2! 
129470-51000 -17'J:t1tlll 1 i 1 i . -(1) 7-~ t-::J ;.,"<;.,-t?-?t-t~. 4JH-0T, 4JH-0TZc: t, COMPEMSATOR TYPE. 

E/#00155f:"t't.t. MBl!:t1Cf±tlc:t,f:'t' OPTIONAL PART, TO E/#00155, 
(4JH - DT,4JH - DTZ) 

CD Ref. No. 
The Ref. No. in the list may not be accord with the Ref. No. on illustration. 

(Ex.) Illustration No. List head No. 
1 1 (Bator change) -- 1 ~ (After change} 

When interchangeable symbol N, A, and K, illustrations for new parts are sometimes omitted. 

@ Lev. (Level) 
Indication and Meaning of Level 
Level : Hereunder is given the relation among the number of dots(•),the level and the nominal parent- child relationship. 
• ······Parent parts(Assembly parts) 
• • ···· .. Child parts included in '•" jSemi-Assembly parts.component parts of Assembly parts.) 
• • • ······Child parts included in"•• , Grand- child parts in terms of "•'. 

(Compoment parts of Semi-Assembly parts.) 
Note) A parts of non- sale parts are illustlated but not listed. 

@Change Mark 
Change Mark "I" is given to the part for which a desigh change was made at this time. 
The design change was not shown in the last published Parts Catalog. 

@) Interchangeability Mark 
In the case where a part change took place.one of the following interchangeability marks is indicated for that part. 

Symbol interchangeabilitv Contents note 
N Old~ New New Part is interchangeable for Old Part but not interchangeable conversely. 

Q Old _'._Jt_ New New Part is not interchangeable for Old Part but interchangeable conversely. 

A Old::::; :: New New Part is interchangeable for Old Part and vice versa. 

s Old~ ::: New New Part is not interchangeable for Old Part and vice versa. 

w Part newly added. 

z Part discontinued. 
F Not interchangeable single part but interchangeable by set of the related parts. 

K Changed only in quantity used. 

@Effective Machine No. 
When a part is changed.Effective Machine No. of a Model for which the part is applicable is indication 
in each column of (A)- (F). 
Product Svmbol Product No. Product Svmbol Product No. 

C Clutch No. Compressor No. M Machine No. 
D Drive No. T Tractor No. 
E Engine No. Note1) * Date 

Note1) Date may follow the symbol in some cases. (Ex.) * 1996.01 
Note2) As far as engine models shown by ffXXX" are concerned, the modification of the parts could not be 

predicted or the engine models themselves could not be identified. 
Note3) (A=E/#00185) means that the design change on the part has been effective for the model at the 

column (A)(in this case, for 4JH- on on and from E/#(Engine Serial Number) 00185. 
@ Remarks Mark 

Figures or alphabets (Symbols) are entered in the remark column. 
The comments(remarks)on the pertinent parts are indicated in the lower part of the list by the same symbols 
as those stated above. 

silv
erh

orn
.co

.uk



YOOK2963 

1 [*•~-~] [PAINTED COLOR LIST] 
~M/#10500 

~fir ~~ ~~'® PAINTED COLOR ~1:8:~ 

PART OESC v :::.,.,,-tz J1,.,~2-i5'- MUNSEL No. COLOR 
RIPTION CODE 

CD i7 ::f~ - :;t- :::,,, -\? / :1 I) - / YANMAR OCEAN GREEN 98 7. 62BG3/8. 09 7.62B03/8.09 

® 1':'./7-t:-=i ':I -'J:11)-::., YANMAR PEARCOCK GREEN 97 3. 88G5. 31/9. 15 3. 8BG5. 31/9. 15 

® ;-,::.,7-y" -5 ~:fl)-::_; YANMAR CITROUS GREEN 96 4.84GY8.42/6.99 4.84GY8.42/6.99 

@ t-1 ::.,7-7--'J :;t 1)-7:11,.,- YANMAR DARK OLIVE GREY 72 5. 39Y2.92/0. 78 5.39Y2.92/0. 78 

silv
erh

orn
.co

.uk



Y00K2963 

2 [~fHJaiie~ J 
[PAINT PART No.1 

Bl3 F.fr ~~ts 
PART PAINTED COLOR 

CD t,Yy-:;{"-:.11'7 Y-7 1)-Y 
YANMAR OCEAN GREEN 

® l7 / y- l:::'. - :::J ':,J :J ,,YI) - / 
YANMAR PEARCOCK GREEN 

® t,Yy-:,11' 5 A-7 1)-Y 
YANMAR CITROUS GREEN 

@ i7 Yy-'7 -:J :;{" 1)-7 -7 ~-
YANMAR DARK OLIVE GREY 

~~Bl>!I6ti% 
PAINT No. 

16Qffi 4Qffi A7~-
16QCAN 4QCAN SPRAY 

981101-09598 977620-40980 977620-30981 

981101-09597 977620-40970 977620-30971 
. 

981101-09599 977620-40990 977620-30991 

977620-40720 TOR-90460003 

3 [~-~-aiJO)-~,] 
[EXPRESSION OF PAINTED PARTS] 

:Sis8tiffl:~ ?!15®~ ~~1!! 
PART NO. PART NAME PAINTED COLOR 

1 12, 4 9-s 1 1 o, l -4 7-bCMP (-'YU-Y) (97) t,Yy-l:::'.-:::J ':J :J-71)-Y 
BOOM CMP (GREEN) (97) YANMAR PEARCOCK GREEN 

Bl3F.fr ~liltt!! 
~~-Bfs!I6 MAIN PARTS PART PAINTED COLOR 

"'"flfjEfr~ UNDER TRAVELING BODY 

CD t,::.,,y-,t-::,1-t, ::.,,".;11)-::.,, 71.,,-t,: BLADE 
YANMAR OCEAN GREEN ;/Ji:,::.,,9-i:,I1'I-- COUNTER WEIGHT 

A1::.,,".f::,1 1)::.,,";f SWING CYLINDER 
7v-t-=V 1)::.,,-$1 BLADE CYLINDER 
-$1-=::.,,".;17 L.,-L,. TURNING FRAME 

® -\7::.,,y-~-:::J 'J'J".fl)-::.,, 
7-L,. BOOM 

YANMAR PEARCOCK GREEN 
y-L,. ARM 
WT'JI-- BUCKET 
7 □ :::.;t,tJ/\- FRONT COVER 

® ;-,::.,,y-Vl--5A".11J-::.,, ;r-::.,,::'£. 'J 1-- BONNET 
YANMAR CITROUS GREEN =ft-')~ CANOPY 

J..'T'J"":1 STEP 
vH-M LEVER 

@ ;, ::.,,y--$1'-? ?I" IJ-7".;11.,,- 1::.,,1~::'£. INSTRUMENT PANEL 
YANMAR DARK OLIVE GREY "'-$1)1,tJJi- PEDAL COVER 

:r:::.,,V::.,,ji)t) ENGINE RELATED PART silv
erh

orn
.co

.uk



YOOK2963 

1 [ *IUt•~ l 
[PAINTED COLOR LIST] 

M/#10501~ 

$.Pfr ~~ ~~~ PAINTED COLOR "®~5.)-

PART DESC y ::.,.., iz ) I..,, ~c! ~ MUNSEL No. COLOR 
RI PT ION CODE 

G) i7 -:,,,7-flr=f 1' -7 /:f 1)- 'Y YANMAR NEW DEEP GREEN 88 0. 682.2/4.2 0.682.2/4.2 

® ;-, -:,,,7-t:::- ::::i ':J -,-::11)- / YANMAR PEARCOCK GREEN 97 3. 8 BG5. 3 1 /9. 1 5 3. 8BG5. 31/9. 15 

® ;-,-:,,,7-:,1 t-- 5 :::Z/:fl)-'Y YANMAR CITROUS GREEN 96 4. 84GY8.42/6. 99 4.84GY8.42/6.99 

@ i7 -:,,,7--$1 - -, ~ 1) - 7 /:f 1..,,- YANMAR DARK OLIVE GREY 72 5. 39Y2.92/0. 78 5.39Y2.92/0. 78 

® 1-:J-::i 5JL,*FJ1' t-- NATURAL WHITE 1 5 

silv
erh

orn
.co

.uk



YOOK2963 

2 [~~!Ja&•-is-] 
[PAINT PART No.] 

$ pjf ~~'® 
PART PAINTED COLOR 

G) -p::,,,y-~=f-1-7/J'IJ-Y 
YANMAR NEW DEEP GREEN 

® 17.::,.,7-l::::-:::J ':J ?7 1)-Y 
YANMAR PEARCOCK GREEN 

® l7Y7-Yl--5::Z.7 1)-Y 
YANMAR CITROUS GREEN 

@ i7Y7--7-?~IJ-77v-
YANMAR DARK OLIVE GREY 

® -J-=f- :::i. 5 JI,,* ':J 11--
NATURAL WH[TE 

1 6 .Q $ 
16.QCAN 

981101-09588 

981101-09597 

981101-09599 

3 c••~•a&O)~l.Q.J 
(EXPRESSION OF PAINTED PARTS] 

~13'ati=fflc% w r:'rn ~ 

~fl$~:ffl'% 
PAINT No. 

4.Q $ ::z.:tv-
4/lCAN SPRAY 

977620-40880 977620-30881 

977620-40970 977620-30971 
. 

977620-40990 977620-30991 

977620-40720 TOR-90460003 

977620-30301 

~~~ 
PART NO. PART NAME PAINTED COLOR 

I 7-b.CMP (-:7 1)-Y) 1 7 2 1 4 9-8 1 1 0 l j -4 BOOM CMP <GREEN) {97) 

(~)$~~*~©( )~~~~~~~~o 
(NOTE) ( )at the end of part name shows Paint Color. 

4 (.:t:J!ffal!O)•li~] 
[COLOR OF MAIN PARTS] 

$.Fff ~~'® 
PART PAINTED COLOR 

G) i7';/y-f4r'74-•::fJ;jl)-';/ 

YANMAR NEW DEEP GREEN 

® i7--Yv-t'.-:::i 'Y?":JIJ---Y 
YANMAR PEARCOCK GREEN 

® -\7';17-:11--5 7-..-7 1)-';I 

YANMAR CITROUS GREEN 

@ °P ';/y--$'-,?,t IJ-:;1';/1,,-

YANMAR DARK OL[VE GREY 

® --J-=f=i.5)1,,*')11--
NATURAL WHITE 

-3:::Tci:$~ 

"f Bl! rerrf;J 
:tv-i.: 
;1)9';1-9-r:,:r.-( 1--
7-..1 Y-7:1 I) ';l-$1 
:;11,..,- I-=:! IJ ';I-$' 

1.9-=--Y-77 t..,-1.,. 
7-b. 
7'-b. 
1\-'.T•J 1--
7 □--Yl--nH-

if- ';I * ,, 1--

"J.."r'Y:1 
t..,H-M 
-(';II~* 
"-$1 Jl,;IJ /~-

I--Y:::J--Y§ffltJ 

::f;, ) t'. 

( 9 7) l7Y7-l::::-:::J ':J ?7 1)-Y 
YANMAR PEARCOCK GREEN 

MAIN PARTS 

UNDER TRAVELING BODY 
BLADE 
COUNTER WEIGHT 
SWING CYLINDER 
BLADE CYLINDER 
TURNING FRAME 
BOOM 
ARM 
BUCKET 
FRONT COVER 

BONNET 

STEP 
LEVER 
INSTRUMENT PANEL 
PEDAL COVER 
ENGINE RELATED PART 

CANOPY 

silv
erh

orn
.co

.uk



YOOK2963 

ii~ ( 1) 
WIRING DIAGRAM Cl) 

~M/#0 2011 

Pi?~~-
FUEL SENSOR 

' L • Blue R ~ Red GW iS Grm lhllte Gr 1/1.,- Gray Y M Yello 

YB U Ytllo 

YR Jlf Ytllo 

YL lW Ytllo 

W B White 

WB Sllhlt• 

r Black LW IE Blue lhl le RY *JI Red Yellow GR if. Green Red Or ;ti.,::,:.) Orange ITT 
w Rtd 

1 Blut 

~1:u..,::J ;:r. ~ 
&LOI RESIS 

Black 

TOR 

-
-

OR 

LR lf. Blue Rtd RW *8Red Whl l te 

LB II Blue Black RB *IRed Black 

LG •• Blu, Grun RG dRed Green 

Lg M Youns Lmes G S Grun 

<> A .. D 

I 0
0

ftft0 

0,71Rr ~ I. 25Br 
~ 1 ... , .. ......_ 

3.0R I 

t 1 ....... h >--- 2.0L I 

~ 1. llllSb .__ 2.0LW 1 
5 o.no, .__ I. 21LD I 

I A•n >--- 1.258 -~ O. 7t1V 
-"'" 1 ~•vn 

v-111' 
TAIME R =E ~•a 

Q 
--L..!Lt3•AVD 

IJI,., 
REL -ILw~ w::= AV [° C>- l!t,. U• 

s" ts 

:c:~Y~.:::tt-- -,7 
'.lvl-1' t: 
ENGINE STOP 
SOLENOID 

G 2.08 ~~ 2.0R H 1.26VR 

~ ff"" 1 21RW 

~:::: 

c~)~ Q 3.08 
2. OR H 2. OY 

1am 
PREVIOUS 

I 

n 

• ~ 
~ 

B Black Br Brown 

:~ 
ti) .. 

BR Ii- Black Rtd 0 

IS Black 1h11 te BW 
GrB 11.,-1 GraY Black 

1.; : 
O C 

-- _J 

~ a. 
ti) 
0 .. 

~.:i-Y-:111, •J~? 
SIBLE LINK 

~ORL 
3.0R 

0.5 

308 ~ 
Ii V 

A1'-'r-< ~~:lf:-9 
1

55B24tl 
ST ART! NG MOTOR 

7J'r 7 'r 

I .J -r-A-9--97.1'~ 
STARTER SWITC H CONNECT TABLE 

, 1 9 

HE;~! .Q::::::I: 

30 17 50 

-"-----+ 

OFF. 

ON ! 

START 

'0 ~~Jfe~v 

~ AC 
_ , 

_, -;tJl,9~-9 l-
ALTERNATER 

PREVIOUS 

~ 
$-~.?t-f''Y'r 7-A..,~7 

BOOM LAMP"'tE~?' 
HORN SI 

V HEA,,,.... AM ITT I~) .... 
71--~ 

i----
~ 

HORN .. 
3' C) ... _J m .. a: a: 00 ., 
N "'"' "' "' C) 

00 

~ 
.. ..: - -

OJ 
N 

- ' 
~ 

ill ~la 
.. . ..J m ~1: .... 

~ 
., ., 

.. 0 0 "' N - - m ..: .. ~ -
N 

-
'--- ~ 

I 

lg 5 
I~" 

:IL 
01- -

2. owe - a. owv 
3.0W >--- 3.0RL 
l.25YB >--- I. 26YB 
3.0RW >---~ 
3.0R 3.0R hi 2.0RW ,__ 2. OR 
~ I 

1.26YB - 1.25YW 
l.25YL ,__ 1.25YL 
0.5La t-- 0.8La 
0.5QW - O.HW 
O.IIY - O.&YQ 
1.268 - 1.268 
f.250r t-- l.250r 

'•"a"' 1. 25YD - l.215Y 

1. ,.,vs r ~ J 
t.2118r >--- l.268r -

3.0YR ~ 

~~ 
~ 

l:.:i-:;c,tC-,?A 
FUSE BOX 

• .. 
Ill J .. "' ... 0 t Cl) 0 

it- • .; "UJ 
,..J M& 

...... 0:: 
I'(:::> \I-I (!J ... Cl) p ~is -~~ I i'~ I "a: ~ m 
..::. Q. 

I~ 
0 

'tj'• ~..J 0 .; 
gj 

....,. __ 
1'.0-ri',- 7.,. 

.. ftftV . --· 
0 ADD 

.. ---
• na 

I 

- '"'~ l.26Y O.SY 
1.250r 0.60r Y~ 

8 

1.25B~ Or 

~-.6!':iY1J.•1','f 
BOOM LAMP SW 

~ 
7"1i--9 

~--

: e/EY' 
I 
I 

~ I 

I -0 I 
I 

0.6YR ;=~ 

~~ 
0.68 
0.5YB >--- I0.6LW 
0.5QR ~ In IIVB 
0.5GW >--- 0.6L 
O.tlLg >--- .O.ILR 
O.SR .__ lft._ I. 26YB - lo. 5R 

-1 
I 
I 

L ·- -

···-~ 3 na, 19 
l> OR l7 A., 
.. Aftft 60 30 AC STA 
3.nDW 

I 

. -·- 0.5V 
V 

: HOUR METER 

■f.15~'7 
: LIGHTING 

LAMP 

Di--~ 
1 FUEL METER 

'1-1'-Y 
CHARGE 
:t-1' JI, 

I OIL 
d 
TEMP 

I -•v• 0.5or 
n •-- t--1 0.5G~ 
A •a t--1 0.58 .Fe\ 

'r 1'-Y,(~Y-'T-11 
ARGE INDICATOR CH 

0.58 0 .-.a 

$ -:ttl­
UZZER B 

0. 5Y"- ,n ~" 
=,~7 
LAMP 

'r:C:'11:b­
CHECK ~c ,a ~ Bl Jl'-A n.s - . :,... 

o. 6Y8.__o:;::illfl ~ (:~-9-
O. SOR>-- o. 5Q j, G) (~1'-
O. HR- O. ISBR ~) (7fl-
0. 50Wc--- o. 5GW ► 
o. SL -~IIG'D (;t-(JI, 
. ~~CLv Cd) - ;,-

~L C:i:JI'-

) (EARTH) 
-9SW) (STARTER) 
SI) (CHARGE) 
) (BUZZER) 
) COIL) 
(TEMP> 
> (AIR> 

3.0RB - m I. 258 '--
2. ORW '-- 1?77,(IJL,-
1.26Br- SAFETY RELAY -'--

silv
erh

orn
.co

.uk



YOOK2963 

~,~ (2) 
WIRING DIAGRAM(2) 

M/#02012~M/#10500 

A $'-11 A-1' ~ '1--
. STARTER SWITCH CONNECT TABLE 
~ 19 30 17 50 

HEAT 

OFF 
ON 

START 

;#JL,::,t-, •J~ 'Y?­
CURENT LIMITOR 

I 

~ 0. 75Rf - 1.2581 
<A'I-...J..l,._j.,i..!!.5Dn._---j>-- 3.0A 
jif......!..lw•'i..!!.'53!.l!...•h--1- 2.0L 

J.,>SSb - 2.0LW 

1

IH-...L..,...1 n. 7.,.,,.n"",.~--i_ 1. 25LA 

(B}.-...!..1,_,. 'i..!!.5"'2.._--I- I. 258 

AC 

Qu::,"tt­
FUEL SENSOR 

~ 
:~ .. ., 

0 

- : ... .. 
"' "' 

.. 
"' .. 

,~ 
• a:>-

~
-~I~ --

:d 
0 

I 

.. . 
a: a: 
I0 00 

00 

~,., .. ., 
00 

*-::, 
HORN 

m .. 
.J .. 
00 00 .... 
0 
.J .. ., ., .... 

I ~: ==~ ~~p( Bl .....L.-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_► _-_-....:....!.I~. 2~5..:;..:..iO-'--jr 0. 50 r 1/..o "-
.....l---l----------------''-'-·.,:.;25::B:...; O. 58 Or 

I 

~ I 

l -~ 
I 

I 
0.5YA =~ 0.118 
0.5YG - IA••-
O.IIGA -- --- IA. 5vn .:ft_ 0.58" - ·"· 51 
0.5Lt1 ~ ·,_, 51 D 

O.IIA - 1-ft~ 1. 25Y8 - rn ..... 

-1 

1-J.,,.5Y1'7..1,f 
BOOM LAMP SW 

yry -J.-1' 
HOUR METER 

■IJl'5 ::,:1 
LIGHTING 
LAMP 

D-J.--s, 
FUEL METER 
,,...,_::, 

' CHARGE 
-:.t1' JI, 
OIL 

.Q 
1 TEMP 

~ 0.7SY ~ .___,._ 
L-..J.-l-----+------1----------1---+-++--""~· OIC'l)w,,,_,a~-lJ3t.,.-.!!JO""'ll!.---+4-l-~-----ll---++--1 }-JGL.Jlll.1--~;___--1-----, 

~ rLJ~ftftl 
I 
I 

1'1'v­
TAIMER ~ 

:c,::,::,::,At--~:1 c:~ ')vl1't: ~2.08 
ENG I NE STOP .L..!!!l..GiJµ1.,_,. 2..,,5C!.JYAc,_ _ __. 

SOLENOID 

~-_-_-_-_-_-_ .... _:-_:_-_-_-_-_-_-_-_-_-_-_:-_-_-_-_-_-l+-----it-l-----_-l_t_-_+f---f+---_-_--::-':-1~. ~2,:'51Y'",B--Ji---l-1,_,_. ~25'-"-YB"'----1-4-1-4--J ~--1-----l---i-1~
1 
~ 1:;:J,ZJ-m-111.._-L.--~----_r--_:;-• 

~ 3. OAW - 1 2. OR ....++-14----1--+--++--t-l ,... 
U-1-------------+--+--+---+--l--~a~.~oA~ 1a.oAhl 

~-----------+--l--+---<--+----"'-2 . ...,,0:,,;AW"---l,__ 2.0R 

,____....µ.l..w• ~..,,,5C!..!yD._,r-~ J 
3.0YA l-'~ 
1.2110,L_~ 

~ 

~ 'L._-1-1-i--1----I----II---.J.....1..-I--I 

1.25Y8- 1.HYW 
1,211YL - 1. 25YL 
O. IILa ,___ O.SL-;; 
0.5GW ~ 0.5GW 
O. IIY - O.IIYG 
1,258 ,__ 1.258 
1. 21101 ,___ I. 2501 
1. 25YA 

.__ I.HY 
1.21181 - 1.21181 

,___ 

I AR-

1 ?KVI t---i 

,. -- t---i 
n.llR 

0.58 

L ________ 

0.5Y y 
0.50r 

"I-..,-91' ;,,::J'T-9 O.IIG = 
0.58 OH ARGE INDICATOR 

8 

ft "D 

:ti/-Ma-!J I ·- ~~ ~ 1 : :::• 
'✓ Vy u_uuu~_. ~f22t,4;j;~======================t==+=-4===~71 GROW RELA ~:[ill] ~G --~ t:.:i-:91'Jl, IJ::,-, 

FUSIBLE LINK 
r--i~~ OAL 
~-OR 

l::.:i-X:;1(,-,,:. 
FUSE BOX @ B UZZER 

0.5Y A rft 

0.11 

n sos I_& .,____,;;.;;.;;..__--a.x;;r I 
--=---=--
(-) (+) 

7 .,. SY 110-S6 
,it?eWv 

18% 
PREVIOUS 

H 
-
{+) 

55B24L 
,AtTEWv 

ri._______..ll 

N N 

L R 

-;t}l,9~-9 
ALTERNATER 

• 0 

., 
~6 

:::,~ 

i~~ i; 

I .. 
.J 

00 IO -. 0 ~o,O -s-w (I) 
Ta: r<:::, i~I ~(I) r 
'" 33 ... a: T" 
~a. Ka: 

~;~ ~ "T--~o 

.. 
0 

..; 

d-

Y ill Yellow L .. Blue R ijr- Red 

1?7'r-< Vt..,­
SAFETY RELAY 

GW liiS Green lhl I te Gr ' 1t,- Gray 

YB ll Yellow Black LW JS Blue lbltt RY iilRed Yellow GR h Green Red !Or ;tt,::.,y Orange 
l-..-_j__ _____ _J._--l-------1--/.-----+--+-----~ 
YR lt. Yel 101 Red LR ftfiBlue Red AW liSRed Wh 11 te B Ill\ Black JB r * Brown 

YL jlJf Yellow Blue LB •• Bht Black 

W S White LG ,Uielue Grun 

RB ilRed Black BR I* Black Red ' 

RG *iRed Green BW .IS Black lhl1te'. . -

WB Bl lhlte Black Lg fil YHng Leaves G ill Green QrB 11.,-JGray Blacki silv
erh

orn
.co

.uk



YOOK2963 

ftl~ (3) 
WIRING DIAGRAM(3) :t-A5:.t:t 

M/#10501~ 

A17-1'A1~T-
STARTER SWITCH CONNECT TABLE 
~ 1 9 30 17 I 50 I AC 

HEAT - -
OFF 
ON 

-
START 

~Dv~'-1' ~ nw .. 

GLOW RESISTOR I :l '"" 

hv:.tt-- 1J=:'!I~-
OURENT LIIUTOR 

9-fv­
TAIIER 

-! 0.768r - 1.25Br 
I .!!IA - 3.0R 

R 
I. 215S" - 2.0L 
1 .......... ,__ 2.0LW 

~ 0.7150, - l.25LR 
,i 1.211A '-- 1.258 
~ n 715Y '--

), ~RVn 

~ I . 25RW 
f---C:!j ' . ? 5A 

~ 

I 

i 

I 
I 

I 

I,:,t~:.tAt-'!IJ r~OGW 
~V/-f~ :µ2~:o~Bc..,---+, 
ENGINE STOP 2 • OR H 1-.!1-'-'. 2,,,,5C!.2YR,__ _ __, 
SOLENOID L 

(-1 (+) 

SY110-S6 
,itfE~v 

o.n 

Q1?:.,~­
FUEL SENSOR 

z 
~ 

:IJ, t- ,t7 /tll,:t 
OUT OFF VALVE 

1?77'-f -:).-( '!17 
SAFETY SW ITCH 

ai .;; - -ID CD 
II) .. _, ID 

0 0 00 

a; CD 
m m >-
"' ~1: 
0 - -

BOOM LAMP~if ?iM?' 
D @ 
..__,, 

.. GI,_ .. a: a: 
m .. ., .. ., - 00 .. 
-

GI 
IC GI ., "' 

11) 00 
IO .. 
-

I 

I" a 

1le f --

:I; il 
0 ..,:._ 

.. 
.J 11) .. .. 
"' "' 

GI • .. 
.J m 

~ : ., .. 
"' "' "' - -- -

-

.----------------+-~~:..,.:~:=~~-i~~ 1-A5Y1l1,t 
..-1------------------'-'1.-=2-"'50a.'-jr o. 50r BOOM LAMP SW 

r-++--------------------'-1:...!.2,..:;6=-,B O.ISB 

1 ·8--5:1 
LL.L.LJ I "J' I')~ -,$1 

: HOUR METER 

I 
0.5YR -1 ,0.5Y ._., ______________ ~o=-".-=se~-1-~ 

r-+-+-1-----------------"o~.ll~Y~G-.__ lo,51w 
,---,:0~.5~G=R-i'-- ~.5VA (i&\ 

0.5GW ~ ~.5L J""[_ 
,---------+---O~ . .c,,5L=G'--,.__ 0. 61 A ~ 

H-+-------l-i--------+--.,:::0..:,,· 6==,R:,::-...-1,__h----~ l f,oo 
.--------;-1---------+----'1.~2"-sv~e-- in. 5R lJL ~ 

-1 
I 

■IJl-5:.t:1 
LIGHTING 
LAMP 

-)(-9 
1 FUEL METER 

T1'-SI 
CHARGE 
;t-( JI, 
OIL 
d 
TEMP 

1,25YB - l.25YW 
L--1-----i-4--+-l-1--+------------~-+-!---HH-+---,:..,..725",'Y:"'-,L ,__~1.~2~6Y':"L--I-I-++--+-+-+---. 

.-o--1.J 

2.0R"' 

,-4-4-~ _ _.,o"-. ,,_,11L:.11.n'-i1--f-o?.~6~Lo~-++H-. 
,----+~H--H-+H---'o~ . ._;5G~~•y-l-o::-'.-=c6Q;;::W'--t-+-l-+-i 

O.IIY 1--- 0.5YG 
Y-+-~-...:::1.:..:. 2"'"11-c-e-i,__l-'-'1 . ..,,_2::<e11e,___~ 

'-+L-:t.===jl~. ~2~5~0tjr -1-71.~2=50:-'-r--if-' 1 • 25YR 1--- I • 25Y 
'-++--+--_,._1 ,_,. 2.,,,_H,.,r--1>--~1.~2s=-:ec--, --+--' 

'--

1 ~E-
I '>l<VI r 
0 ""D r---1 
ll IIA r---1 -

0.58 ,I, "D 

0.6Y """ 

0.5Y y 
o.50r 

7" "'r-Sl-(:.tSl'T-11 0.5G ~ 
0.5B CHARGE INDICATOR 

B 

@ :t+I-
B UZZER 

,, :,t:f7I., 1,­
LAMP OHEOK 

. - I Bl (J7-A) (EARTH) 
'-+-1-------+-H----'~"":~:~Ay -~1@ (A~-~SW) (STARTER) 

308 I~ 
~I I 

<-+----=o"-. 11=G9R..._ o. ,cs I I a) (~-t-YHOHARGEl 
L---"o,._,. 5,.::8":'IR'-- o. seR 11~) (7tl-) (BUZZER) 

'-+-+-1------+-----------=-0c..c. 6'-=G"'il..._ O. 6QW >-

ri~V 
:nr 

'-1'-7'-f :.,~=e-9 
STARTING MOTOR 

~ .J 
00 

"'"' 

L R 

;t.11,1'~-1' 
ALTERNATER 

ll: 
0 

.; ~71~ 'i'• gj 

ll: 

" "' •• lf,.a,O 

"w Ta: 
I'(:::, 
... a, 0 ,";\ a, 

"w ~a: 

~~ :> 
~-L-,,i...... 

~07:/r 

.. 
.J 

"' 0 -tn 

ti!! I T' .... m 

r<7~ 0 
.; 

~ T"r 

'-+-1---------------0:..:·...::cS=tL• '--~-I~~ (,t-(A,) (OIL) 
..._~L11L1~ (Q) (TEMP) 
..._ L~ 

~L (.:x:J7-) (AIR) 

1?7'.r-<Vv-
SAFETY RELAY 

Y - Yel IOI L ff Blue R ;m Red GW il8 Gmn lbllte 0 r 11,,- Gray 

YB Ml Yellow Black LW JS Blue Whitt RY ir-MRed Yellow GR ft Grun Red Or ;tl.,~:i Orange 

YR Mffi Yell11 Red LR •* BIUe Red RWiSRedWhllteB ,_ Black Br ,F- Brown 

YL filft Yellow Blue LB ffl Blue Black RB ii Red Black BR I* Black Rtd 

W~ White LG •• Blue Green RG wiliJRed Green BW IS Blaek~l-ht-lt_e......___,__ 

WB BIA lhlte Black Lg U Young Lum G a Green GrB 11r1Gray Black silv
erh

orn
.co

.uk



YOOK2963 

t§~ ( 1 ) · · · · · · · · 
PICTURESQUE INDEX(1) 

it.~··· FIG. 1, 2 
LABEL 
~~it.~·· ·FIG. 3 
SAFETY LABEL 
IA···FIG.4 
TOOL 
PTO::f-•YI--· · ·F[G. 72 
P. T.O.KIT 

tlliaa · · · F I G. 1 4 , 1 5 
ELECTRIC PART 

??tJt,. · ·FIG. 6. 7 
ACCELERATOR 

lHtli■ · · ·FIG. 18~26 
CONTROL EQUIPMENT 
l.J'E::J::.,/01,7 · · ·FIG. 45 
REMOTE CONTROL VALVE 

9::.,,?. · ·FIG. 60 
HYO.OIL TANK 

ill!ft · · ·FIG. 51 ~61 
HYO.OIL PIPING 

r:J-?5::.,7. · ·FIG. 16 
WORK LAMP 
7-b.&7-b.757'.!II--· · ·FIG. 67 
BOOM & BOOM BRACKET 

"P-b.S/IJ-Y"J ···FIG. 36 
ARM CYL!NDER 

?-b.&l~?"'Yl-- 1)::.,?- · ·FIG. 68 
RM & BUCKET LlNK 

WT'Y I--S, 1J::.,"J. · ·FIG. 37 
BUCKET CYLINDER 

..... ±~W&i 
·MAIN PARTS 

if4 L,::.,-t;t&IJ7? 1J-1"· · ·Fl G. 5 
SILENSER & AIR CLEANER 
.:r:::.,:':}::.,yi:,::.,i-- · · ·Fl G. 8 
ENGINE MOUNT 
5::l.I-9&v'?::.,i-- ···Fl G. 9, 10 
RADIATOR & MOUNT 
;r,::.,;i'.!lt---• · ·FIG. 31 
BONNET 
J!b.ff;f-::.,7 &fl!IB-¥ · · · FIG. 3 3. 3 4 
HYO.OIL PUMP & JOINT 

~ 
REAR 

fl$J::.,-?&JlflJH7- · ·FIG. 11. 12 
UEL TANK & FUEL PIPE 

-? □ -5, □-5&:P::J;.;u .. ··FIG. 17 
RAWLER.ROLLER & ADJUST 

/i.'.!17'" 1J · · ·FIG. J 3 
BATTERY 
"Jl.,-b.&~[i;il-"7 1J::.,,7. ··FIG. 27 
FRAME & TURNING BEARING 
"Jl,,-b.nlt.- · ··FIG. 28 
FRAME COVER 
::Z'r'Y7&~[i;il□ •Y-?i::::.,. · ·FIG. 29 
STEP & TURNING LOCK PIN 
til!Jgl'E--$1 ···FIG. 41 
TURNING MOTOR 
::Z1"-"/1,::l;:i1"::.,i--. · ·FIG. 42 
SWIVEL JOINT 
:::i::.,1-- □ -Jl,H)t,7. ··FIG. 43, 44 
CONTROL VALVE 
2'?I-1HJV7- · ·FIG. 46 
2WAY VALVE 
□-9 1JH/1,7, · ·Fl G. 47 
ROTARY VALVE 
□-J\1 /\/1,7 · · ·FIG. 48. 49 
LOW-HIGH VALVE 
:::i::.,t--- □ -Jt,E'i!f 
CONTROL PIPING. ·FIG. 62~65 
'71J-S,,::.,'7. · ·FIG. 66 
GREASlNG 

~ 
~ 

LEFT silv
erh

orn
.co

.uk



YOOK2963 

t§~ (2) · · · · · · · · 
PICTURESQUE INDEX(2) 

~ 
RIGHT 
~ 

li.7':I H,1 1)Y">'· · ·Fl G 37 
BUCKET CYLINDER 

7 -1.,.;,, 1) Y-sr- · · F I G. 3 5 
BOOM CYLINDER 

· · · · · ;f!JJIIVH~ 
·HYDRAULIC SECTION 

Jll!H:;f,:.;7&U~- · ·FIG. 33, 34 
HYO. OIL PUMP & Ji--'Oic:.:.N-'-T __ ____, 

A 1 ,,__Jl,::h:11 YI- · · · F I G. 4 2 
SWIVEL JOINT 

::JYI--Cl-Jl,Hli,7- ··FIG. 43. 44 
CONTROL VALVE 

~ 

f1c 
REAR 

40 

~ ~ 
LEFT 

71,,-!-=;,, 1)Y-sr- · ·FIG. 39 
BLADE CYLINDER silv

erh
orn

.co
.uk



YOOK2963 

t§~(3) · · · · · · · · · · · -~§W 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 1 /6 

28'1 EX> 
Fig. LAB UEXl 

~~ . 0 

e:...--D 
~ 

[~~~1 ~ ~ 

(I] ~[~;g 

4 IA 
Fig. TOOL 

5 'if-fl,, ::.rt;t &I?-? lJ--j-
F i g. SILENSER & AIR CLEANER 

a ?-?t!/1, 
Fig. ACCELERATOR 

8 IY:iYv'J;.,t-­
Fig. ENGINE MOUNT 

9 5:iI-$'& "yij;.,t,- (18~) 
Fig. RADIATOR & MOUNT 

!PREV IOUSl 

1 0 5~I-$'&v'JYI--
Fig. <•~ l.lf/HDo/t--frfl) 

RADIATOR & MOUNT 
!NEW,HYD.OIL PILOT SPEC.) 

\ ~'J 

silv
erh

orn
.co

.uk



YOOK2963 

t§~(3) • • • • · • • · · • • -~§m 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 2/6 

Fig.14~~~TRIC PART 

1 I: llli cr;::.,-9,:,=,-7t?1t,) 
Fig. wElECTRIC PART 

(ONE TOUCH DECEU 

1 B?.-IJ5'.,17 
Fig. ~RK LAMP 

1 7 ? □-5. □-5 & J7V-I> ::o, 
Fig. CRAWLER.ROLLER & ADJUST 

18 •• (1J:,<?~&L,H-Al-'J/~ 
ig. {18Ji0 

CONTROL EQUIPMENT 
(LINK ST AND & LEVER STOPPER) 

• /-JPREv19us) 
! 

19 ••1 (7-b.&Wr,t-) 
Fig. (18ml 

CONTROL EQUIPMENT 
lB00ld & BUCKET! (PREVIOUS 

\ 

ff 
,,Li..._ 

"-- \.. ' 

r ' ' ·- ' \" i" '>:,,~ c. 

-'/ . I 
~ / / ~,y-· 

~'j 

. -:.--- y 

~/ - i ~~/ 
/ / ✓- / 

silv
erh

orn
.co

.uk



YOOK2963 

t§~ ( 3) · · · · · · · · · · · · Jfl:§.8U 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 3/6 

2 e .J.7''!17&1!1§□ '.??I::::,, 
Fig. STEP & TURNING LOCK PIN 

30V-l--&•C1Jti 
Fig. SEAT & INSTRUMENT PANEL 

2 7 71..,-b& liil~71J::,,,?' 
Fig. FRAME & URNING BEARING 

28 71,,-MJ/t-
Fig. FRAME COVER 32 :f"l'/I:: 

Fig. CANOPY 

34jfE;f,::,,7& 
Fig. Uiff£ j£E/H□ 1t--tHI) 

HYD.6IL PUMP & JOINT 
(NEW.HYO.Oil PILOT SPEC.I 

~>~J 
~] 

38 7-b':IIJ'./IJ 
Fig. ARM CYLINDER silv

erh
orn

.co
.uk



YOOK2963 

~§~(3) · · · · · · · · · · · -~§ffi 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 4/6 

37 /~7''Yt-:1/'J>$f 
Fig. BUCKET CYLINDER 41 l@t--9 

F i g. TUAN I NG MOTOR 45 1JEJ:J/t/i,7 
Fig. REMOTE CONTROL VALVE 

3 8 "J..1::JIJ:1/1)::,J-'j 
Fig. SWING CYLINDER 4 2 k(">Ji,~31':Jt--

Fig. SWIVEL JOINT 

39 7L,-t,:::11JY-1 
Fig. BLADE CYLINDER 4 3 J:Jt--0-Jl,/\J!,7 (IE!~) 

Fig. CONTROL VALVE lPREVfoUS) 

40 fft--9 
Fig. TRAVEL MOTOR 48 D-/\-{ltJl,7 (18~) 

Fig. LOW-HIGH YALVE(PREVIOUS) silv
erh

orn
.co

.uk



YOOK2963 

t§~(3) · · · · · · · · · · · -~§ffl 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 5/6 

r;:f2 

")JJ 
A 

·- / /~ 
/ / ~/ 

51 $.!H!W (9:,-?~;«::,,7 
Fig. ~/~Jl,7) OE!~) 

HYO.Oil PIPING 
(TANK~PUMP~VALVEl (PREVIOUS! 

_p-­
/>} 

j ~-~~ n 
· I ( f'"J.««:.r.t 

-~-

5 2 ~ffi (9>'-?~;lt:l1~/tll,J' 
Fig. (tli~. $£E/\1'D._,t-f±I) 

HYO.OIL PIPING 
!TANK~PUMP~VALVEl (NEW. 

HYO.OIL PILOT SPEC. 

53 lbffi!'I 
Fig. (/\Jl,7~'£:-9, 7-A) 

HYO.OIL PIPING 
(VALVE~MOTOR,BOOM) 

5 4 ff.El (JtJt, 7 ~ X 11'{11, 
ig. J.1:,-7) OE!~) 

HYO.OIL PIPiNGIVALVE~SWIVEL 
. SW I NG! (PREV I OUSl 

55 I (Jt~,1~M~~. 
Fig. :H)!Jl 10 wm1a,t-H 

HYO.OIL PIPING(VALVE~SIIYEL. 
SWING! (NEW.HYO.OIL PILOT SPEC. 

5 7 ~ff.ii (1H-:,J (I~ 
F i g. • $ff/HD 1 HHl} 

HYO.OIL PIPING(RETURN) 
(NEW.HYO.OIL PILOT SPEC.) 

5 8 lbffEI (PTO/tlt,7 
Fig. ~7-b.75'nt-) 

HYO.Oil PIPING(P.T.O.VALVE 
~BOOM BRACKET! 

59 aw c1tm 
Fig. HYO.Oil PIPING(TRAVEU 

/_ ''U;J 
. / l 
// 

~ 
"-...(7\ 

·. ·'•" -

.. i.-,..._ 
silv

erh
orn

.co
.uk



YOOK2963 

~§~(3) · · · · ·······-~§I 
PICTURESQUE INDEX (3) · · · · · ·FI 0URE 6/6 

6 , ' Uff (PTO?-b.IYt-:) 
Fig. HYO.OIL PIPING 

(P. T. 0. ARM ENDl 

62 ::::i:;t- □ -)1,~- ($1'11.,?I-) 
Fig. CONTROL PIPING(OIRECT) 

6 5 ::::i::,,t- □ -Jl,£1 ( □-'9 1J/Oli1 
Fig. ~::i::,,t-- □ -Jl,/01,7) 

CONTROL PlPING(ROTARY VALVE 
~ CONTROL VALVE) 

88 IJ-VY'J 
Fig. GREASING 

83 ::::i::,,t-- □-Jt,1!1 87 7-b.&7-b.75711--
Fig. (2i:'.lx1v/l,77:tY~) Fig. BOOM & BOOM BRACKET 

CONTROL PIPlNG 
(2WAY MULTI CHANGE) 

!'--'dlll.l,f--.:C.~--.,....,.....--- . ;' 

/" 

88 ?-.b.&/~'r'.!lf-. 1JY? 
Fig. ARM & BUCKET LINK 

69 lt7'.!lt-- (450) 
Fig. BUCKET (450) 

70 H7'.!lt--
ig. (400&350,300,250,19,f})~ 

BUC"'ET 
(400,350,300.250,ATTACHMENTl 

71 71.,-t,: 
Fig. BLADE 

72 PTO:ta1t--
Fig. P.T.0.KIT silv

erh
orn

.co
.uk



1,1,,772183-03100,,"LABEL SET, CANOPY",1,,,,,,,,,,,,,,,,,, 
1-1,1,,772183-03101,,"LABEL SET, CANOPY",1,,,,,,N,,72164368,M/#01463,,,,,,,,, 
2,2,,172183-03110,,"LABEL,SMALL",1,,,,,,,,,,,,,,,,,, 
2-1,2,,172183-03111,,"LABEL, SPECIFICATION",1,,,,,,N,,72422137,M/#10729,,,,,,,,, 
3,2,,172183-03120,,"LABEL,FEED WATER",1,,,,,,,,,,,,,,,,,, 
3-1,2,,172183-03121,,"LABEL, FEED WATER",1,,,,,,S,,72183242,M/#10666,,,,,,,,, 
4,2,,172183-03130,,"LABEL,GREASE LUBRCT.",1,,,,,,,,,,,,,,,,,, 
5,2,,172183-03150,,"LABEL,CONTROL",1,,,,,,,,,,,,,,,,,, 
6,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",1,,,,,,,,,,,,,,,,,, 
6-1,2,,172141-03202,,"LABEL,CAUTION",1,,,,,,N,,72164368,M/#01463,,,,,,,,, 
7,2,,172183-03200,,"LABEL,VIO15",2,,,,,,,,,,,,,,,,,, 
7-1,2,,172183-03201,,"LABEL,VIO15",2,,,,,,N,,72164267,M/#00765,,,,,,,,, 
8,2,,172147-03210,,"LABEL,2 SPEED",1,,,,,,,,,,,,,,,,,, 
9,2,,172183-03210,,LABEL,1,,,,,,,,,,,,,,,,,, 
10,2,,172165-03220,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,,, 
11,2,,172183-03220,,"EMBLEM,REAR",1,,,,,,,,,,,,,,,,,, 
11-1,2,,172183-03221,,"EMBLEM, REAR",1,,,,,,R,,72186125,M/#02100,,,,,,,,, 
12,2,,172183-03230,,"LABEL,TURNING",1,,,,,,,,,,,,,,,,,, 
12-1,2,,172164-03560,,LABEL,1,,,,,,N,,72164368,M/#01463,,,,,,,,, 
13,2,,172183-03250,,LABEL,1,,,,,,,,,,,,,,,,,, 
14,2,,172519-03290,,"LABEL, ENG.COVER",1,,,,,,,,,,,,,,,,,, 
14-1,2,,172519-04180,,"LABEL,WARNING",1,,,,,,N,,72164368,M/#01463,,,,,,,,, 
15,2,,172137-03301,,"LABEL, TURNING LOCK",1,,,,,,,,,,,,,,,,,, 
16,2,,172142-03301,,LABEL,1,,,,,,,,,,,,,,,,,, 
16-1,2,,172142-03302,,"LABEL,CAUTION",1,,,,,,N,,72164368,M/#01463,,,,,,,,, 
17,2,,172183-03300,,"LABEL,FRONT COVER",1,,,,,,,,,,,,,,,,,, 
18,2,,172155-03310,,"LABEL, OILING",1,,,,,,,,,,,,,,,,,, 
19,2,,172183-03310,,"LABEL,INSTRMNT.PANEL",1,,,,,,,,,,,,,,,,,, 
20,2,,172165-03610,,"LABEL A",1,,,,,,,,,,,,,,,,,, 
20-1,2,,172964-03610,,"LABEL A",1,,,,,,N,,72164368,M/#01463,,,,,,,,, 
21,2,,172165-03620,,"LABEL B",1,,,,,,,,,,,,,,,,,, 
21-1,2,,172164-03500,,LABEL,1,,,,,,N,,72164368,M/#01463,,,,,,,,, 
22,2,,172165-03660,,"LABEL, BATTERY",1,,,,,,,,,,,,,,,,,, 
22-1,2,,172165-03661,,"LABEL,DANGER",1,,,,,,N,,72164368,M/#01463,,,,,,,,, 
23,2,,172519-03680,,"LABEL,BRAND",1,,,,,,,,,,,,,,,,,, 
24,2,,121470-44540,,"LABEL, SUB-TANK",1,,,,,,,,,,,,,,,,,, 
25,2,,172183-03140,,"LABEL,ADJUST CRAWLER",1,,,,,,,,,,,,,,,,,, 
26,2,,172165-03230,,"LABEL, P.T.O.",1,,,,,,,1,,,,,,,,,,, 
26-1,2,,172165-03231,,"LABEL, P.T.O.",1,,,,,,N,1,72164328,M/#01136,,,,,,,,, 
27,2,,172183-03290,,LABEL,1,,,,,,W,,72183130,M/#00765,,,,,,,,, 
28,2,,172183-03280,,"LABEL,LOCK",1,,,,,,W,,72183132,M/#00737,,,,,,,,, 
28-1,2,,172183-03280,,"LABEL,LOCK",2,,,,,,K,,72183171,M/#01616,,,,,,,,, 
29,2,,172164-03510,,LABEL,1,,,,,,W,,72164368,M/#01463,,,,,,,,, 
30,2,,172164-03520,,"LABEL,DANGER",1,,,,,,W,,72164368,M/#01463,,,,,,,,, 
31,2,,172164-03540,,LABEL,1,,,,,,W,,72164368,M/#01463,,,,,,,,, 
32,2,,172519-04290,,"LABEL,WARNING",1,,,,,,W,,72164368,M/#01463,,,,,,,,, 
33,2,,172519-04300,,LABEL,1,,,,,,W,,72164368,M/#01463,,,,,,,,, 
34,2,,172964-03390,,"LABEL,ADJUST",1,,,,,,W,,72164368,M/#01463,,,,,,,,, 
35,2,,172964-03480,,LABEL,1,,,,,,W,,72164368,M/#01463,,,,,,,,, 
35-1,2,,172964-03481,,LABEL,1,,,,,,N,,72964011,*1995.07,,,,,,,,, 
36,2,,172183-03500,,LABEL,1,,,,,,W,,72183195,M/#01749,,,,,,,,, 
36A,2,,172173-03350,,"LABEL, LIFTING",1,,,,,,W,,72164422,M/#02100,,,,,,,,, 
36B,2,,172173-03250,,LABEL,1,,,,,,W,,*,M/#10501,,,,,,,,, 
37,1,,172173-03120,,LABEL,1,,,,,,W,1,72176167,M/#01616,,,,,,,,, 
39,1,,172165-03250,,LABEL,1,,,,,,,2,,,,,,,,,,, 
40,1,,172173-03560,,"LABEL (YANMAR",1,,,,,,,3,,,,,,,,,,, 
41,1,,172173-03570,,"LABEL (KOMATSU",1,,,,,,,3,,,,,,,,,,, 
42,1,,172173-03550,,"LABEL (2-WAY",1,,,,,,,3,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

IBM 21 20 PRE~IOUS 21 _1 20_
1 

~ 2~
6
1'"~ 31 -

a ~~:1........~a 
5 

U\)1J'65! ~ 39 37 
VI EWEO FROM @ 

" 

2 '7 I 4 Y }l,=f l\)l, -:J'fr~ 
2WAY MULTI VALVE SPEC. 

40 

~ 
41 21~1~~ 

~ 
32 16 

16-1 
6 24 

6-1 
,lt:.t + '.!I t-- r:Jf!J 
BONNET INSIDE 

36A 27 4 34 25 
@h'65!~ 
VI EWEO FROM @ 

9 

10 

14 
1-4-1 

12-1 . 

36 

, It rJa N o . iJj1Jiii: 
CHINE SERIAL No. 
GINE SERIAL No. 

STAMPED INTO 
THIS LOCATION 

W~N o . tJj1Jilla 
MACHINE SERIAL No. 
IS STAMPED INTO 
THIS LOCATION 

~WuNo. 1~,AWuNo.2 
tt& 2 8 ~~di-a:9 0 

l inc.2 - 28 
~WuNo. 1-1~,AWuNo.2 
-/J'o 3 6 B~~di-a:9° o 

1-1 inc. 2 ........ 368 , 

silv
erh

orn
.co

.uk



1,1,,772183-03170,,"LABEL SET(E)",,1,,,,,,,,,,,,,,,,, 
2,2,,172183-03201,,"LABEL,VIO15",,2,,,,,,,,,,,,,,,,, 
3,2,,172147-03210,,"LABEL,2 SPEED",,1,,,,,,,,,,,,,,,,, 
4,2,,172183-03210,,LABEL,,1,,,,,,,,,,,,,,,,, 
5,2,,172183-03220,,"EMBLEM,REAR",,1,,,,,,,,,,,,,,,,, 
5-1,2,,172183-03221,,"EMBLEM, REAR",,1,,,,,R,,,,72186125,M/#02100,,,,,,, 
6,2,,172165-03231,,"LABEL, P.T.O.",,1,,,,,,1,,,,,,,,,,, 
7,2,,172137-03301,,"LABEL, TURNING LOCK",,1,,,,,,,,,,,,,,,,, 
8,2,,172183-03300,,"LABEL,FRONT COVER",,1,,,,,,,,,,,,,,,,, 
9,2,,172171-03400,,PLATE,,1,,,,,,,,,,,,,,,,, 
10,2,,172183-03150,,"LABEL,CONTROL",,1,,,,,,,,,,,,,,,,, 
11,2,,172183-03280,,"LABEL,LOCK",,1,,,,,,,,,,,,,,,,, 
12,2,,124764-44810,,"LABEL, SUB-TANK",,1,,,,,,,,,,,,,,,,, 
13,2,,172183-03410,,"LABEL,SPECIFICATION",,1,,,,,,,,,,,,,,,,, 
14,2,,172183-03420,,"LABEL,OIL&WATER E",,1,,,,,,,,,,,,,,,,, 
14-1,2,,172183-03421,,"LABEL,OIL&WATER E",,1,,,,,N,,,,72438001,M/#02556,,,,,,, 
15,2,,172183-03430,,"LABEL,GREASING E",,1,,,,,,,,,,,,,,,,, 
16,2,,172183-03440,,"LABEL,ADJUST CRAWLER",,1,,,,,,,,,,,,,,,,, 
17,2,,172183-03450,,"LABEL,FUEL",,1,,,,,,,,,,,,,,,,, 
18,2,,172183-03460,,"LABEL,COVER",,1,,,,,,,,,,,,,,,,, 
19,2,,172183-03470,,"LABEL,INSTRUMENT PAN",,1,,,,,,,,,,,,,,,,, 
20,2,,172171-03510,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,,, 
21,2,,172519-03680,,"LABEL,BRAND",,1,,,,,,,,,,,,,,,,, 
22,2,,172171-03700,,LABEL,,1,,,,,,,,,,,,,,,,, 
23,2,,172171-03720,,LABEL,,1,,,,,,,,,,,,,,,,, 
24,2,,172171-03740,,LABEL,,1,,,,,,,,,,,,,,,,, 
25,2,,172171-03750,,LABEL,,2,,,,,,,,,,,,,,,,, 
26,2,,172171-03760,,LABEL,,1,,,,,,,,,,,,,,,,, 
27,2,,172171-03770,,LABEL,,1,,,,,,,,,,,,,,,,, 
28,2,,172171-03780,,LABEL,,1,,,,,,,,,,,,,,,,, 
29,2,,172155-03790,,"LABEL,RE-FUELING",,1,,,,,,,,,,,,,,,,, 
30,2,,172171-03790,,"LABEL, RADIATOR",,1,,,,,,,,,,,,,,,,, 
31,2,,172171-03800,,LABEL,,1,,,,,,,,,,,,,,,,, 
32,2,,172171-03810,,LABEL,,1,,,,,,,,,,,,,,,,, 
33,2,,172125-03950,,"LABEL, AIR CLEANER",,1,,,,,,,,,,,,,,,,, 
34,2,,172173-03350,,"LABEL, LIFTING",,1,,,,,,,,,,,,,,,,, 
34A,2,,172173-03250,,LABEL,,1,,,,,W,,,,*,M/#10501,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

®tJ'6~~ ® 
VIEWED FROM 

4 

20 

10 

iji (EX) 

. 2 LABEL (EX) W634M~a,,u·. Fig. lia: • .11.tllVNo. 
jil±f L, N o · ....., 3 4 A 1 j n C. 2 , 

C 
18 

24F=-

~tfE~,ROM@ 

5 

25 

silv
erh

orn
.co

.uk



1,1,,172964-03610,,"LABEL A",1,,,,,,,,,,,,,,,,,, 
2,1,,172164-03500,,LABEL,1,,,,,,,,,,,,,,,,,, 
3,1,,172164-03540,,LABEL,1,,,,,,,,,,,,,,,,,, 
4,1,,172164-03510,,LABEL,1,,,,,,,,,,,,,,,,,, 
5,1,,172164-03520,,"LABEL,DANGER",1,,,,,,,,,,,,,,,,,, 
6,1,,172964-03390,,"LABEL,ADJUST",1,,,,,,,,,,,,,,,,,, 
7,1,,172519-04180,,"LABEL,WARNING",1,,,,,,,,,,,,,,,,,, 
8,1,,172519-04290,,"LABEL,WARNING",1,,,,,,,,,,,,,,,,,, 
9,1,,172519-04300,,LABEL,1,,,,,,,,,,,,,,,,,, 
10,1,,172164-03560,,LABEL,1,,,,,,,,,,,,,,,,,, 
11,1,,172165-03661,,"LABEL,DANGER",1,,,,,,,,,,,,,,,,,, 
12,1,,172142-03302,,"LABEL,CAUTION",1,,,,,,,,,,,,,,,,,, 
13,1,,172141-03202,,"LABEL,CAUTION",1,,,,,,,,,,,,,,,,,, 
14,1,,172964-03480,,LABEL,1,,,,,,,,,,,,,,,,,, 
14-1,1,,172964-03481,,LABEL,1,,,,,,N,,72964011,M/#01563,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

1 
I 

3 ~~ijf 
Fig. SAFETY LABEL 

2 

~Ultl.:OOl!l"i5~1tl, & · ~-' t•O>llli:~1" 
UL1all!lt.ff, t;!li>(1.!~LI. 
i";}flJllllflt.l:LlU. *■.ff&· iii•· l■i.,~ti. 
a;i;f.tAJt.faf.:?fltfi5;:'.,!:,,.l')fj". lltt!HIIIO 

4 

8 

I 
Alf~ 

IDt'FlbM11>:.,?0)ifJt□IIIIHS 
11fli1¼l"IYVYtr1'J.1::L, C:: < 
~<!LI, 

12JtFl!JMIJl11iBL \c~r.1:1-= v :.,7 
5'.'.ftflflt>t.lL \ ~ < 1:!<!l I. 
*iltrl,a;'t. 

'1111Hall 

12 

I 
A~M 

•n'P~J:vr&attr.1:. 

9 
I 

6 

ll'IO>Ml*f;:U 
ll'10>;,ll*O>rtl:~11lt,t-.;<"'1!W>l;: 

· :r::,,Y;,,t!JJl:l, C:tl!L I, 
· U1/tt/H~ff? t'fl!LI, 
·:f'l>'J7t!P?(~f!Bl,C:ff.1Jt 
:lf!l, C:t.l'€>=h 'Y7Ht!H1•t, 
t:rl!LI. 

llJll!:11J ;,,'M!t.tlff.f!ffft-=> c:: 
MM~'t. 
u01~tur~~751t­
illiCU:I_, C: t.tL \It i1tA., 
-fflitufifc751c1~-Af1 
•UWt,tftitf5mMl~iT, 
llfat.tv~~Y~t•■~t<~ 

, .......... 111., ~ 

6 

10 

eI::.,::)::., )l,-b.PiO)Q. 
l;t. :r:::,,::J::.,t1;,~ t:: 
t,\~c:'crl:rrt.i:?t:: 

13- <~<!l\ • ..__ 
M/J~-$':.,".7tfillJ.!.:t.l:~iH. 

-~a;~;:t9I::.,::J::.,WJt 
a1l1:~•~rrt.l: 5 c:~ 
lt-tt1L,,Y-tt · J'A!li.'I 
t.i:e<!~ltc~t.,f.l:t1 
J.:-5 1:-t-;}l'UI l, C:: ·••· •MIJ~-$1:.,".}(.:t.t=J-~~t 

,3,fl.t.l:LI~( ~l!ll. 
~1tet1'i5~H1.t1~~*1'. 

1n1~- < ff:;'<-1. \ • mm-

3 
I •• ti 

~ 
HMl!~ . ...,,._l,>:lfffll 
:111!-!llt'fll>l!M.::~llrftl,1:(l.!t!l.1. 
OJ::.,,J~4rUl:l,1:Ullr"fl1'tff,,: 

(1!\1'11, 
a•nn~elllPMllr-i:::1,1:. 
n~,~~20-30-i:::1,,: 
<_,_ 

~""""llfflj:ffi>'a;m!< 11!~1. 
Cll'IJ••.x~V~7~-fflf'lllll,,:•,<" 

"IJl:(l.!t!\I, 

r;,,Y;,,IJlltilPlt?'i!O>;::: U"l'? c: 
< t!-crLI. 
O;t{;,,i., 1-t.tlllltfJLl;::'.c. 
071' ;,,.{17y:,,l'\,J1,1-f;:xj:ij./f1J 

I 
7 

14 
14-1 

(
llltlt.ll!t~:{Ei:p ~ 
IN THE OPERATION 
MANUAL CASE 

..,,._ 

silv
erh

orn
.co

.uk



1,1,,772183-05100,,"TOOL SET",1,1,,,,,,,,,,,,,,,,, 
2,2,,172122-05100,,NOZZLE,1,,,,,,,,,,,,,,,,,, 
2-1,2,,172122-05101,,NOZZLE,1,1,,,,,N,,72176160,M/#01475,,,,,,,,, 
3,2,,104200-92350,,"DRIVER, SCREW",1,1,,,,,,,,,,,,,,,,, 
4,2,,119332-92751,,"WRENCH, FILTER",1,1,,,,,,,,,,,,,,,,, 
5,2,,28110-080100,,"WRENCH  8X10",1,1,,,,,,,,,,,,,,,,, 
6,2,,28110-120140,,"WRENCH 12X14",2,2,,,,,,,,,,,,,,,,, 
7,2,,28110-170190,,"WRENCH 17X19",1,1,,,,,,,,,,,,,,,,, 
8,2,,28110-220240,,"WRENCH 22X24",1,1,,,,,,,,,,,,,,,,, 
9,2,,28110-270300,,"WRENCH 27X30",1,1,,,,,,,,,,,,,,,,, 
10,2,,28150-050000,,"BAR WRENCH",1,1,,,,,,,,,,,,,,,,, 
11,2,,28227-271400,,"BOX WRENCH 27X140",1,1,,,,,,,,,,,,,,,,, 
12,2,,28230-120250,,"TURNING HANDLE",1,1,,,,,,,,,,,,,,,,, 
13,2,,933110-09700,,"HOSE, GREASE",1,,,,,,,,,,,,,,,,,, 
13-1,2,,933110-09701,,"HOSE, GREASE",1,1,,,,,N,,72176160,M/#01475,,,,,,,,, 
14,2,,933110-09800,,"GUN 800, GREASE",1,,,,,,,,,,,,,,,,,, 
14-1,2,,933110-09801,,"GUN 800, GREASE",1,1,,,,,N,,72176160,M/#01475,,,,,,,,, 
15,2,,933110-90000,,"BAG, TOOL",1,1,,,,,,,,,,,,,,,,, 
16,2,,933171-00470,,"PLIERS 200",1,1,,,,,,,,,,,,,,,,, 
17,2,,28150-080000,,"BAR WRENCH  8",1,1,,,,,,,,,,,,,,,,, 
19,1,,172176-07330,,"BAG, MANUAL",1,1,,,,,W,,72176164,M/#01442,,,,,,,,, 
19-1,1,,172176-07330,,"BAG, MANUAL",,1,,,,,Z,,,,72183227,M/#02706,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

4 I~ 
Fig. TOOL 

~W~No. 1~.~W~No.2~617•~~*~0 
1 inc.2 ~ 17 

"' 

15 

10 

~ 
5 11 

17 

12 

6 / 
7 

9 

14 16 

19 silv
erh

orn
.co

.uk



1,1,,172183-11300,,"TUBE ASSY.,EXHAUST",1,1,,,,,,,,,,,,,,,,, 
3,2,,172183-11400,,"INSULANT,THERMAL",1,1,,,,,,,,,,,,,,,,, 
4,1,,124701-11911,,"GASKET, (NON-ASB.)",1,1,,,,,,,,,,,,,,,,, 
5,1,,103954-13201,,"GASKET, SILENCER",1,1,,,,,,,,,,,,,,,,, 
6,1,,119233-13520,,SILENCER,1,,,,,,,,,,,,,,,,,, 
6-1,1,,119233-13521,,SILENCER,1,1,,,,,N,,72173048,M/#01415,,,,,,,,, 
7,1,,22217-080000,,"SPRING WASHER  8",7,7,,,,,,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,,, 
9,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,,, 
10,1,,26716-080002,,"NUT M 8",7,7,,,,,,,,,,,,,,,,, 
11,1,,172183-11600,,"HOSE A,AIR CLEANER",1,1,,,,,,,,,,,,,,,,, 
12,1,,172183-11610,,"HOSE B,AIR CLEANER",1,1,,,,,,,,,,,,,,,,, 
13,1,,172183-11620,,"SUPPORT CMP.,CLEANER",1,1,,,,,,,,,,,,,,,,, 
14,1,,119233-12500,,"CLEANER, AIR",1,1,,,,,,,,,,,,,,,,, 
14A,2,,119233-12560,,"CASE ASSY",1,1,,,,,W,,TN-95839,M/#01721,,,,,,,,, 
15,2,,121465-12700,,RETAINER,1,1,,,,,,,,,,,,,,,,, 
16,2,,121465-12510,,"ELEMENT, AIR CLEANER",1,1,,,,,,,,,,,,,,,,, 
17,2,,124064-12680,,"BOLT, WING",1,1,,,,,,,,,,,,,,,,, 
18,2,,124064-12690,,WASHER,1,1,,,,,,,,,,,,,,,,, 
18A,2,,119233-12570,,"DUST PAN",1,1,,,,,W,,TN-95839,M/#01721,,,,,,,,, 
19,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,,, 
20,1,,23000-060000,,"CLAMP 60",3,3,,,,,,,,,,,,,,,,, 
21,1,,26116-080162,,"BOLT 8X16",4,4,,,,,,,,,,,,,,,,, 
22,1,,26366-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,,, 
23,1,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,,, 
24,1,,26013-080202,,"BOLT W/WASHER M8X20",4,,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Y00K2963 

5 -fJ-1LtY-fJ-&IJ'11J-t-
Fi g. SI LENSER & A IR CLEANER 

'J Y'9 '.!1-=f-'Tiz Jl,=f-., t---
0NE TOUCH DECEL KIT 
( 172183-08200) 
Fig.7 REF. No.1 

inc. Fig.5 REF. No.24 
Fig. 7 REF. No.2 ~ 30 
Fig.9 REF. No.54 ~ 56 
Fig.12 REF. No.42 ~ 53 
Fig. 15 REF. No. 72 ~ 87 
Fig. 20 REF. No. 15 ~ 21 

r:J Y '51 'YT =f 1z Jt, 
ONE TOUCH DECEL SPEC. 

REFER 
Fig. 

4 

'""-.,'-..." 

·~_,,/./ 

. i / \ 

'~?~\ 

13 
19----<a> 

21--i 

\l 
j 

~~ 

\ 20 

\~22 

0-23 

6 
6-1 

IY::iYr&~ 
ENG. sue. 

20 

20 

12 

silv
erh

orn
.co

.uk



1,1,,172183-12100,,"LEVER COMP.,ACCEL.",1,1,,,,,,,,,,,,,,,,, 
2,1,,172183-12130,,"ARM COMP,ACCELERATOR",1,1,,,,,,,,,,,,,,,,, 
3,1,,172146-12150,,"GRIP,ACCELERATOR",1,1,,,,,,,,,,,,,,,,, 
4,1,,172183-12180,,"BRACKET COMP.,ACCEL.",1,1,,,,,,,,,,,,,,,,, 
5,1,,172183-12200,,"CABLE,ACCELERATOR",1,1,,,,,,,,,,,,,,,,, 
6,1,,172113-12521,,"PIN, CABLE",1,1,,,,,,,,,,,,,,,,, 
6-1,1,,172113-
12522,,PIN,1,1,,,,,N,,72426072,M/#10776,72426072,M/#10776,,,,,,,,,I 
7,1,,172126-16540,,"CLAMP 10X70",1,1,,,,,,,,,,,,,,,,, 
8,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,,,,,,,,,,,,,,,,, 
9,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
11,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 
12,1,,26756-120002,,"LOCK NUT 12",2,2,,,,,,,,,,,,,,,,, 
13,1,,933170-01490,,"SPRING 12",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YO0K2963 

B ]71:J"tz)~ 
Fig. ACCELERATOR 

-~11 
4 

\ 
' 

,,~-- ~w REFER TO Fig. 3 

.... ~--"".,., .. 

C ' , , ......... ~, / 
/ /1- 3 

' 

----1 

~ ~-- 1r-- · --- -
13 ~ 

silv
erh

orn
.co

.uk



1,1,,172183-08200,,"DECELERATE KIT",1,,,,,,,1,,,,,,,,,,, 
2,2,,172164-12200,,"SHAFT CMP",1,,,,,,,,,,,,,,,,,, 
3,2,,172175-12230,,"LINK A",1,,,,,,,,,,,,,,,,,, 
4,2,,172183-12260,,"BASE ASSY",1,,,,,,,,,,,,,,,,,, 
5,3,,24550-014200,,"BUSH 14X20",1,,,,,,,,,,,,,,,,,, 
6,2,,172183-12310,,"LINK B",1,,,,,,,,,,,,,,,,,, 
7,3,,24550-014200,,"BUSH 14X20",1,,,,,,,,,,,,,,,,,, 
8,2,,172175-12350,,"SPRING, RETURN",1,,,,,,,,,,,,,,,,,, 
9,2,,172183-12350,,SPACER,1,,,,,,,,,,,,,,,,,, 
10,2,,172175-12360,,"CABLE, ACCELERATOR",1,,,,,,,,,,,,,,,,,, 
11,2,,172175-12370,,PLATE,1,,,,,,,,,,,,,,,,,, 
12,2,,172183-12380,,COVER,1,,,,,,,,,,,,,,,,,, 
13,2,,172113-12521,,"PIN, CABLE",1,,,,,,,,,,,,,,,,,, 
13-1,2,,172113-12522,,PIN,1,,,,,,N,,72426072,M/#10776,,,,,,,,,,,I 
14,2,,1C6281-52310,,"PIN 6,COME-OFF SNAP",6,,,,,,,,,,,,,,,,,, 
15,2,,1A3809-56915,,"PIN 6X 20",1,,,,,,,,,,,,,,,,,, 
16,2,,119620-66820,,JOINT,1,,,,,,,,,,,,,,,,,, 
17,2,,22137-060000,,"WASHER 6, POLISHED",8,,,,,,,,,,,,,,,,,, 
18,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 
19,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 
20,2,,22217-100000,,"SPRING WASHER 10",1,,,,,,,,,,,,,,,,,, 
21,2,,22351-040025,,"PIN 4X25,SPRING",1,,,,,,,,,,,,,,,,,, 
22,2,,24311-000210,,"O-RING 1A P-21.0",4,,,,,,,,,,,,,,,,,, 
23,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,,,,,,,,,,,,,,,,, 
24,2,,26116-080162,,"BOLT 8X16",2,,,,,,,,,,,,,,,,,, 
25,2,,26116-080162,,"BOLT 8X16",2,,,,,,,,,,,,,,,,,, 
26,2,,26116-080252,,"BOLT M 8X 25 PLATED",1,,,,,,,,,,,,,,,,,, 
27,2,,26116-100162,,"BOLT M10X 16 PLATED",1,,,,,,,,,,,,,,,,,, 
28,2,,26716-060002,,"NUT 6",1,,,,,,,,,,,,,,,,,, 
29,2,,26756-080002,,"LOCK NUT M 8 PLATED",1,,,,,,,,,,,,,,,,,, 
30,2,,933166-17730,,"WASHER 10.5X30",1,,,,,,,,,,,,,,,,,, 
31,1,,172183-12100,,"LEVER COMP.,ACCEL.",1,,,,,,,,,,,,,,,,,, 
32,1,,172183-12130,,"ARM COMP,ACCELERATOR",1,,,,,,,,,,,,,,,,,, 
33,1,,172146-12150,,"GRIP,ACCELERATOR",1,,,,,,,,,,,,,,,,,, 
34,1,,172183-12200,,"CABLE,ACCELERATOR",1,,,,,,,,,,,,,,,,,, 
35,1,,26756-120002,,"LOCK NUT 12",2,,,,,,,,,,,,,,,,,, 
36,1,,933170-01490,,"SPRING 12",2,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

3 

,,,,,.,-.. 

B::'--'(_/ 
: ~"" .... ,.>, ...... '-...._ "-.... 

,,. ... 

( ' 9 ~ =ff'iz)~) ?1-tzJ~ fJT:.;OR (ONE TOUCH ACCELERA 

.... 

REFER TO 
Fig. 15 

/ 
~ 

~- - , 

:i~ 1ff'-- ',' 
32 V 

36 

~ 
1 ..... 4-.JiJ;:\::';Jt,-
fJ'Y$1';J=f-T1.:. EL KIT NE TOUCH DEC 
~172183-08200) 1 
Fig. 7 R7F: 5NAEF. No. 24 ___ 30 

inc. F_g 7 REF. No.2 ~ 56 
F~g. 9 REF. No.54 "'53 
F!g· 12 REF. No.42 ~ 87 
F~9-15REF. No.72~21 
~:~:20 REF. No. 15 

silv
erh

orn
.co

.uk



1,1,,172183-13100,,"MOUNT COMP.,ENGINE",1,1,,,,,,,,,,,,,,,,, 
2,1,,172157-13150-4,,"PLATE,STOPPER",2,2,,,,,,,,,,,,,,,,, 
3,1,,172183-13150,,"MOUNT,ENGINE",2,2,,,,,,,,,,,,,,,,, 
4,1,,172137-13180,,"ABSORBER, SHOCK",2,2,,,,,,,,,,,,,,,,, 
5,1,,172179-13210,,CUSHION,2,2,,,,,,,,,,,,,,,,, 
6,1,,172183-13250,,"STOPPER,ENGINE",1,1,,,,,,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",8,8,,,,,,,,,,,,,,,,, 
8,1,,26013-100252,,"BOLT W/WASHER M10X25",8,8,,,,,,,,,,,,,,,,, 
9,1,,26013-100252,,"BOLT W/WASHER M10X25",8,8,,,,,,,,,,,,,,,,, 
10,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
11,1,,26013-100302,,"BOLT M10X 30",4,4,,,,,,,,,,,,,,,,, 
12,1,,26716-100002,,"NUT 10",8,8,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

8 IY:iY7 9 Yi'-
Fig. ENGINE MOUNT 

10--i 
I 6-Qt 
I 

12 e 
7 ~-

1 

~ 

,) 

9 12 
@-----7 
I 
I 

~-9 

-:. __ 4 i--'ll 
.. 12--e I 

7--41> I ,=+---2 
,La -

silv
erh

orn
.co

.uk



1,1,,172183-13300,,"MOUNT ASSY.,RADIATOR",1,1,,,,,,,,,,,,,,,,, 
3,2,,172183-13460,,"SEAL A,RADIATOR",1,1,,,,,,,,,,,,,,,,, 
4,2,,172183-13470,,"SEAL B,RADIATOR",2,2,,,,,,,,,,,,,,,,, 
5,2,,172183-13490,,"SEAL D,RADIATOR",1,1,,,,,,,,,,,,,,,,, 
6,2,,172183-13510,,"SEAL C,RADIATOR",1,1,,,,,,,,,,,,,,,,, 
7,2,,172183-65530,,"RUBBER 815,SEAL",1,1,,,,,,,,,,,,,,,,, 
8,1,,172122-13310,,"MOUNT, RADIATOR",4,4,,,,,,,,,,,,,,,,, 
9,1,,172122-13410,,"HOSE(B), WATER DRAIN",2,,,,,,,,,,,,,,,,,, 
9-1,1,,1E6511-03220,,"HOSE B, FUEL",2,2,,,,,N,,72146294,M/#00840,,,,,,,,, 
10,1,,172183-13430,,"PLATE J,SEAL",1,1,,,,,,,,,,,,,,,,, 
11,1,,172183-13440,,"BRACKET C",2,2,,,,,,,,,,,,,,,,, 
12,1,,172183-13480,,"RUBBER,SEAL",1,1,,,,,,,,,,,,,,,,, 
13,1,,172183-13550,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,,, 
14,1,,172183-13600,,"SHROUD COMPL.",1,1,,,,,,,,,,,,,,,,, 
15,1,,119233-44510,,RADIATOR,1,1,,,,,,,,,,,,,,,,, 
16,2,,124450-44590,,"CAP, RADIATOR",1,1,,,,,,,,,,,,,,,,, 
17,2,,124738-49150,,"PIPE, WATER DRAIN",1,1,,,,,,,,,,,,,,,,, 
18,2,,121250-44590,,CLAMP,2,2,,,,,,,,,,,,,,,,, 
19,1,,121450-44510,,"SUB RESERVOIR ASSY",1,1,,,,,,,,,,,,,,,,, 
19-1,1,,119813-44510,,"SUB-TANK 
ASSY",1,1,,,,,N,,72421031,M/#02556,72421031,M/#02556,,,,,,, 
20,2,,121450-44520,,"BODY,SUB-TANK",1,1,,,,,,,,,,,,,,,,, 
20-1,2,,119813-13520,,"BODY,SUB-
TANK",1,1,,,,,S,,72421031,M/#02556,72421031,M/#02556,,,,,,, 
21,2,,121450-44530,,"CAP, RESERVOIR TANK",1,1,,,,,,,,,,,,,,,,, 
21-1,2,,121450-44531,,CAP,1,1,,,,,S,,72421031,M/#02556,72421031,M/#02556,,,,,,, 
22,2,,124450-44560,,CLAMP,1,1,,,,,,,,,,,,,,,,, 
23,2,,23065-070180,,"PIPE  7X 180",1,1,,,,,,,,,,,,,,,,, 
23A,2,,121470-
44581,,GASKET,1,1,,,,,W,,72421031,M/#02556,72421031,M/#02556,,,,,,, 
24,1,,124450-44550,,"CLAMP, SUB-TANK",1,1,,,,,,,,,,,,,,,,, 
25,1,,119233-44600,,"WIRE-NET, FAN",1,,,,,,,,,,,,,,,,,, 
25-1,1,,119233-44601,,"WIRE NET, FAN",1,1,,,,,N,,72183161,M/#01475,,,,,,,,, 
26,1,,121256-44600,,"BRACKET, SUB-TANK",1,1,,,,,,,,,,,,,,,,, 
27,1,,119233-49010,,"TUBE A, WATER",1,1,,,,,,,,,,,,,,,,, 
28,1,,119253-49020,,"TUBE B, WATER",1,1,,,,,,,,,,,,,,,,, 
29,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,,,,,,,,,,,,,,,,, 
31,2,,121250-49121,,PLUG,1,1,,,,,,,,,,,,,,,,, 
32,2,,24311-000160,,"O-RING 1A P-16.0",1,1,,,,,,,,,,,,,,,,, 
33,1,,194202-56460,,BAND,3,3,,,,,,,,,,,,,,,,, 
34,1,,124766-59050,,"CLAMP 12",4,4,,,,,,,,,,,,,,,,, 
35,1,,22137-060000,,"WASHER 6, POLISHED",4,4,,,,,,,,,,,,,,,,, 
36,1,,22137-080000,,"WASHER 8, POLISHED",3,3,,,,,,,,,,,,,,,,, 
37,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
38,1,,22217-060000,,"SPRING WASHER  6",4,4,,,,,,,,,,,,,,,,, 
39,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
40,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,,, 
41,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,,, 
42,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
43,1,,22217-080000,,"SPRING WASHER  8",3,3,,,,,,,,,,,,,,,,, 
44,1,,22217-160000,,"SPRING WASHER 16",3,3,,,,,,,,,,,,,,,,, 
45,1,,23010-038000,,"CLAMP 38",4,4,,,,,,,,,,,,,,,,, 
46,1,,26051-080002,,"NUT M 8",8,8,,,,,,,,,,,,,,,,, 
47,1,,26116-060122,,"BOLT 6X12",4,4,,,,,,,,,,,,,,,,, 
48,1,,26116-080122,,"BOLT M 8X 12 PLATED",4,4,,,,,,,,,,,,,,,,, 
49,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,,, 
50,1,,26116-080162,,"BOLT 8X16",4,4,,,,,,,,,,,,,,,,, 
51,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 
52,1,,26116-080162,,"BOLT 8X16",3,3,,,,,,,,,,,,,,,,, 
53,1,,26116-160402,,"BOLT M16X 40 PLATED",3,3,,,,,,,,,,,,,,,,, 
54,1,,172126-16540,,"CLAMP 10X70",1,,,,,,,1,,,,,,,,,,, 
55,1,,22217-100000,,"SPRING WASHER 10",1,,,,,,,1,,,,,,,,,,, 
56,1,,26116-100162,,"BOLT M10X 16 PLATED",1,,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

9 :r~iI-1 & yr) :J ~ (IB~) 
Fig. RADIATOR & MOUNT(PREVIOUS) 

~M/#10500 4 

I'YSJ'Y~ 
TO ENGINE 

0 21-1 
' , 60 ®)-23A 

"--', 22 19-1 
, 23 

--- 0-1 

----[j 20 

') 'Y':1 'Y 'rT~Jt,4=- 'Y t-­
ONE TOUCH DECEL KIT 
( 172183-08200) 
Fig. 7 REF. No. 1 

inc. Fig.5 REF. No.24 
Fig. 7 REF. No.2 ~ 30 
Fig.9 REF. No.54 ~ 56 

i----10 Fig. 12 REF. No.42 ~ 53 
Fig. 15 REF. No. 72 ~ 87 
Fig. 20 REF. No. 15 ~ 21 

28 

36 

25 I ...43 
~52 

I'YS-i":/1'\ 
TO ENGINE FUEL PIPE 

1am r:::i Y":1 'Y -rT~Jvf±~ 
PREVIOUS ONE TOUCH DECEL SPEC. -----~ 

silv
erh

orn
.co

.uk



1,1,,172183-13300,,"MOUNT ASSY.,RADIATOR",1,1,,,,,,,,,,,,,,,,, 
3,2,,172183-13460,,"SEAL A,RADIATOR",1,1,,,,,,,,,,,,,,,,, 
4,2,,172183-13470,,"SEAL B,RADIATOR",2,2,,,,,,,,,,,,,,,,, 
5,2,,172183-13490,,"SEAL D,RADIATOR",1,1,,,,,,,,,,,,,,,,, 
6,2,,172183-13510,,"SEAL C,RADIATOR",1,1,,,,,,,,,,,,,,,,, 
7,2,,172183-65530,,"RUBBER 815,SEAL",1,1,,,,,,,,,,,,,,,,, 
8,1,,172122-13310,,"MOUNT, RADIATOR",4,4,,,,,,,,,,,,,,,,, 
9,1,,1E6511-03220,,"HOSE B, FUEL",2,2,,,,,,,,,,,,,,,,, 
10,1,,172183-13430,,"PLATE J,SEAL",1,1,,,,,,,,,,,,,,,,, 
11,1,,172183-13440,,"BRACKET C",2,2,,,,,,,,,,,,,,,,, 
12,1,,172183-13480,,"RUBBER,SEAL",1,1,,,,,,,,,,,,,,,,, 
13,1,,172183-13550,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,,, 
14,1,,172421-13600,,"SHROUD ASSY.",1,1,,,,,,,,,,,,,,,,, 
15,1,,119233-44510,,RADIATOR,1,1,,,,,,,,,,,,,,,,, 
16,2,,124450-44590,,"CAP, RADIATOR",1,1,,,,,,,,,,,,,,,,, 
17,2,,124738-49150,,"PIPE, WATER DRAIN",1,1,,,,,,,,,,,,,,,,, 
18,2,,121250-44590,,CLAMP,2,2,,,,,,,,,,,,,,,,, 
19,1,,119813-44510,,"SUB-TANK ASSY",1,1,,,,,,,,,,,,,,,,, 
20,2,,119813-13520,,"BODY,SUB-TANK",1,1,,,,,,,,,,,,,,,,, 
21,2,,121450-44531,,CAP,1,1,,,,,,,,,,,,,,,,, 
22,2,,124450-44560,,CLAMP,1,1,,,,,,,,,,,,,,,,, 
23,2,,23065-070180,,"PIPE  7X 180",1,1,,,,,,,,,,,,,,,,, 
24,2,,121470-44581,,GASKET,1,1,,,,,,,,,,,,,,,,, 
25,1,,172421-13550,,"WIRE NET, FAN",1,1,,,,,,,,,,,,,,,,, 
26,1,,121256-44600,,"BRACKET, SUB-TANK",1,1,,,,,,,,,,,,,,,,, 
27,1,,119233-49010,,"TUBE A, WATER",1,1,,,,,,,,,,,,,,,,, 
28,1,,172421-13190,,"PIPE, C.W.",1,1,,,,,,,,,,,,,,,,, 
29,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,,,,,,,,,,,,,,,,, 
31,2,,121250-49121,,PLUG,1,1,,,,,,,,,,,,,,,,, 
32,2,,24311-000160,,"O-RING 1A P-16.0",1,1,,,,,,,,,,,,,,,,, 
33,1,,194202-56460,,BAND,3,3,,,,,,,,,,,,,,,,, 
34,1,,124766-59050,,"CLAMP 12",4,4,,,,,,,,,,,,,,,,, 
35,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,,, 
36,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
37,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
38,1,,124450-44550,,"CLAMP, SUB-TANK",1,1,,,,,,,,,,,,,,,,, 
39,1,,22217-160000,,"SPRING WASHER 16",3,3,,,,,,,,,,,,,,,,, 
40,1,,23010-038000,,"CLAMP 38",4,4,,,,,,,,,,,,,,,,, 
41,1,,26051-080002,,"NUT M 8",8,8,,,,,,,,,,,,,,,,, 
42,1,,26013-060122,,"BOLT M 6X 12",4,4,,,,,,,,,,,,,,,,, 
43,1,,26013-080122,,"BOLT M 8X 12",4,4,,,,,,,,,,,,,,,,, 
44,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,,,,,,,,,,,,,,,,, 
45,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,,, 
46,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,,,,,,,,,,,,,,,,, 
47,1,,26013-080162,,"BOLT W/WASHER M8X16",1,1,,,,,,,,,,,,,,,,, 
48,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,,, 
49,1,,26116-160402,,"BOLT M16X 40 PLATED",3,3,,,,,,,,,,,,,,,,, 
50,1,,172122-13400,,"CLAMP,RADIATOR HOSE",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

1 0 -::,:iI-5> & vr:JY~ (fir%, jfl)Jf/,1' □ 'Y ~fr~) 
Fig. RADIATOR & MOUNT(NEW,HYD.OIL PILOT SPEC.) 

M/#10501~ 
4 

37 44 

------

41 
~ l 33 
:;:::;;--- : 40 

c.> 934f·, 
~ m---~Jj 
~, \_) 34 

13 ~38 P .. 
/ ~ 32 

46 B 17 9 31 

' 26 34 6-----48 

"6l 45 
'--. ':.:.~ ~ 

,.. .. 

--­

---

.... 
I 
I 

:1 
I 

19 

20 
I:::;:J:::;I\. 
TO ENGINE 

44 

33 

35 J'> 46 
42 26 

29 

silv
erh

orn
.co

.uk



1,1,,772183-14100,,"TANK ASSY.,FUEL",1,,,,,,,,,,,,,,,,,, 
1-1,1,,772183-14101,,"TANK ASSY.,FUEL",1,1,,,,,S,,72183136,M/#00884,,,,,,,,, 
1-2,1,,772183-14102,,"TANK ASSY, 
FUEL",1,1,,,,,N,,72421003,M/#02515,72421003,M/#02515,,,,,,, 
2,2,,104200-11920,,COCK,1,1,,,,,,,,,,,,,,,,, 
4,2,,172183-14180,,"HOSE,FUEL GAUGE",1,,,,,,,,,,,,,,,,,, 
4-1,2,,172183-14181,,"HOSE,FUEL GAUGE",1,1,,,,,N,,72168223,M/#00877,,,,,,,,, 
4-2,2,,172155-14161,,"HOSE, FUEL 
GAUGE",1,1,,,,,S,,72421003,M/#02515,72421003,M/#02515,,,,,,, 
5,2,,172162-14200,,GASKET,1,1,,,,,,,,,,,,,,,,, 
6,2,,172183-14230,,"RUBBER 450,SEAL",1,1,,,,,,,,,,,,,,,,, 
7,2,,172141-14260,,FLOAT,1,1,,,,,,,,,,,,,,,,, 
8,2,,172122-14300,,"CAP, FUEL TANK",1,1,,,,,,,,,,,,,,,,, 
8-1,2,,172122-14301,,"CAP, FUEL 
TANK",1,1,,,,,N,,72164417,M/#02097,72164417,M/#02097,,,,,,, 
9,3,,105430-55070,,GASKET,1,1,,,,,,,,,,,,,,,,, 
9-1,3,,172122-
14350,,GASKET,1,1,,,,,S,,72164417,M/#02097,72164417,M/#02097,,,,,,, 
10,2,,172173-14300,,"GAUGE UNIT,FUEL",1,1,,,,,,,,,,,,,,,,, 
11,2,,172164-45980,,"GRIP, BONNET",1,1,,,,,,,,,,,,,,,,, 
12,2,,101504-55101,,"STRAINER,FUEL INLET",1,,,,,,,,,,,,,,,,,, 
12-1,2,,172183-14250,,"FILTER (FUEL",1,1,,,,,N,,72183182,M/#01712,,,,,,,,, 
13,2,,172164-66480,,"RUBBER 340, SEAL",1,1,,,,,,,,,,,,,,,,, 
14,2,,22217-050000,,"SPRING WASHER  5",5,5,,,,,,,,,,,,,,,,, 
15,2,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,,, 
16,2,,26557-050122,,"SCREW M 5X 12",5,5,,,,,,,,,,,,,,,,, 
17,2,,26557-080162,,"SCREW M 8X 16",2,2,,,,,,,,,,,,,,,,, 
18,1,,194145-04810,,"WASHER 10",3,3,,,,,,,,,,,,,,,,, 
19,1,,172142-14320,,"GAUGE, FUEL",1,1,,,,,,,,,,,,,,,,, 
20,1,,23080-013000,,"CLAMP 13,HOSE",1,1,,,,,,,,,,,,,,,,, 
21,1,,26013-100302,,"BOLT M10X 30",3,3,,,,,,,,,,,,,,,,, 
22,1,,1E6511-03220,,"HOSE B, FUEL",1,1,,,,,,,,,,,,,,,,, 
23,1,,172124-14610,,"HOSE L=200, FUEL",1,1,,,,,,,,,,,,,,,,, 
23-1,1,,172734-14610,,"PIPE L=200, 
FUEL",1,1,,,,,R,,72157191,M/#10510,72157191,M/#10510,,,,,,, 
24,1,,172116-14620,,"PIPE, FUEL",1,1,,,,,,,,,,,,,,,,, 
25,1,,129335-55700,,"SEPARATOR, WATER",1,1,,,,,,,,,,,,,,,,, 
26,2,,104200-55321,,"VALVE, TAPER",1,1,,,,,,,,,,,,,,,,, 
27,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,,,,,,,,,,,,,,,,, 
28,2,,104200-55341,,"HANDLE, COCK",1,1,,,,,,,,,,,,,,,,, 
29,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,,,,,,,,,,,,,,,,, 
30,2,,102103-55520,,O-RING,1,1,,,,,,,,,,,,,,,,, 
31,2,,110250-55610,,"RING, RETAINING",1,1,,,,,,,,,,,,,,,,, 
32,2,,121257-55720,,"SPRING, SCREEN",1,1,,,,,,,,,,,,,,,,, 
33,2,,121257-55731,,FLOAT,1,1,,,,,,,,,,,,,,,,, 
35,2,,101720-55750,,"PLUG 6",2,2,,,,,,,,,,,,,,,,, 
36,2,,104200-55750,,"SCREW M 4",1,1,,,,,,,,,,,,,,,,, 
37,2,,171081-55910,,SCREEN,1,1,,,,,,,,,,,,,,,,, 
38,2,,23418-060000,,"GASKET 6, NYLON",2,2,,,,,,,,,,,,,,,,, 
39,2,,24311-240100,,"O-RING 1A P-10A",1,1,,,,,,,,,,,,,,,,, 
40,1,,124766-59050,,"CLAMP 12",6,6,,,,,,,,,,,,,,,,, 
41,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,,, 
42,1,,26116-080652,,"BOLT M 8X 65 PLATED",1,1,,,,,,,,,,,,,,,,, 
43,1,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,,, silv

erh
orn

.co
.uk



YOOK2963 

11 lfl-$7-YIJ &lfl/,17 
Fig. FUEL TANK & FUEL PIPE 

JiWL,No. 1 r.t, ~WL,No. ( 1) tfo 1 7~*qj,*'• 
1 inc. (1) - 17 

" 

36 39 
3s-~l261 
38~ i} ~ 

(25)--1/.~~M' 2728 

10 11 

~-12 

18% 
PREVIOUS 

8-1 

IYVY~ 
TO ENGINE 

V 
22 

37 
~~ 1 '---(1) 

30 
32•---s 
29 

33 
31 

-----

I 
I 
I 
I 
I 

---- / 
--

silv
erh

orn
.co

.uk



1,1,,772183-14101,,"TANK ASSY.,FUEL",1,,,,,,,,,,,,,,,,,, 
1-1,1,,772183-14102,,"TANK ASSY, FUEL",1,,,,,,N,,72421003,M/#02515,,,,,,,,, 
2,2,,104200-11920,,COCK,1,,,,,,,,,,,,,,,,,, 
4,2,,172183-14181,,"HOSE,FUEL GAUGE",1,,,,,,,,,,,,,,,,,, 
4-1,2,,172155-14161,,"HOSE, FUEL GAUGE",1,,,,,,S,,72421003,M/#02515,,,,,,,,, 
5,2,,172162-14200,,GASKET,1,,,,,,,,,,,,,,,,,, 
6,2,,172183-14230,,"RUBBER 450,SEAL",1,,,,,,,,,,,,,,,,,, 
7,2,,172141-14260,,FLOAT,1,,,,,,,,,,,,,,,,,, 
8,2,,172122-14301,,"CAP, FUEL TANK",1,,,,,,,,,,,,,,,,,, 
9,3,,172122-14350,,GASKET,1,,,,,,,,,,,,,,,,,, 
10,2,,172173-14300,,"GAUGE UNIT,FUEL",1,,,,,,,,,,,,,,,,,, 
11,2,,172164-45980,,"GRIP, BONNET",1,,,,,,,,,,,,,,,,,, 
12,2,,172183-14250,,"FILTER (FUEL",1,,,,,,,,,,,,,,,,,, 
13,2,,172164-66480,,"RUBBER 340, SEAL",1,,,,,,,,,,,,,,,,,, 
14,2,,22217-050000,,"SPRING WASHER  5",5,,,,,,,,,,,,,,,,,, 
15,2,,23010-014000,,"CLAMP 14",2,,,,,,,,,,,,,,,,,, 
16,2,,26557-050122,,"SCREW M 5X 12",5,,,,,,,,,,,,,,,,,, 
17,2,,26557-080162,,"SCREW M 8X 16",2,,,,,,,,,,,,,,,,,, 
18,1,,194145-04810,,"WASHER 10",3,,,,,,,,,,,,,,,,,, 
19,1,,172142-14320,,"GAUGE, FUEL",1,,,,,,,,,,,,,,,,,, 
20,1,,23080-013000,,"CLAMP 13,HOSE",1,,,,,,,,,,,,,,,,,, 
21,1,,26013-100302,,"BOLT M10X 30",3,,,,,,,,,,,,,,,,,, 
22,1,,172116-14620,,"PIPE,FUEL",1,,,,,,,,,,,,,,,,,, 
23,1,,172124-14610,,"HOSE L=200, FUEL",1,,,,,,,,,,,,,,,,,, 
23-1,1,,172734-14610,,"PIPE L=200, FUEL",1,,,,,,R,,72157191,M/#10510,,,,,,,,, 
24,1,,26116-080652,,"BOLT M 8X 65 PLATED",1,,,,,,,,,,,,,,,,,, 
25,1,,129335-55700,,"SEPARATOR, WATER",1,,,,,,,,,,,,,,,,,, 
26,2,,104200-55321,,"VALVE, TAPER",1,,,,,,,,,,,,,,,,,, 
27,2,,104200-55330,,"SPRING, TAPER VALVE",1,,,,,,,,,,,,,,,,,, 
28,2,,104200-55341,,"HANDLE, COCK",1,,,,,,,,,,,,,,,,,, 
29,2,,124064-55510,,"BOWL, FUEL STRAINER",1,,,,,,,,,,,,,,,,,, 
30,2,,102103-55520,,O-RING,1,,,,,,,,,,,,,,,,,, 
31,2,,110250-55610,,"RING, RETAINING",1,,,,,,,,,,,,,,,,,, 
32,2,,121257-55720,,"SPRING, SCREEN",1,,,,,,,,,,,,,,,,,, 
33,2,,121257-55731,,FLOAT,1,,,,,,,,,,,,,,,,,, 
35,2,,101720-55750,,"PLUG 6",2,,,,,,,,,,,,,,,,,, 
36,2,,104200-55750,,"SCREW M 4",1,,,,,,,,,,,,,,,,,, 
37,2,,171081-55910,,SCREEN,1,,,,,,,,,,,,,,,,,, 
38,2,,23418-060000,,"GASKET 6, NYLON",2,,,,,,,,,,,,,,,,,, 
39,2,,24311-240100,,"O-RING 1A P-10A",1,,,,,,,,,,,,,,,,,, 
40,1,,124766-59050,,"CLAMP 12",6,,,,,,,,,,,,,,,,,, 
41,1,,22217-080000,,"SPRING WASHER  8",1,,,,,,,,,,,,,,,,,, 
42,1,,172116-14620,,"PIPE, FUEL",1,,,,,,,,,,,,,,,,,, 
43,1,,1E6511-03220,,"HOSE B, FUEL",1,,,,,,,,,,,,,,,,,, 
44,1,,172156-14631,,"PIPE, FUEL",1,,,,,,,,,,,,,,,,,, 
45,1,,172183-14640,,HOSE,1,,,,,,,,,,,,,,,,,, 
46,1,,172183-14650,,"CRAMP 26",1,,,,,,,,,,,,,,,,,, 
47,1,,933152-09280,,"BAND 170",1,,,,,,,,,,,,,,,,,, 
48,1,,194202-56460,,BAND,1,,,,,,,,,,,,,,,,,, 
49,1,,172183-14600,,BRACKET,1,,,,,,,,,,,,,,,,,, 
50,1,,22137-100000,,"WASHER 10,POLISHED",1,,,,,,,,,,,,,,,,,, 
51,1,,124766-59050,,"CLAMP 12",6,,,,,,,,,,,,,,,,,, 
52,1,,22217-100000,,"SPRING WASHER 10",1,,,,,,,,,,,,,,,,,, 
53,1,,26116-100162,,"BOLT M10X 16 PLATED",1,,,,,,,,,,,,,,,,,, silv

erh
orn

.co
.uk



YOOK2963 

1 2 ifl1Y:J&~~J,17 ('JY-91-r-r"lzJL,) 
Fig. FUEL TANK & FUEL PIPE(ONE TOUCH DECEL) 

J!WL, No. 1 t.t. J!WL, No • C 1 > "/J'o 1 7~'!-dJ~T. 
line. (1) - 17 

" 

11"1ia~n.~•" 
TO FUEL INJECTION DEVICE 

10 

16 4~ 
14--~ 

11 

13 

f."1 
i 
I 
I 

' I 
I 
I 
I 

17 

--(1) 

G--21 
'~18 

, ., 

__ /9::,,9,y771z)l.,:f-'Y t--

22 

48 

___...--- ONE TOUCH OECEL KIT 
--- (172183-08200) 

42 

46 

Fig. 7 REF. No. I 
inc. Fig.5 REF. No.24 

Fig. 7 REF. No.2 ~ 30 
Fig.9 REF. No.54 ~ 56 
Fig. 12 REF. No.42 ~ 53 
Fig. 15 REF. No. 72 ~ 87 
Fig.20 REF. No. 15 ~ 21 

silv
erh

orn
.co

.uk



1,1,,172183-16100,,"CORD,BATTERY POSITV.",1,1,,,,,,,,,,,,,,,,, 
2,1,,172149-16110,,"HARNESS, BATTERY",1,1,,,,,,,,,,,,,,,,, 
3,1,,172183-16110,,"BATTERY CH55B24R",1,,,,,,,,,,,,,,,,,, 
3-1,1,,172175-16110,,BATTERY,1,1,,,,,R,,72183198,M/#01851,,,,,,,,, 
4,1,,194440-51550,,"COVER, BATTERY",1,1,,,,,,,,,,,,,,,,, 
5,1,,22137-080000,,"WASHER 8, POLISHED",1,1,,,,,,,,,,,,,,,,, 
6,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,,, 
7,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,,, 
8,1,,26116-080162,,"BOLT 8X16",1,1,,,,,,,,,,,,,,,,, 
9,1,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,,, 
10,1,,172631-16350,,"ROD,BATTERY CLAMP",2,2,,,,,,,,,,,,,,,,, 
11,1,,194940-64750,,"CLAMP,BATTERY",1,1,,,,,,,,,,,,,,,,, 
12,1,,22157-060000,,"WASHER  6",2,2,,,,,,,,,,,,,,,,, 
13,1,,26716-060002,,"NUT 6",4,4,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

3 

Ss~2 
1-R 

18~ 
PREVIOUS 

13 /~'YTIJ 
Fig. BATTERY 

l J ~ 
12-o 

2 10 

® 
/ 

r11 
8 

~13 
--12 

silv
erh

orn
.co

.uk



1,1,,172183-16500,,"HARNESS A,WIRE",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172183-16501,,"HARNESS, 
WIRE",1,1,,,,,S,,72173068,M/#02012,72173068,M/#02012,,,,,,, 
1-2,1,,172183-16502,,"HARNESS, 
WIRE",1,1,,,,,F,1,72183208,M/#02100,72183208,M/#02100,,,,,,, 
2,1,,172183-16510,,"HARNESS B,WIRE",1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172183-16511,,"HARNESS, 
WIRE",1,1,,,,,S,,72173068,M/#02012,72173068,M/#02012,,,,,,, 
2-2,1,,172183-16512,,"HARNESS 
B,WIRE",1,1,,,,,N,,72183246,M/#15167,72183246,M/#15167,,,,,,,,,I 
3,2,,172183-16590,,COVER,1,1,,,,,,,,,,,,,,,,, 
4,2,,29420-150000,,HUSE,4,4,,,,,,,,,,,,,,,,, 
5,2,,172183-16580,,"BODY,FUSER",1,1,,,,,,,,,,,,,,,,, 
6,1,,1A1380-59480,,"CLAMP A,SM.&DYN.CORD",1,1,,,,,,,,,,,,,,,,, 
7,1,,172183-16540,,"LINK,FUSIBLE",1,1,,,,,,,,,,,,,,,,, 
8,1,,172183-16550,,"BRACKET,FUSE",1,1,,,,,,,,,,,,,,,,, 
9,1,,194202-56460,,BAND,1,1,,,,,,,,,,,,,,,,, 
10,1,,194202-56460,,BAND,1,1,,,,,,,,,,,,,,,,, 
11,1,,172122-79930,,"CLAMP B",1,1,,,,,,,,,,,,,,,,, 
12,1,,194202-56460,,BAND,1,1,,,,,,,,,,,,,,,,, 
13,1,,172183-16560,,"CLIP 400,HOSE",1,1,,,,,,,,,,,,,,,,, 
14,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,,, 
15,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,,, 
16,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
17,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,,, 
18,1,,26557-060122,,"SCREW M 6X 12,PAN HD",2,2,,,,,,,,,,,,,,,,, 
19,1,,933171-15801,,"WIRE, EARTH",1,1,,,,,,,,,,,,,,,,, 
20,1,,172162-17100,,"BOX ASSY, INDICATOR",1,1,,,,,,,,,,,,,,,,, 
20-1,1,,172162-17101,,"BOX ASSY, 
INDICATOR",1,1,,,,,N,,72162464,M/#00501,,,,,,,,, 
20A,2,,172162-17270,,"COVER, FRONT",1,1,,,,,W,,72176188,M/#01721,,,,,,,,, 
20B,2,,172162-17240,,"METER ASSY, FUEL",1,1,,,,,W,,72162475,M/#01721,,,,,,,,, 
20C,2,,172162-17250,,HARNESS,1,1,,,,,W,,72162475,M/#01721,,,,,,,,, 
21,2,,172162-17120,,VALVE,4,4,,,,,,,,,,,,,,,,, 
21A,2,,172162-17130,,HOURMETER,1,1,,,,,W,,72162464,M/#00501,,,,,,,,, 
22,1,,172183-17100,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,,, 
23,1,,172183-17120,,"LAMP,HEAD",1,1,,,,,,,,,,,,,,,,, 
24,2,,172156-17420,,"BULB 12V-27W",1,1,,,,,,,,,,,,,,,,, 
25,1,,172141-17141,,"UNIT, CHECKER",1,1,,,,,,,,,,,,,,,,, 
26,1,,172141-17150,,BUZZER,1,1,,,,,,,,,,,,,,,,, 
27,1,,172141-17190,,"SWITCH, WORK LAMP",1,1,,,,,,,,,,,,,,,,, 
28,2,,172141-17230,,"BULB 24V- 6W",1,1,,,,,,,,,,,,,,,,, 
29,1,,119247-77100,,"RELAY, SAFETY",1,1,,,,,,,,,,,,,,,,, 
30,1,,119640-77711,,"LIMITER,CURRENT",1,1,,,,,,,,,,,,,,,,, 
31,1,,121522-77721,,"INDICATOR, CHARGING",1,1,,,,,,,,,,,,,,,,, 
32,1,,129155-77810,,RESISTOR,1,1,,,,,,,,,,,,,,,,, 
33,1,,119650-77910,,"RELAY, GROW",1,1,,,,,,,,,,,,,,,,, 
36,1,,119632-77920,,TIMER,1,,,,,,,,,,,,,,,,,, 
36-1,1,,119632-77921,,"TIMER(1 SEC.",1,,,,,,N,,72175176,M/#01217,,,,,,,,, 
36-2,1,,119632-77922,,TIMER,1,1,,,,,N,,72175204,M/#01703,,,,,,,,, 
37,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,,, 
38,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,,, 
39,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,,, 
40,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,,, 
41,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,,, 
42,1,,22217-060000,,"SPRING WASHER  6",2,2,,,,,,,,,,,,,,,,, 
43,1,,22217-060000,,"SPRING WASHER  6",2,2,,,,,,,,,,,,,,,,, 
44,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
45,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,,, 
46,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,,, 
47,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,,, 
48,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,,, 
49,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



50,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,,, 
51,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,,, 
52,1,,26022-060252,,"SCREW M 6X 25",2,2,,,,,,,,,,,,,,,,, 
53,1,,26589-040202,,"SCREW M4,BINDING",4,4,,,,,,,,,,,,,,,,, 
54,1,,26116-060162,,"BOLT 6X16",2,2,,,,,,,,,,,,,,,,, 
55,1,,26116-060162,,"BOLT 6X16",2,2,,,,,,,,,,,,,,,,, 
56,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,,, 
57,1,,933110-00100,,"SWITCH ASSY, STARTER",1,1,,,,,,,,,,,,,,,,, 
59,2,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,,, 
60,1,,933110-05300,,HORN,1,1,,,,,,,,,,,,,,,,, 
60-1,1,,933110-05301,,HORN,1,1,,,,,N,,72422128,M/#10574,72422128,M/#10574,,,,,,, 
61,1,,933113-15900,,"COVER, SWITCH TERMI.",1,1,,,,,,,,,,,,,,,,, 
62,1,,172149-16520,,"HARNESS, STARTER",1,1,,,,,,,,,,,,,,,,, 
63,1,,172183-16520,,"HARNESS C,WIRE",1,,,,,,,,,,,,,,,,,, 
63-1,1,,172183-16521,,"HARNESS C,WIRE",1,1,,,,,S,,72149216,M/#00735,,,,,,,,, 
64,1,,172183-16530,,"HARNESS 
D,WIRE",1,1,,,,,Z,,72183207,M/#02012,72183207,M/#02012,,,,,,, 
65,1,,172183-17140,,CAP,1,1,,,,,W,,72183143,M/#00884,,,,,,,,, 
66,1,,194202-56460,,BAND,1,1,,,,,W,,72183065,"FROM 1ST",,,,,,,,, 
67,1,,194202-56460,,BAND,1,1,,,,,W,,72183065,"FROM 1ST",,,,,,,,, 
68,1,,194202-56460,,BAND,1,1,,,,,W,,72183154,M/#01396,,,,,,,,, 
69,1,,119650-77910,,"RELAY, GROW",1,1,,,,,W,,72173068,M/#02012,,,,,,,,, 
72,1,,22217-060000,,"SPRING WASHER  6",2,2,,,,,W,,72173068,M/#02012,,,,,,,,, 
73,1,,26116-060162,,"BOLT 6X16",2,2,,,,,W,,72173068,M/#02012,,,,,,,,, 
74,1,,172183-16620,,"HARNESS, WIRE",1,1,,,,,W,,72183208,M/#02100,,,,,,,,, 
75,1,,172183-16900,,CONNECTOR(SOLENOID,1,1,,,,,W,2,72183213,"FROM 1ST",,,,,,,,, 
76,1,,172164-17140,,SWITCH,1,1,,,,,,,,,,,,,,,,, 
77,1,,26776-160002,,"LOCK NUT M16 PLATED",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

Fig. 1 4 ffl~~ ELECTRIC PART 

ism 
PREVIOUS 

ii 31 
~, 

20 
20-1 

/2 "; 
, 

. " 
" ' : ,__ -- v,-'---29 \ .. , r-1- 38 2 2 40~46 

\ 37 ,::~50 

21A~ 
20B---~....,,,,. 
21~ 

53.--!g 

ism _7U_ PREVIOUS _ 2 

1-1 , 69 73 , 7 
72 
-1 

- .:--1 t -;:,:-.,,.I-$'y9' 
TO RAD I ATO y 

54 
42 

63 
63-

--
o-i,-11,1v7 
LOW-HIGH VALVE 

AB!tffjlll 
DETAIL A 76 

•mifti Ji? REPAIR PART .,,., 

J:y.:-·, 
FOR E~Jt??r6rYs101 i-:-m LENOID 

65 

~ 
57 

I 

e:-64 
IBffl 
p 

14 
18 

48 silv
erh

orn
.co

.uk



1,1,,172183-16500,,"HARNESS A,WIRE",1,,,,,,,,,,,,,,,,,, 
1-1,1,,172183-16501,,"HARNESS, WIRE",1,,,,,,S,,72173068,M/#02012,,,,,,,,, 
1-2,1,,172183-16502,,"HARNESS, WIRE",1,,,,,,F,1,72183208,M/#02100,,,,,,,,, 
2,1,,172183-16510,,"HARNESS B,WIRE",1,,,,,,,,,,,,,,,,,, 
2-1,1,,172183-16511,,"HARNESS B,WIRE",1,,,,,,S,,72173068,M/#02012,,,,,,,,, 
2-2,1,,172183-16512,,"HARNESS B,WIRE",1,,,,,,N,,72183246,M/#15167,,,,,,,,,,,I 
3,2,,172183-16590,,COVER,1,,,,,,,,,,,,,,,,,, 
4,2,,29420-150000,,HUSE,4,,,,,,,,,,,,,,,,,, 
5,2,,172183-16580,,"BODY,FUSER",1,,,,,,,,,,,,,,,,,, 
6,1,,1A1380-59480,,"CLAMP A,SM.&DYN.CORD",1,,,,,,,,,,,,,,,,,, 
7,1,,172183-16540,,"LINK,FUSIBLE",1,,,,,,,,,,,,,,,,,, 
8,1,,172183-16550,,"BRACKET,FUSE",1,,,,,,,,,,,,,,,,,, 
9,1,,194202-56460,,BAND,1,,,,,,,,,,,,,,,,,, 
10,1,,194202-56460,,BAND,1,,,,,,,,,,,,,,,,,, 
11,1,,172122-79930,,"CLAMP B",1,,,,,,,,,,,,,,,,,, 
12,1,,194202-56460,,BAND,1,,,,,,,,,,,,,,,,,, 
13,1,,172183-16560,,"CLIP 400,HOSE",1,,,,,,,,,,,,,,,,,, 
14,1,,22137-060000,,"WASHER 6, POLISHED",2,,,,,,,,,,,,,,,,,, 
15,1,,22137-100000,,"WASHER 10,POLISHED",2,,,,,,,,,,,,,,,,,, 
16,1,,22217-100000,,"SPRING WASHER 10",2,,,,,,,,,,,,,,,,,, 
17,1,,26116-100162,,"BOLT M10X 16 PLATED",2,,,,,,,,,,,,,,,,,, 
18,1,,26557-060122,,"SCREW M 6X 12,PAN HD",2,,,,,,,,,,,,,,,,,, 
19,1,,933171-15801,,"WIRE, EARTH",1,,,,,,,,,,,,,,,,,, 
20,1,,194202-56460,,BAND,1,,,,,,,,,,,,,,,,,, 
21,1,,194202-56460,,BAND,1,,,,,,,,,,,,,,,,,, 
22,1,,172183-17100,,"BRACKET COMPL.",1,,,,,,,,,,,,,,,,,, 
23,1,,172183-17120,,"LAMP,HEAD",1,,,,,,,,,,,,,,,,,, 
24,2,,172156-17420,,"BULB 12V-27W",1,,,,,,,,,,,,,,,,,, 
25,1,,172141-17141,,"UNIT, CHECKER",1,,,,,,,,,,,,,,,,,, 
26,1,,172141-17150,,BUZZER,1,,,,,,,,,,,,,,,,,, 
27,1,,172141-17190,,"SWITCH, WORK LAMP",1,,,,,,,,,,,,,,,,,, 
28,2,,172141-17230,,"BULB 24V- 6W",1,,,,,,,,,,,,,,,,,, 
29,1,,119247-77100,,"RELAY, SAFETY",1,,,,,,,,,,,,,,,,,, 
30,1,,119640-77711,,"LIMITER,CURRENT",1,,,,,,,,,,,,,,,,,, 
31,1,,121522-77721,,"INDICATOR, CHARGING",1,,,,,,,,,,,,,,,,,, 
32,1,,129155-77810,,RESISTOR,1,,,,,,,,,,,,,,,,,, 
33,1,,119650-77910,,"RELAY, GROW",1,,,,,,,,,,,,,,,,,, 
36,1,,119632-77922,,TIMER,1,,,,,,,,,,,,,,,,,, 
37,1,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,,,,,,,,,,,,, 
38,1,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,,,,,,,,,,,,, 
39,1,,22137-060000,,"WASHER 6, POLISHED",2,,,,,,,,,,,,,,,,,, 
40,1,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,,,,,,,,,,,,, 
41,1,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,,,,,,,,,,,,, 
42,1,,22217-060000,,"SPRING WASHER  6",2,,,,,,,,,,,,,,,,,, 
43,1,,22217-060000,,"SPRING WASHER  6",2,,,,,,,,,,,,,,,,,, 
44,1,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 
45,1,,26022-060122,,"SCREW M 6X 12",1,,,,,,,,,,,,,,,,,, 
46,1,,26022-060162,,"SCREW M 6X 16",1,,,,,,,,,,,,,,,,,, 
47,1,,26022-060122,,"SCREW M 6X 12",2,,,,,,,,,,,,,,,,,, 
48,1,,26022-060122,,"SCREW M 6X 12",2,,,,,,,,,,,,,,,,,, 
49,1,,26022-060162,,"SCREW M 6X 16",1,,,,,,,,,,,,,,,,,, 
50,1,,26022-060122,,"SCREW M 6X 12",1,,,,,,,,,,,,,,,,,, 
51,1,,26022-060162,,"SCREW M 6X 16",1,,,,,,,,,,,,,,,,,, 
52,1,,26022-060252,,"SCREW M 6X 25",2,,,,,,,,,,,,,,,,,, 
53,1,,194202-56460,,BAND,1,,,,,,,,,,,,,,,,,, 
54,1,,26116-060162,,"BOLT 6X16",2,,,,,,,,,,,,,,,,,, 
55,1,,26116-060162,,"BOLT 6X16",2,,,,,,,,,,,,,,,,,, 
56,1,,26116-080162,,"BOLT 8X16",2,,,,,,,,,,,,,,,,,, 
57,1,,933110-00100,,"SWITCH ASSY, STARTER",1,,,,,,,,,,,,,,,,,, 
59,2,,933110-00301,,"KEY ASSY",1,,,,,,,,,,,,,,,,,, 
60,1,,933110-05300,,HORN,1,,,,,,,,,,,,,,,,,, 
60-1,1,,933110-05301,,HORN,1,,,,,,N,,72422128,M/#10574,,,,,,,,, 
61,1,,933113-15900,,"COVER, SWITCH TERMI.",1,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



62,1,,172149-16520,,"HARNESS, STARTER",1,,,,,,,,,,,,,,,,,, 
63,1,,172183-16521,,"HARNESS C,WIRE",1,,,,,,,,,,,,,,,,,, 
64,1,,172183-16530,,"HARNESS D,WIRE",1,,,,,,Z,,72183207,M/#02012,,,,,,,,, 
65,1,,172183-17140,,CAP,1,,,,,,,,,,,,,,,,,, 
66,1,,119650-77910,,"RELAY, GROW",1,,,,,,W,,72173068,M/#02012,,,,,,,,, 
69,1,,22217-060000,,"SPRING WASHER  6",2,,,,,,W,,72173068,M/#02012,,,,,,,,, 
70,1,,26116-060162,,"BOLT 6X16",2,,,,,,W,,72173068,M/#02012,,,,,,,,, 
71,1,,172183-16620,,"HARNESS, WIRE",1,,,,,,W,,72183208,M/#02100,,,,,,,,, 
72,1,,26589-040202,,"SCREW M4,BINDING",4,,,,,,,,,,,,,,,,,, 
73,1,,26022-060252,,"SCREW M 6X 25",2,,,,,,,,,,,,,,,,,, 
74,1,,172183-16650,,"HARNESS,DECEL",1,,,,,,,,,,,,,,,,,, 
75,1,,194440-51620,,"CLAMP, WIRE HARNESS",2,,,,,,,,,,,,,,,,,, 
76,1,,933152-09280,,"BAND 170",7,,,,,,,,,,,,,,,,,, 
77,1,,172162-17180,,SOLENOID,1,,,,,,,,,,,,,,,,,, 
78,1,,172183-17200,,BRACKET,1,,,,,,,,,,,,,,,,,, 
79,1,,172190-17220,,"RELEY, TIMER",1,,,,,,,,,,,,,,,,,, 
80,1,,26013-060162,,"BOLT M 6X 16",2,,,,,,,,,,,,,,,,,, 
81,1,,172176-17100,,"BOX, INDICATOR",1,,,,,,,,,,,,,,,,,, 
82,2,,172162-17270,,"COVER, FRONT",1,,,,,,,,,,,,,,,,,, 
83,2,,172176-17120,,"METER, FUEL",1,,,,,,,,,,,,,,,,,, 
84,2,,172162-17250,,HARNESS,1,,,,,,,,,,,,,,,,,, 
85,2,,172162-17120,,VALVE,5,,,,,,,,,,,,,,,,,, 
86,2,,172162-17130,,HOURMETER,1,,,,,,,,,,,,,,,,,, 
87,2,,172176-17130,,HARNESS,1,,,,,,,,,,,,,,,,,, 
88,1,,172183-16900,,CONNECTOR(SOLENOID,1,,,,,,W,2,72183213,"FROM 1ST",,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

Fig. 1 5 
'"J ':/19 -Y-'1-'TizJL,=t: ':I I-­
ONE TOUCH OECEL KIT 
( 1721 83-08200) 
Fig. 7 REF. No. 1 

inc. Fig.5 REF. No.24 
Fig. 7 REF. No.2 ~ 30 
Fig.9 REF. No.54 ~ 56 
Fig. 12 REF. No.42 ~ 53 
Fig.15 REF. No.72 - 87 
Fig. 20 REF. No. 15 ~ 21 

tJI---. ,_ 

'25 
\, -~-~, 

37 ~4 

\ 49 
1am 

~IOUS 

1-1 e! 70 74--

69 ==~=SJ -1 

5 :::JI-'9y9 ':/ I-­
TO RADIATOR 

54 

Ali~~ 
DETAIL A 

42 

lmffla& 
REPAIR PART 

IY:::J':/ .::Z 1-- ':I 7') L.., J 1 r-:' ffl 
FOR ENGINE STOP SOLENOID 

ffl~~ ('JY9,f-T-eJv) 
ELECTRIC PART(ONE TOUCH DECEL) 

31 

86-~ 
83~ 
85 0 

81 72~ ~ 
82 65 
87---1, 

84--+-I ~j.---~ ~/ 

, ,( 
/ / 
t,,~ 

59 

57 

REFER TO 
Fig.5 

t:
64 

~ 

PREVIOUS 

76 
74 
2-1 

76 

silv
erh

orn
.co

.uk



1,1,,172137-16530,,"LEAD WIRE",1,,,,,,,,,,,,,,,,,, 
1-1,1,,172137-16531,,"WIRE, LEAD",1,1,,,,,S,,72149216,M/#00884,,,,,,,,, 
2,1,,172137-16560,,BAND,4,4,,,,,,,,,,,,,,,,, 
3,1,,172137-17401-4,,"COVER, WORK LAMP",1,1,,,,,,,,,,,,,,,,, 
4,1,,22137-130000,,"WASHER 13",2,2,,,,,,,,,,,,,,,,, 
5,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,,,,,,,,,,,,,,,,, 
5-1,1,,26013-120252,,"BOLT M12X 
25",1,1,,,,,S,,72170026,M/#01703,72170026,M/#01703,,,,,,, 
6,1,,933113-05200,,"LAMP, WORK",1,1,,,,,,,,,,,,,,,,, 
7,2,,933113-05210,,"BULB 12V 27W",1,1,,,,,,,,,,,,,,,,, 
8,1,,933152-03700,,"WASHER, SIDE CLUTCH",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

B r"J-IJ-:J './7 . 1 WORK LAMP F1 g. 

silv
erh

orn
.co

.uk



1,1,,172137-29110,,"SPROCKET,RUBBER CRAW",2,,,,,,,,,,,,,,,,,, 
1-1,1,,172137-29111,,"SPROCKET R",2,2,,,,,R,,72183202,M/#01892,,,,,,,,, 
2,1,,26013-100252,,"BOLT W/WASHER M10X25",18,18,,,,,,,,,,,,,,,,, 
3,1,,772183-37100,,"IDLER ASSY",2,2,,,,,W,,*,"FROM 1ST",,,,,,,,, 
3A,2,,172183-37100,,"IDLER 302",2,2,,,,,,,,,,,,,,,,, 
4,2,,172137-99490,,"IDLER KIT, FRONT",2,2,,,,,,,,,,,,,,,,, 
5,3,,172137-37110,,"SHAFT, IDLER",2,2,,,,,,,,,,,,,,,,, 
6,3,,1A1030-48250,,"SEAL QLF30621218,OIL",4,4,,,,,,,,,,,,,,,,, 
7,3,,22242-000300,,"CIRCLIP   30",2,2,,,,,,,,,,,,,,,,, 
8,3,,22252-000620,,"CIRCLIP 62(H)",4,4,,,,,,,,,,,,,,,,, 
9,3,,24101-062064,,"BALL BEARING",4,4,,,,,,,,,,,,,,,,, 
10,3,,933168-13990,,"COLLAR(B),IDLE.SHAFT",2,2,,,,,,,,,,,,,,,,, 
11,2,,172137-37130,,"COVER (L), SEAL",2,2,,,,,,,,,,,,,,,,, 
12,2,,172137-37140,,"COVER (R), SEAL",2,2,,,,,,,,,,,,,,,,, 
13,1,,772137-37300,,"ROLLER ASSY, TRUCK",8,8,,,,,,,,,,,,,,,,, 
15,2,,172137-37330,,"SHAFT, TRACK ROLLER",8,8,,,,,,,,,,,,,,,,, 
16,2,,172137-37360,,SEAL,16,16,,,,,,,,,,,,,,,,, 
17,2,,22242-000250,,"CIRCLIP 25S",16,16,,,,,,,,,,,,,,,,, 
18,2,,22252-000470,,"CIRCLIP   47",16,16,,,,,,,,,,,,,,,,, 
19,2,,24101-060054,,"BALL BEARING",16,16,,,,,,,,,,,,,,,,, 
20,1,,172110-36010,,COLLAR,4,4,,,,,,,,,,,,,,,,, 
21,1,,172183-37500,,"PLATE,SHOE BAFFLE",2,2,,,,,,,,,,,,,,,,, 
22,1,,172183-37510,,"COLLAR 11X16X13",4,4,,,,,,,,,,,,,,,,, 
23,1,,172183-37520,,"COLLAR 16X24X13,RBBR",4,4,,,,,,,,,,,,,,,,, 
24,1,,26013-100352,,"BOLT M10X 35",4,4,,,,,,,,,,,,,,,,, 
25,1,,172137-37710,,"SPRING, ADJUSTING",2,2,,,,,,,,,,,,,,,,, 
26,1,,172137-37801,,"TUBE, ADJUSTER",2,2,,,,,,,,,,,,,,,,, 
27,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,2,,,,,,,,,,,,,,,,, 
28,2,,24315-000140,,"O-RING 1B P-14.0",2,2,,,,,,,,,,,,,,,,, 
29,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
30,1,,172137-37850,,"RING, BACK UP",2,2,,,,,,,,,,,,,,,,, 
31,1,,24315-000300,,"O-RING 1B P-30.0",2,2,,,,,,,,,,,,,,,,, 
32,1,,26013-100302,,"BOLT M10X 30",8,8,,,,,,,,,,,,,,,,, 
33,1,,933126-38600,,"SEAL, DUST",2,2,,,,,,,,,,,,,,,,, 
34,1,,933171-13691,,"PLUG PT1/8",2,2,,,,,,,,,,,,,,,,, 
35,1,,172183-38600,,"CRAWLER ASSY, RUBBER",2,,,,,,,,,,,,,,,,,, 
35-1,1,,172983-38600,,"CRAWLER ASSY, 
RUBBER",2,2,,,,,N,,72176158,M/#01442,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

17 1□-~,□-~&FV~A~ 
Fig. CRAWLER.ROLLER & ADJUST 

® 

REFER TO Fig.27 

J 35 

31 

• 

26 

3A 

11 

3 

silv
erh

orn
.co

.uk



1,1,,172183-45401,,"SUPPORT ASSY.,LINK",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172183-45402,,"SUPPORT 
ASSY.,LINK",1,1,,,,,S,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
3,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,,, 
3A,2,,172141-41360,,"BUSH 1415",2,2,,,,,W,,72183159,M/#01605,,,,,,,,, 
4,2,,172183-45700,,"RUBBER,SUPPORT EDGE",2,2,,,,,,,,,,,,,,,,, 
5,1,,172165-45620,,"COVER, SUPPORT",1,1,,,,,,,,,,,,,,,,, 
6,1,,172183-45720,,"COVER L COMPL.",1,1,,,,,,,,,,,,,,,,, 
7,1,,172183-45740,,"COVER R COMPL.",1,1,,,,,,,,,,,,,,,,, 
8,1,,194630-62360,,GROMMET,4,4,,,,,,,,,,,,,,,,, 
9,1,,172519-63240,,"BOLT  8X 16",8,8,,,,,,,,,,,,,,,,, 
10,1,,172519-63240,,"BOLT  8X 16",2,2,,,,,,,,,,,,,,,,, 
11,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,,, 
12,1,,26116-060202,,"BOLT M 6X 20",2,2,,,,,,,,,,,,,,,,, 
13,1,,26716-060002,,"NUT 6",2,2,,,,,,,,,,,,,,,,, 
14,1,,172141-42600,,"PIPE, LOCK",2,2,,,,,,,,,,,,,,,,, 
15,1,,172141-42700-4,,"LINK,LOCK",4,,,,,,,,,,,,,,,,,, 
15-1,1,,172141-42701-4,,"LINK,LOCK",4,4,,,,,N,,72171093,M/#01475,,,,,,,,, 
16,1,,172141-42750,,"BOLT, STOPPER",8,8,,,,,,,,,,,,,,,,, 
17,1,,172183-45770,,"LEVER COMP.,LOCK",1,1,,,,,,,,,,,,,,,,, 
17-1,1,,172183-45771,,"LEVER 
COMP.,LOCK",1,1,,,,,S,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
17-2,1,,172183-45772,,"LEVER 
COMP.,LOCK",1,1,,,,,N,,72183172,M/#01703,72183172,M/#01703,,,,,,, 
18,1,,172183-45790,,"ARM COMP.,LOCK",1,1,,,,,,,,,,,,,,,,, 
18-1,1,,172183-45791,,"ARM 
COMP.,LOCK",1,1,,,,,S,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
19,1,,172183-45800,,"LINK COMP.,LOCK",1,1,,,,,,,,,,,,,,,,, 
20,1,,172183-45830,,"LINK,LOCK",2,2,,,,,,,,,,,,,,,,, 
20-1,1,,172183-
45831,,"LINK,LOCK",2,2,,,,,S,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
21,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,,,,,,,,,,,,,,,,, 
21-1,1,,172116-46630,,"KNOB, LOCK 
LEVER",2,2,,,,,K,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
22,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",6,6,,,,,,,,,,,,,,,,, 
23,1,,22137-120000,,"WASHER 
12,POLISHED",2,2,,,,,Z,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
24,1,,22137-120000,,"WASHER 12,POLISHED",1,1,,,,,,,,,,,,,,,,, 
25,1,,22417-200200,,"COTTER PIN 2.0X20",1,1,,,,,,,,,,,,,,,,, 
26,1,,26756-080002,,"LOCK NUT M 8 PLATED",8,8,,,,,,,,,,,,,,,,, 
27,1,,26756-120002,,"LOCK NUT 
12",2,2,,,,,Z,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
28,1,,933110-54100,,"PIN 4.75X14",6,6,,,,,,,,,,,,,,,,, 
29,1,,933170-01490,,"SPRING 
12",2,2,,,,,Z,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
31,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,,, 
32,1,,172183-45931,,"LEVER 
COMP.,LOCK",1,1,,,,,W,,72183165,M/#01605,72183165,M/#01605,,,,,,, 
32-1,1,,172183-45932,,"LEVER 
COMP.,LOCK",1,1,,,,,N,,72183172,M/#01703,72183172,M/#01703,,,,,,, 
33,1,,22351-050025,,"SPRING PIN 
5X25",3,3,,,,,W,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
33-1,1,,22351-050025,,"SPRING PIN 
5X25",2,2,,,,,K,,72183165,M/#01605,72183165,M/#01605,,,,,,, 
34,1,,172183-45921,,"SHAFT 
14",1,1,,,,,W,,72183165,M/#01605,72183165,M/#01605,,,,,,, 
35,1,,172165-45970,,SPRING,1,1,,,,,W,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
36,1,,26716-120002,,"NUT 
12",1,1,,,,,W,,72183165,M/#01605,72183165,M/#01605,,,,,,, 
37,1,,22137-120000,,"WASHER 
12,POLISHED",1,1,,,,,W,,72183165,M/#01605,72183165,M/#01605,,,,,,, 

silv
erh

orn
.co

.uk



38,1,,933171-15680,,"GROMMET 
40X13",1,1,,,,,W,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
39,1,,22351-030025,,"SPRING PIN 
3X25",1,1,,,,,W,,72183170,M/#01605,72183170,M/#01605,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

1 8 11~1 ( 1J Y 1ft & v I, -7'. ~ ~ J,) ( IB%) 
Fig. CONTROL EQUIPMENT(LINK STAND & LEVER STOPPER) 

~M/#1O5OO (PREVIOUS) 

IBM 11 

PREV I ous 16 26 H 26 16 
: I 

2a 2 ! l 261 

.. j~ 
0-21-1 22 ~-=--- 5 

012 

9 

4 

2-1 
36 

3 
3A 

3 ' 
4 

1-1 3A 

1 

29 

27~4. 18 
23"""---"• 

1 

17-1 

, 24 

lJ5 

IBM 
PREVIOUS 

i 
21 

IBM 
PREVIOUS 

34 21-1 

17-2 

o r11 1 
1312 33 

,. 5 33-1 

8 

silv
erh

orn
.co

.uk



1,1,,172141-41160,,JOINT,1,1,,,,,,,,,,,,,,,,, 
2,1,,172151-45010,,"BOOT P,LEVER",1,1,,,,,,,,,,,,,,,,, 
3,1,,172165-45081,,"KNOB R COMPL.",1,1,,,,,,,,,,,,,,,,, 
4,1,,172183-45140,,"LEVER R COMPL.",1,1,,,,,,,,,,,,,,,,, 
5,1,,172183-46300,,"BASE COMPL.",1,1,,,,,,,,,,,,,,,,, 
5-1,1,,172183-46301,,"BASE 
COMPL.",1,1,,,,,S,,72183159,M/#01605,72183159,M/#01605,,,,,,, 
6,1,,172183-46340,,"HOSE ASSY.",1,1,,,,,,,,,,,,,,,,, 
7,2,,172183-46350,,"BUSH 20X10,FLANGE",2,2,,,,,,,,,,,,,,,,, 
9,1,,172183-46400,,"ARM COMPL.",1,1,,,,,,,,,,,,,,,,, 
10,1,,172183-46430,,SPRING,1,1,,,,,,,,,,,,,,,,, 
11,1,,172183-46440,,"CLAMP WRC10",1,1,,,,,,,,,,,,,,,,, 
12,1,,22137-200000,,"WASHER 20,POLISHED",1,1,,,,,,,,,,,,,,,,, 
13,1,,22217-080000,,"SPRING WASHER  8",5,5,,,,,,,,,,,,,,,,, 
14,1,,26116-080162,,"BOLT 8X16",5,5,,,,,,,,,,,,,,,,, 
15,1,,26587-040062,,"SCREW M 4X  6",1,1,,,,,,,,,,,,,,,,, 
16,1,,933166-17730,,"WASHER 10.5X30",1,1,,,,,,,,,,,,,,,,, 
17,1,,933168-55770,,"BAND 146",2,2,,,,,,,,,,,,,,,,, 
18,1,,172183-45850,,"ROD 315",2,2,,,,,,,,,,,,,,,,, 
19,1,,172122-46590,,"ELBALL 8",2,2,,,,,,,,,,,,,,,,, 
20,1,,172122-47250,,"BALL 8, LINK",2,2,,,,,,,,,,,,,,,,, 
21,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,,, 
22,1,,26051-080002,,"NUT M 8",6,6,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

1 9 11111 (7-b&l,1111---) (18%) 
Fig. CONTROL EQUIPMENT (BOOM & BUCKET) (PREVIOUS) 

~M/#10500 

i----4 

-
2 21---l 

~~--17 22---8 
~ lilM------22 L21 

0 22 

ism 
PREV!OUS 

16 

Jij 
silv

erh
orn

.co
.uk



1,1,,172141-41160,,JOINT,1,1,,,,,,,,,,,,,,,,, 
2,1,,172151-45010,,"BOOT P,LEVER",1,1,,,,,,,,,,,,,,,,, 
3,1,,172165-45071,,"KNOB (L) ASSY",1,1,,,,,,,,,,,,,,,,, 
4,1,,172183-45100,,"LEVER L COMPL.",1,1,,,,,,,,,,,,,,,,, 
5,1,,172183-45130,,"LEVER L,LINK",1,1,,,,,,,,,,,,,,,,, 
6,1,,24311-000140,,"O-RING 1A P-14.0",1,1,,,,,,,,,,,,,,,,, 
7,1,,26587-040062,,"SCREW M 4X  6",1,1,,,,,,,,,,,,,,,,, 
8,1,,26756-080002,,"LOCK NUT M 8 PLATED",1,1,,,,,,,,,,,,,,,,, 
9,1,,26979-080162,,"SCREW M 8X16",1,1,,,,,,,,,,,,,,,,, 
10,1,,172183-45850,,"ROD 315",2,2,,,,,,,,,,,,,,,,, 
11,1,,172122-46590,,"ELBALL 8",2,2,,,,,,,,,,,,,,,,, 
12,1,,172122-47250,,"BALL 8, LINK",2,2,,,,,,,,,,,,,,,,, 
13,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,,, 
14,1,,26051-080002,,"NUT M 8",6,6,,,,,,,,,,,,,,,,, 
15,1,,172183-45080,,"LEVER L ASSY.,DECEL",1,,,,,,,1,,,,,,,,,,, 
16,1,,172176-47870,,KNOB,1,,,,,,,1,,,,,,,,,,, 
17,1,,933168-55770,,"BAND 146",2,,,,,,,1,,,,,,,,,,, 
18,1,,24311-000140,,"O-RING 1A P-14.0",1,,,,,,,1,,,,,,,,,,, 
19,1,,26587-040062,,"SCREW M 4X  6",1,,,,,,,1,,,,,,,,,,, 
20,1,,26756-080002,,"LOCK NUT M 8 PLATED",1,,,,,,,1,,,,,,,,,,, 
21,1,,26979-080162,,"SCREW M 8X16",1,,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

2 0 1111 (?-b&i@) (IB*) 
Fig. CONTROL EQUIPMENT (ARM & TURN I NG) (PREVIOUS) 

~M/#10500 
TJ Y~ 'Y 'T"'rizlvf±~ 
ONE TOUCH DECEL SPEC. 

11 

31'-1 
7 

L13 
8--14 

10 
?-b. 
ARM 

silv
erh

orn
.co

.uk



1,1,,172151-45320,,"PLATE,BOOT",2,2,,,,,,,,,,,,,,,,, 
2,1,,172173-45401,,"SUPPORT ASSY",1,1,,,,,,,,,,,,,,,,, 
3,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,,, 
5,2,,172183-45700,,"RUBBER,SUPPORT EDGE",2,2,,,,,,,,,,,,,,,,, 
6,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
7,2,,933171-15680,,"GROMMET 40X13",1,1,,,,,,,,,,,,,,,,, 
8,1,,172165-45620,,"COVER, SUPPORT",1,1,,,,,,1,,,,,,,,,,, 
9,1,,172183-45720,,"COVER L COMPL.",1,1,,,,,,,,,,,,,,,,, 
10,1,,172183-45740,,"COVER R COMPL.",1,1,,,,,,,,,,,,,,,,, 
11,1,,194630-62360,,GROMMET,4,4,,,,,,,,,,,,,,,,, 
12,1,,172519-63240,,"BOLT  8X 16",8,8,,,,,,,,,,,,,,,,, 
13,1,,172519-63240,,"BOLT  8X 16",2,2,,,,,,1,,,,,,,,,,, 
14,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
15,1,,26013-080162,,"BOLT W/WASHER M8X16",8,8,,,,,,,,,,,,,,,,, 
16,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,,, 
17,1,,26116-060202,,"BOLT M 6X 20",2,2,,,,,,,,,,,,,,,,, 
18,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,,, 
19,1,,26716-060002,,"NUT 6",2,2,,,,,,,,,,,,,,,,, 
20,1,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,,, 
21,1,,172183-45772,,"LEVER COMP.,LOCK",1,1,,,,,,,,,,,,,,,,, 
21-1,1,,172183-45773,,"LEVER ASSY,LOCK 
L",1,1,,,,,S,,72422136,*1999.07,72422136,*1999.07,,,,,,, 
22,1,,172173-45521,,LINK,1,1,,,,,,,,,,,,,,,,, 
23,1,,172173-45552,,"BRACKET ASSY",1,1,,,,,,,,,,,,,,,,, 
24,1,,172116-46630,,"KNOB, LOCK LEVER",2,2,,,,,,,,,,,,,,,,, 
25,1,,172165-45970,,SPRING,1,1,,,,,,,,,,,,,,,,, 
26,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
27,1,,22351-050025,,"SPRING PIN 5X25",2,2,,,,,,,,,,,,,,,,, 
28,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,,, 
29,1,,172151-45010,,"BOOT P,LEVER",2,2,,,,,,,,,,,,,,,,, 
30,1,,172165-45071,,"KNOB (L) ASSY",1,1,,,,,,,,,,,,,,,,, 
31,1,,172165-45081,,"KNOB R COMPL.",1,1,,,,,,,,,,,,,,,,, 
32,1,,172173-45100,,"LEVER L    (GRAY:72)",1,1,,,,,,,,,,,,,,,,, 
33,1,,172173-45140,,"LEVER R    (GRAY:72)",1,1,,,,,,,,,,,,,,,,, 
34,1,,26587-040062,,"SCREW M 4X  6",2,2,,,,,,,,,,,,,,,,, 
35,1,,26736-140002,,"NUT M14",2,2,,,,,,,,,,,,,,,,, 
36,1,,172183-45932,,"LEVER COMP.,LOCK",1,1,,,,,,,,,,,,,,,,, 
37,1,,172183-45921,,"SHAFT 14",1,1,,,,,,,,,,,,,,,,, 
37-1,1,,172183-
45922,,SHAFT,1,1,,,,,S,,72422136,*1999.07,72422136,*1999.07,,,,,,, 
38,1,,22137-120000,,"WASHER 12,POLISHED",1,1,,,,,,,,,,,,,,,,, 
39,1,,26716-120002,,"NUT 12",1,1,,,,,,,,,,,,,,,,, 
40,1,,22351-030025,,"SPRING PIN 3X25",1,1,,,,,,,,,,,,,,,,, 
41,1,,933168-55770,,"BAND 146",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

2 , tll~il ( L,, J,-& A 1:; t-:') (fir%, ijtEE/, 1 □ ~I'- fr~) 
Fig. CONTROL EQUIPMENT(LEVER & STAND) 
M/#10501~ 

(NEW.HYO.OIL PILOT SPEC.) 

31 

0--24 

3 6 39 q;:;::::-~~~~,,§~~--29 

4 15 
35 

, :, o /~ 22 

~;" 27 
// 23 

~, 1 

~ ,;,, _ _,,.,b---2 
(S, ·-:., i--18 i-16 

1 ~ :?"i t 4 11 91 7 t 
0-: ... ' .. 1 
~ . O 27 

6 5 3 5 7 6 

2 

9 

18~ 
PREVIOUS 

12 

21 

()----24 

21-1 

silv
erh

orn
.co

.uk



1,1,,172183-45010,,"LEVER ASSY.,TRACK L",1,1,,,,,,,,,,,,,,,,, 
2,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,,, 
4,1,,172183-45060,,"LEVER ASSY.,TRACK R",1,1,,,,,,,,,,,,,,,,, 
5,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,,, 
7,1,,172183-45170,,"LEVER COMP.,BLADE",1,1,,,,,,,,,,,,,,,,, 
8,1,,172164-45950,,"GRIP L, DRIV.",1,,,,,,,,,,,,,,,,,, 
8-1,1,,172164-45951,,"GRIP L, DRIV.",1,1,,,,,N,,72164407,M/#01713,,,,,,,,, 
9,1,,172164-45960,,"GRIP R, DRIV.",1,,,,,,,,,,,,,,,,,, 
9-1,1,,172164-45961,,"GRIP R, DRIV.",1,1,,,,,N,,72164407,M/#01713,,,,,,,,, 
10,1,,172164-45970,,"GRIP, BLADE",1,1,,,,,,,,,,,,,,,,, 
11,1,,172124-46200,,"O-RING 27X5.7",4,4,,,,,,,,,,,,,,,,, 
12,1,,24761-050000,,"NIPPLE C,GREASE",2,2,,,,,,,,,,,,,,,,, 
13,1,,26013-080252,,"BOLT M 8X 25",1,1,,,,,,,,,,,,,,,,, 
14,1,,26736-100002,,"NUT M10",2,2,,,,,,,,,,,,,,,,, 
15,1,,172183-45200,,"SHAFT,LINK",1,1,,,,,,,,,,,,,,,,, 
16,1,,172183-45320,,"LINK COMP.,BLADE",1,1,,,,,,,,,,,,,,,,, 
17,1,,26013-080252,,"BOLT M 8X 25",1,1,,,,,,,,,,,,,,,,, 
18,1,,172183-45860,,"ROD 285",3,3,,,,,,,,,,,,,,,,, 
19,1,,172122-47250,,"BALL 8, LINK",6,6,,,,,,,,,,,,,,,,, 
20,1,,22137-080000,,"WASHER 8, POLISHED",6,6,,,,,,,,,,,,,,,,, 
21,1,,26051-080002,,"NUT M 8",9,9,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

2 2 llt~fi ( jEfr & 7 t.;-") 
Fig. CONTROL EQUIPMENT(TRAVEL & BLADE) 

~fr (R) 
TRAVEL (R) 

18 

14-----9 

5 4 14 

18 
~ff (L) 
TRAVEL (Ll 

2:=21 
~ 20 
y-19 silv

erh
orn

.co
.uk



1,1,,172146-41910,,"PIN 14-100",1,1,,,,,,,,,,,,,,,,, 
2,1,,1A1040-43900,,"SPRING WASHER",1,1,,,,,,,,,,,,,,,,, 
3,1,,172183-45210,,"LINK W/BUSH, PEDAL",1,1,,,,,,,,,,,,,,,,, 
4,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
6,1,,172183-45240,,"BRACKET, PEDAL",1,1,,,,,,,,,,,,,,,,, 
7,1,,172183-45261,,"SHAFT,SWING(GRAY:72)",1,1,,,,,,,,,,,,,,,,, 
8,1,,172183-45281,,"LINK ASSY.,SWING",1,1,,,,,,,,,,,,,,,,, 
9,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
11,1,,172156-46340,,"ROD, SPOOL",1,1,,,,,,,,,,,,,,,,, 
12,1,,22137-120000,,"WASHER 12,POLISHED",1,1,,,,,,,,,,,,,,,,, 
13,1,,22351-040032,,"SPRING PIN 4X32",1,1,,,,,,,,,,,,,,,,, 
14,1,,22372-120000,,"SNAP PIN 12",1,1,,,,,,,,,,,,,,,,, 
15,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,,, 
16,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,,, 
17,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,,, 
18,1,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,,, 
19,1,,26013-080202,,"BOLT W/WASHER M8X20",1,1,,,,,,,,,,,,,,,,, 
20,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,,, 
21,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
22,1,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,,, 
23,1,,172068-28490,,"SPRING  8",4,4,,,,,,,,,,,,,,,,, 
24,1,,172157-45990,,"BOOTS, PEDAL",1,1,,,,,,,,,,,,,,,,, 
25,1,,172165-46230,,"SHAFT, SWING",2,2,,,,,,,,,,,,,,,,, 
26,1,,172165-46261,,"COVER, PEDAL",2,2,,,,,,,,,,,,,,,,, 
27,1,,172165-46281,,"PEDAL ASSY, SWING",1,1,,,,,,,,,,,,,,,,, 
28,1,,172165-46340,,BOLT,2,2,,,,,,,,,,,,,,,,, 
29,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
30,1,,22351-040020,,"SPRING PIN 4X20",2,2,,,,,,,,,,,,,,,,, 
31,1,,26116-080304,,"BOLT M8 X 30 PLATED",2,2,,,,,,,,,,,,,,,,, 
32,1,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,,, 
33,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,,, 
34,1,,172150-42600,,ROD(RA),1,1,,,,,,,,,,,,,,,,, 
35,1,,172122-46590,,"ELBALL 8",1,1,,,,,,,,,,,,,,,,, 
36,1,,172122-47250,,"BALL 8, LINK",1,1,,,,,,,,,,,,,,,,, 
37,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
38,1,,26051-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Y00K2963 

2 a JIii ( J. --L:;-1) 
Fig. CONTROL EQUIPMENTCSWING) 

silv
erh

orn
.co

.uk



1,1,,172183-41700,,"PEDAL ASSY.,LOW-HIGH",1,1,,,,,,,,,,,,,,,,, 
2,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
4,1,,172183-41760,,"BRACKET COMP.,LOW-HI",1,1,,,,,,,,,,,,,,,,, 
5,1,,172183-41820,,"LINK,LOW-HIGH",1,1,,,,,,,,,,,,,,,,, 
6,1,,1A1040-43900,,"SPRING WASHER",1,1,,,,,,,,,,,,,,,,, 
7,1,,172122-45830,,"PAD, METAL",1,1,,,,,,,,,,,,,,,,, 
8,1,,1C6281-52320,,"PIN 8,COME-OFF SNAP",1,1,,,,,,,,,,,,,,,,, 
9,1,,22137-080000,,"WASHER 8, POLISHED",1,1,,,,,,,,,,,,,,,,, 
10,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,,, 
11,1,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,,, 
12,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,,, 
13,1,,26013-080202,,"BOLT W/WASHER M8X20",1,1,,,,,,,,,,,,,,,,, 
14,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
15,1,,26116-100504,,"BOLT M10X 50 PLATED",1,1,,,,,,,,,,,,,,,,, 
16,1,,26716-100002,,"NUT 10",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

2 4 11~1 (D-/\11'\5'J!J) (IB~) 
Fi g. CONTROL EQUIPMENT (LOW-HIGH PEDAL) (PREVIOUS) 

~M/#10500 

4 

1211 
13 

REFER TO Fig.48 

silv
erh

orn
.co

.uk



1,1,,172173-41700,,PEDAL,1,1,,,,,,,,,,,,,,,,, 
2,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
4,1,,172173-41760,,"BRACKET ASSY",1,1,,,,,,,,,,,,,,,,, 
5,1,,172173-41780,,"BRACKET ASSY",1,1,,,,,,,,,,,,,,,,, 
6,1,,172173-41820,,"LINK ASSY",1,1,,,,,,,,,,,,,,,,, 
7,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
9,1,,172150-42600,,ROD(RA),1,1,,,,,,,,,,,,,,,,, 
10,1,,1A1040-43900,,"SPRING WASHER",1,1,,,,,,,,,,,,,,,,, 
11,1,,172122-45830,,"PAD, METAL",1,1,,,,,,,,,,,,,,,,, 
12,1,,172122-46590,,"ELBALL 8",1,1,,,,,,,,,,,,,,,,, 
13,1,,172122-47250,,"BALL 8, LINK",1,1,,,,,,,,,,,,,,,,, 
14,1,,172122-47460,,"SPOOL, 3RD",1,1,,,,,,,,,,,,,,,,, 
15,1,,1C6281-52320,,"PIN 8,COME-OFF SNAP",1,1,,,,,,,,,,,,,,,,, 
16,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
17,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,,, 
18,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,,, 
19,1,,26013-080202,,"BOLT W/WASHER M8X20",1,1,,,,,,,,,,,,,,,,, 
20,1,,26013-100302,,"BOLT M10X 30",3,3,,,,,,,,,,,,,,,,, 
21,1,,26051-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,,, 
22,1,,26116-100504,,"BOLT M10X 50 PLATED",1,1,,,,,,,,,,,,,,,,, 
23,1,,26716-100002,,"NUT 10",1,1,,,,,,,,,,,,,,,,, 
24,1,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,,, 
25,1,,933171-21700,,"PIN (B), SPOOL LINK",1,1,,,,,,,,,,,,,,,,, 
26,1,,1A1040-43900,,"SPRING WASHER",1,1,,,,,,,,,,,,,,,,, 
27,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,,, 
28,1,,26013-080202,,"BOLT W/WASHER M8X20",1,1,,,,,,,,,,,,,,,,, 
29,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

2 5 il~I ( □-l\1 l'\5f JL,) (fir%, ;m1±1, 1 □ 1 i'fr~) 
Fig. CONTROL EQUIPMENT(LOW-HIGH PEDAL) 

(NEW.HYO.OIL PILOT SPEC.) 

M/#10501~ 

silv
erh

orn
.co

.uk



1,1,,172183-74810,,"P.T.O. KIT(FRAME END",1,,,,,,,1,,,,,,,,,,, 
1-1,1,,172183-74811,,"P.T.O. KIT(FRAME 
END",1,,,,,,S,1,72173038,M/#00793,,,,,,,,, 
2,2,,1C6141-35370,,"SPRING,LOCK",1,1,,,,,,,,,,,,,,,,, 
3,2,,172146-41910,,"PIN 14-100",1,1,,,,,,,,,,,,,,,,, 
4,2,,172150-42630,,"ROD(B), BUCKET",1,1,,,,,,,,,,,,,,,,, 
5,2,,1A1040-43900,,"SPRING WASHER",1,1,,,,,,,,,,,,,,,,, 
6,2,,172183-45210,,"LINK W/BUSH, PEDAL",1,1,,,,,,,,,,,,,,,,, 
7,3,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
9,2,,172183-45240,,"BRACKET, PEDAL",1,1,,,,,,,,,,,,,,,,, 
10,2,,172157-45990,,"BOOTS, PEDAL",1,1,,,,,,,,,,,,,,,,, 
11,2,,172183-46100,,"SHAFT COMP.,P.T.O.",1,1,,,,,,,,,,,,,,,,, 
12,2,,172183-46120,,"LINK ASSY.,P.T.O.",1,1,,,,,,,,,,,,,,,,, 
13,3,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
15,2,,172165-46281,,"PEDAL ASSY, SWING",1,1,,,,,,,,,,,,,,,,, 
16,2,,172156-46340,,"ROD, SPOOL",1,1,,,,,,,,,,,,,,,,, 
17,2,,172165-46340,,BOLT,2,2,,,,,,,,,,,,,,,,, 
18,2,,172165-46450,,"LOCK CMP",1,1,,,,,,,,,,,,,,,,, 
19,2,,172165-46480,,BOLT,1,1,,,,,,,,,,,,,,,,, 
20,2,,172165-46490,,SHIM,5,5,,,,,,,,,,,,,,,,, 
21,2,,172122-46590,,"ELBALL 8",1,1,,,,,,,,,,,,,,,,, 
22,2,,172122-47250,,"BALL 8, LINK",1,1,,,,,,,,,,,,,,,,, 
23,2,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
24,2,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
25,2,,22137-120000,,"WASHER 12,POLISHED",1,1,,,,,,,,,,,,,,,,, 
26,2,,22351-040032,,"SPRING PIN 4X32",1,1,,,,,,,,,,,,,,,,, 
27,2,,22372-120000,,"SNAP PIN 12",1,1,,,,,,,,,,,,,,,,, 
28,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,,, 
29,2,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,,, 
30,2,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,,, 
31,2,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,,, 
32,2,,26013-080202,,"BOLT W/WASHER M8X20",1,1,,,,,,,,,,,,,,,,, 
33,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,,, 
34,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
35,2,,26051-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,,, 
36,2,,26116-080304,,"BOLT M8 X 30 PLATED",2,2,,,,,,,,,,,,,,,,, 
37,2,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,,, 
38,2,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,,, 
39,2,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,,, 
40,2,,172165-03230,,"LABEL, P.T.O.",1,,,,,,,,,,,,,,,,,, 
40-1,2,,172165-03231,,"LABEL, P.T.O.",1,1,,,,,N,,72164328,M/#01136,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

28 *Kill (PTO::c1t---D-Jll) 
Fig. CONTROL EQUIPMENT(P. T.O.CONTROL) 

PTO=F'Yr- (7v-b.I.YI') 
P. T.O. KlT(FRAME END) 
(172183-74810) 
Fi g. 26 REF. No. 1 
(172183-74811) 
Fig. 26 REF. No. 1-1 

inc. Fig.26 REF. No.2 ~ 40 
Fig.58REF. No.1~17 

~ 

silv
erh

orn
.co

.uk



1,1,,172183-50100,,"FRAME COMP.,LOWER",1,,,,,,,,,,,,,,,,,, 
1-1,1,,172183-50101,,"FRAME, LOWER",1,1,,,,,N,,72176157,M/#01442,,,,,,,,, 
1-2,1,,172183-50101-
1,,"FRAME,LOWER",1,1,,,,,R,,72183222,M/#10501,72183222,M/#10501,,,,,,, 
2,1,,172141-50890,,GROMMET,2,2,,,,,,,,,,,,,,,,, 
3,1,,22217-120000,,"SPRING WASHER",16,16,,,,,,,,,,,,,,,,, 
4,1,,26116-120252,,"BOLT M12X 25 PLATED",16,16,,,,,,,,,,,,,,,,, 
5,1,,172183-53300,,"WEIGHT,COUNTER",1,1,,,,,,,,,,,,,,,,, 
5-1,1,,172183-53300-
1,,"WEIGHT,COUNTER",1,1,,,,,R,,72183222,M/#10501,72183222,M/#10501,,,,,,, 
6,1,,22217-140000,,"SPRING WASHER 14",2,2,,,,,,,,,,,,,,,,, 
7,1,,26116-140602,,"BOLT M14X 60 PLATED",2,2,,,,,,,,,,,,,,,,, 
8,1,,933169-23040,,"WASHER 15X40",2,2,,,,,,,,,,,,,,,,, 
9,1,,172183-54100,,"FRAME COMP.,TURNING",1,,,,,,,,,,,,,,,,,, 
9-1,1,,172183-54101,,"FRAME 
W/BUSH,TURNING",1,1,,,,,S,,72173038,M/#00793,,,,,,,,, 
10,2,,172171-54750,,"BUSH 50X65",2,2,,,,,,,,,,,,,,,,, 
11,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,,,,,,,,,,,, 
12,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,,, 
13,1,,194940-24350,,"PIN 10X28,STRAIGHT",3,3,,,,,,,,,,,,,,,,, 
14,1,,172183-57600,,"BEARING,SWING",1,1,,,,,,,,,,,,,,,,, 
15,2,,172183-57620,,"SEAL A,TURNING",1,1,,,,,,,,,,,,,,,,, 
16,2,,172183-57630,,"SEAL B,TURNING",1,1,,,,,,,,,,,,,,,,, 
17,1,,172141-57650,,"BOLT M12X 55 PLATED",32,32,,,,,,,,,,,,,,,,, 
18,1,,26116-100552,,"BOLT M10X 55 PLATED",2,2,,,,,,,,,,,,,,,,, 
19,1,,172183-05300,,"BOX COMP.,TOOL",1,1,,,,,,,,,,,,,,,,, 
20,1,,172183-05330,,"RUBBER 280,EDGE",1,1,,,,,,,,,,,,,,,,, 
21,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

9 
9-1 

27 J~-b&~§~?UY~ 
Fig. FRAME & TURNING BEARING 

-11---0 

10~-

10 .r:· 
11=i 

-~14 

2 

IB~ 
PREVIOUS 9 

9-1 

silv
erh

orn
.co

.uk



1,1,,172183-61100,,"COVER COMP.,LAMP",1,1,,,,,,,,,,,,,,,,, 
2,1,,172183-61140,,"COVER,CV",1,1,,,,,,,,,,,,,,,,, 
3,1,,172183-61150,,"COVER,RESERVOIR",1,1,,,,,,,,,,,,,,,,, 
4,1,,172183-61160,,"COVER,SILENCER",1,1,,,,,,,,,,,,,,,,, 
5,1,,172183-61170,,"COVER,STAND",1,1,,,,,,,,,,,,,,,,, 
6,1,,172183-61180,,"COVER,UNDER",1,1,,,,,,,,,,,,,,,,, 
6-1,1,,172183-61180-
1,,"COVER,UNDER",1,1,,,,,R,,72183222,M/#10501,72183222,M/#10501,,,,,,, 
7,1,,172183-61190,,"COVER,TRAVEL",2,2,,,,,,,,,,,,,,,,, 
7-1,1,,172183-61190-
1,,"COVER,TRAVEL",2,2,,,,,R,,72183222,M/#10501,72183222,M/#10501,,,,,,, 
8,1,,172183-61200,,"COVER COMP.,RESERVR.",1,1,,,,,,,,,,,,,,,,, 
9,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,,, 
10,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,,, 
11,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",23,23,,,,,,,,,,,,,,,,, 
13,1,,26116-100162,,"BOLT M10X 16 PLATED",4,4,,,,,,,,,,,,,,,,, 
14,1,,26116-100162,,"BOLT M10X 16 PLATED",4,4,,,,,,,,,,,,,,,,, 
15,1,,26116-100162,,"BOLT M10X 16 PLATED",5,5,,,,,,,,,,,,,,,,, 
16,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,,, 
17,1,,26116-100202,,"BOLT M10X 20 PLATED",6,6,,,,,,,,,,,,,,,,, 
18,1,,172183-61370,,"COVER ASSY.,FRONT",1,1,,,,,,,,,,,,,,,,, 
20,2,,172183-61360,,"RUBBER,EDGE",1,1,,,,,,,,,,,,,,,,, 
21,1,,172183-61380,,"COVER ASSY.",1,1,,,,,,,,,,,,,,,,, 
23,2,,172183-61350,,"RUBBER,EDGE",1,1,,,,,,,,,,,,,,,,, 
24,1,,172519-63240,,"BOLT  8X 16",2,2,,,,,,,,,,,,,,,,, 
25,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,,, 
26,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,,,,,,,,,,,,,,,,, 
27,1,,933168-56000,,"GROMMET 17X 9",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

18 

8 "J'v-b.tJ/t­. 2 FRAME COVER F1 g. 

~ 

,. 

,, 
:~" 

8 

11 

1

';~_/ I,- ~~2 )7)2 

\s?-~,, 2 i 15 QI,.~..... 7 

3 7 1217 12 -14_ @ 

12 A 7 
13-.... _, 

/ ,,- -

--~~~"~~=-~/!'(>_//' f' ~ )l c::-< , X: ,f -

4--,-- - - 'i{ 1'3/ ,, 
_y __ / cc;/ silv

erh
orn

.co
.uk



1,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,,,,,,,,,,,,,,,,, 
2,1,,172183-58800,,"PIN COMP.,LOCK",1,1,,,,,,,,,,,,,,,,, 
3,1,,172183-62100,,"STEP COMPL.",1,1,,,,,,,,,,,,,,,,, 
4,1,,172183-62170,,"STEP COMP.,NS SIDE",1,1,,,,,,,,,,,,,,,,, 
5,1,,172183-62250,,"MAT,FLOOR",1,1,,,,,,,,,,,,,,,,, 
6,1,,172183-62270,,"BAR COMP.,STEP",1,1,,,,,,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",9,9,,,,,,,,,,,,,,,,, 
8,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 
9,1,,26116-100202,,"BOLT M10X 20 PLATED",5,5,,,,,,,,,,,,,,,,, 
10,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

2 9 AT 'J 7 & ~@□ 'J IJ l:: 'Y 
Fig. STEP & TURNING LOCK PIN 

----9 

-7 

1---0 
2--1 

silv
erh

orn
.co

.uk



1,1,,172183-63100,,"PANEL COMP.,INSTRMNT",1,1,,,,,,,,,,,,,,,,, 
2,1,,172183-63140,,"MOLDINGS,INSTRUMENT",1,,,,,,,,,,,,,,,,,, 
2-1,1,,172183-63141,,"MOLDINGS, 
INSTRUMENT",1,1,,,,,N,,72183135,M/#00962,,,,,,,,, 
3,1,,172519-63240,,"BOLT  8X 16",1,1,,,,,,,,,,,,,,,,, 
4,1,,172519-63240,,"BOLT  8X 16",2,2,,,,,,,,,,,,,,,,, 
5,1,,22157-080000,,"WASHER  8",1,1,,,,,,,,,,,,,,,,, 
6,1,,172122-17190,,CLIP,2,2,,,,,,,,,,,,,,,,, 
7,1,,172156-64201,,SEAT,1,1,,,,,,,,,,,,,,,,, 
8,1,,172183-64210,,"BRACKET,OP.SEAT",1,1,,,,,,,,,,,,,,,,, 
9,1,,172141-64370,,"CUSHION, SEAT",2,2,,,,,,,,,,,,,,,,, 
10,1,,172156-64420,,PIN,1,1,,,,,,,,,,,,,,,,, 
11,1,,22190-080003,,"SEAL WASER  8",4,4,,,,,,,,,,,,,,,,, 
12,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
13,1,,22372-080000,,"SNAP PIN (JASO 8)",2,2,,,,,,,,,,,,,,,,, 
14,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

30 ::1-~&1'YJ,i 
Fig. SEAT & INSTRUMENT PANEL 

-,~11 
~ 13 

~14 

L12 

silv
erh

orn
.co

.uk



1,1,,194145-04810,,"WASHER 10",2,2,,,,,,,,,,,,,,,,, 
2,1,,172122-05410,,"KEY ASSY",1,1,,,,,,,,,,,,,,,,, 
3,2,,172122-05420,,KEY,1,1,,,,,,,,,,,,,,,,, 
4,2,,172122-05430,,"WASHER 31X4",1,1,,,,,,,,,,,,,,,,, 
5,2,,172122-05440,,"NUT 30X1.5X4.5",1,1,,,,,,,,,,,,,,,,, 
6,2,,172122-05450,,"PLATE 21, LOCK",1,,,,,,,,,,,,,,,,,, 
6-1,2,,172183-65570,,LOCK,1,1,,,,,N,,72183201,M/#01918,,,,,,,,, 
7,2,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,,, 
8,2,,26346-100002,,"U-NUT M10 PLATED",1,1,,,,,,,,,,,,,,,,, 
9,1,,172212-61230,,"FASTENER, DIAL",1,1,,,,,,,,,,,,,,,,, 
10,1,,172183-65100,,"BONNET ASSY.",1,,,,,,,,,,,,,,,,,, 
10-1,1,,172183-65101,,"BONNET ASSY.",1,1,,,,,S,,72183136,M/#00884,,,,,,,,, 
12,2,,172519-65300,,RUBBER,1,1,,,,,,,,,,,,,,,,, 
12-1,2,,172164-45870,,"SEAL 155, 
RUBBER",1,1,,,,,N,,72183246,M/#15167,72183246,M/#15167,,,,,,,,,I 
13,2,,172183-65520,,"RUBBER 1340,SEAL",1,1,,,,,,,,,,,,,,,,, 
14,2,,172183-65530,,"RUBBER 815,SEAL",1,1,,,,,,,,,,,,,,,,, 
15,2,,172183-65540,,"SEAL,CANOPY",1,,,,,,,,,,,,,,,,,, 
15-1,2,,172183-65541,,"SEAL,CANOPY",1,1,,,,,N,,72183148,M/#00948,,,,,,,,, 
16,2,,172164-66480,,"RUBBER 340, SEAL",1,1,,,,,,,,,,,,,,,,, 
17,2,,172183-65560,,"RUBBER 390,SEAL",1,1,,,,,,,,,,,,,,,,, 
18,1,,172183-65370,,"PLATE,GREASE GUN",1,,,,,,,,,,,,,,,,,, 
18-1,1,,172183-65371,,"PLATE,GREASE GUN",1,1,,,,,N,,72183138,M/#00884,,,,,,,,, 
19,1,,172183-65401,,"COVER COMP.,B.F",1,1,,,,,,,,,,,,,,,,, 
20,1,,172183-65430,,"COVER ASSY.,B.R",1,1,,,,,,,,,,,,,,,,, 
21,1,,172183-65440,,"GRILLE,WIND DISCHRG.",1,1,,,,,,,,,,,,,,,,, 
22,1,,172183-65500,,"LOCK,DOOR",1,1,,,,,,,,,,,,,,,,, 
23,1,,172146-65750,,"COVER, LOCK",1,1,,,,,,,,,,,,,,,,, 
24,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,,, 
25,1,,22137-080000,,"WASHER 8, POLISHED",3,3,,,,,,,,,,,,,,,,, 
26,1,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,,, 
27,1,,22217-050000,,"SPRING WASHER  5",2,2,,,,,,,,,,,,,,,,, 
28,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
29,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,,, 
30,1,,22217-080000,,"SPRING WASHER  8",3,3,,,,,,,,,,,,,,,,, 
31,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
32,1,,26013-100302,,"BOLT M10X 30",5,5,,,,,,,,,,,,,,,,, 
33,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,,, 
34,1,,26116-080202,,"BOLT M 8X 20 PLATED",3,3,,,,,,,,,,,,,,,,, 
35,1,,26577-030062,,"SCREW M3X6,FLUSH HD.",2,2,,,,,,,,,,,,,,,,, 
36,1,,26577-050122,,"SCREW M 5X 12",2,2,,,,,,,,,,,,,,,,, 
37,1,,26716-050002,,"NUT M 5",2,2,,,,,,,,,,,,,,,,, 
38,1,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,,, 
39,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,,, 
40,1,,172164-66650,,"RUBBER, SEAL  95",1,1,,,,,,,,,,,,,,,,, 
41,1,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,,, 
42,1,,933171-20390,,"LIGHT, EVER",1,1,,,,,,,,,,,,,,,,, 
43,1,,22867-300080,,"SCREW 3X 8",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

Fi g.31 
A-Al!rmi 
SECTION A-A 

15 15-1 

1am 
PREVIOUS 

~ ~ 
1am ~m 
PREVIOUS NEW 

; 41 

24 ~j 
21--,------~R!cf (10) 11~ 1 l~ 

I (10-1> 
:, J: ~ 1339 

17 ---o ~ 
18 12 ~~-~ , 

1 ~I 3 
I 11 

40 

~ 

rr 9u 

36 

0 16 

/'32 ffl: 
170 

.fflt±H.1 No. 1 0. 1 0-1 l;t, .ffll±iu No. ( 1 0) , ( 1 0-1 ) iJ'61 7~*;;JJ*1". 
1 0, 1 0-1 j n C • ( 1 0) , ( 1 0-1 ) '"" 1 7 

20 

silv
erh

orn
.co

.uk



1,1,,172164-68100,,"ROOF,CANOPY(GREEN:96",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172423-
68100,,"ROOF,CANOPY",1,1,,,,,R,,72423011,M/#10501,72423011,M/#10501,,,,,,, 
2,1,,172183-68100,,"POLE COMP.,CANOPY",1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172183-68100-1,,"POLE 
ASSY.,CANOPY",1,1,,,,,R,,72423011,M/#10501,72423011,M/#10501,,,,,,, 
3,1,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,,, 
4,1,,26013-120302,,"BOLT W/WASHER M12X30",6,6,,,,,,,,,,,,,,,,, 
5,1,,26116-160402,,"BOLT M16X 40 PLATED",3,3,,,,,,,,,,,,,,,,, 
6,1,,26116-160952,,"BOLT M16X 95 PLATED",3,3,,,,,,,,,,,,,,,,, 
7,1,,172183-68200,,"BASE COMP.,CANOPY",1,,,,,,,,,,,,,,,,,, 
7-1,1,,172183-68201,,"BASE COMP.,CANOPY",1,1,,,,,N,,72183125,M/#00689,,,,,,,,, 
7-2,1,,172183-68201-1,,"BASE 
ASSY.,CANOPY",1,1,,,,,R,,*,M/#10501,*,M/#10501,,,,,,, 
8,1,,172183-68260,,"STEP COMP.,CANOPY",1,1,,,,,,,,,,,,,,,,, 
9,1,,22217-160000,,"SPRING WASHER 16",10,10,,,,,,,,,,,,,,,,, 
10,1,,26116-160402,,"BOLT M16X 40 PLATED",5,5,,,,,,,,,,,,,,,,, 
11,1,,26116-160402,,"BOLT M16X 40 PLATED",4,4,,,,,,,,,,,,,,,,, 
12,1,,26116-160552,,"BOLT M16X 55 PLATED",1,1,,,,,,,,,,,,,,,,, 
13,1,,172183-68340,,"COVER KIT",1,,,,,,,1,,,,,,,,,,, 
14,2,,172183-68350,,"COVER ASSY",1,,,,,,,1,,,,,,,,,,, 
15,2,,1A1040-46460,,"WASHER 10X33X4.5",2,,,,,,,1,,,,,,,,,,, 
16,2,,26116-100202,,"BOLT M10X 20 PLATED",2,,,,,,,1,,,,,,,,,,, 
17,2,,22217-100000,,"SPRING WASHER 10",2,,,,,,,1,,,,,,,,,,, 
18,1,,172183-08400,,"CANOPY KIT",1,,,,,,,1,,,,,,,,,,, 
19,2,,172183-68910,,"PLATE ASSY,CANOPY",1,,,,,,,1,,,,,,,,,,, 
20,2,,172183-68950,,"POLE ASSY,CANOPY",1,,,,,,,1,,,,,,,,,,, 
21,2,,22217-160000,,"SPRING WASHER 16",9,,,,,,,1,,,,,,,,,,, 
22,2,,26116-160352,,"BOLT M16X 35 PLATED",3,,,,,,,1,,,,,,,,,,, 
23,2,,26116-160652,,"BOLT M16X 65 PLATED",3,,,,,,,1,,,,,,,,,,, 
24,2,,26116-161002,,"BOLT M16X100 PLATED",3,,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

-­
~' ,, 

I •~~ 
L __ I 

---

S 2 :\=:1' / l:: 
Fig. CANOPY 

-;t7V =1 '.:/ 
OPTIONAL 

j-23 QI I 22 
<0-21 ! r I 

~;-,/t:#a*lfij<ffl 
USE FOR CANOPY REMOVE 

li 14 

~ .. ~-... -~15t13 
-. e--17 . 

. l-16 
-;t7V=1Y ... 
OPTIONAL 

silv
erh

orn
.co

.uk



1,1,,172179-73100,,"HYD.PUMP ASSY",1,1,,,,,,,,,,,,,,,,, 
2,2,,172179-73110,,SHAFT.,1,1,,,,,,,,,,,,,,,,, 
6,3,,172179-73230,,"SEAL TC13 28 7, OIL",1,1,,,,,,,,,,,,,,,,, 
7,3,,172179-73240,,"GASKET,JOINT",1,1,,,,,,,,,,,,,,,,, 
10,2,,172179-73120,,"HANGER COMPL.",1,1,,,,,,,,,,,,,,,,, 
12,3,,24321-000450,,"O-RING 1A G-45.0",1,1,,,,,,,,,,,,,,,,, 
14,2,,172179-73130,,"ROTORY SET",1,1,,,,,,,,,,,,,,,,, 
15,2,,172179-73140,,"COVER, AIR CLEANER",1,1,,,,,,,,,,,,,,,,, 
19,3,,172179-73280,,GASKET,1,1,,,,,,,,,,,,,,,,, 
22,3,,24315-000080,,"O-RING 1B P-8.0",1,1,,,,,,,,,,,,,,,,, 
26,2,,172179-73150,,"SPRING COMP.,CONTROL",1,1,,,,,,,,,,,,,,,,, 
37,3,,24311-000260,,"O-RING 1A P-26.0",1,1,,,,,,,,,,,,,,,,, 
39,2,,172179-73160,,"PISTON COMP.,CONTROL",1,1,,,,,,,,,,,,,,,,, 
40,3,,172168-71510,,O-RING,1,1,,,,,,,,,,,,,,,,, 
47,3,,172179-73540,,O-RING,2,2,,,,,,,,,,,,,,,,, 
50,2,,172179-73170,,"PUMP ASSY, HYDL.OIL",1,1,,,,,,,,,,,,,,,,, 
51,3,,172141-71520,,RING,2,2,,,,,,,,,,,,,,,,, 
52,3,,172141-71550,,O-RING,2,2,,,,,,,,,,,,,,,,, 
53,3,,172141-71560,,RING,2,2,,,,,,,,,,,,,,,,, 
60,2,,172179-73190,,BUSHING,1,1,,,,,,,,,,,,,,,,, 
61,2,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
62,1,,172164-73110,,VALVE,1,1,,,,,,,,,,,,,,,,, 
63,1,,26013-120252,,"BOLT M12X 25",2,2,,,,,,,,,,,,,,,,, 
64,1,,172183-71100,,"MOUNT,PUMP",1,1,,,,,,,,,,,,,,,,, 
65,1,,26013-100252,,"BOLT W/WASHER M10X25",8,8,,,,,,,,,,,,,,,,, 
66,1,,172179-71200,,"COUPLING,PUMP",1,1,,,,,,,,,,,,,,,,, 
67,1,,26450-100352,,"BOLT M10X 35",3,3,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

3 3 jf8£E;ft17 &IM.f (18%) 
Fig. HYO.OIL PUMP & JOINT(PREVIOUS) 

~M/#10500 

66----1 

REFER TO Fi . 6 

silv
erh

orn
.co

.uk



1,1,,172173-73100,,"HYD.PUMP ASSY",1,1,,,,,,,,,,,,,,,,, 
2,2,,172179-73110,,SHAFT.,1,1,,,,,,,,,,,,,,,,, 
6,3,,172179-73230,,"SEAL TC13 28 7, OIL",1,1,,,,,,,,,,,,,,,,, 
7,3,,172179-73240,,"GASKET,JOINT",1,1,,,,,,,,,,,,,,,,, 
11,2,,172179-73250,,COVER,1,1,,,,,,,,,,,,,,,,, 
12,2,,24321-000450,,"O-RING 1A G-45.0",1,1,,,,,,,,,,,,,,,,, 
13,2,,26450-060122,,"BOLT M 6X 12",4,4,,,,,,,,,,,,,,,,, 
14,2,,172179-73130,,"ROTORY SET",1,1,,,,,,,,,,,,,,,,, 
15,2,,172179-73140,,"COVER, AIR CLEANER",1,1,,,,,,,,,,,,,,,,, 
19,3,,172179-73280,,GASKET,1,1,,,,,,,,,,,,,,,,, 
22,3,,24315-000080,,"O-RING 1B P-8.0",1,1,,,,,,,,,,,,,,,,, 
26,2,,172179-73150,,"SPRING COMP.,CONTROL",1,1,,,,,,,,,,,,,,,,, 
37,3,,24311-000260,,"O-RING 1A P-26.0",1,1,,,,,,,,,,,,,,,,, 
39,2,,172179-73160,,"PISTON COMP.,CONTROL",1,1,,,,,,,,,,,,,,,,, 
40,3,,172168-71510,,O-RING,1,1,,,,,,,,,,,,,,,,, 
47,3,,172179-73540,,O-RING,2,2,,,,,,,,,,,,,,,,, 
50,2,,172173-73110,,"PUMP ASSY, HYDL.OIL",1,1,,,,,,,,,,,,,,,,, 
51,3,,172173-73120,,"PUMP ASSY, GEAR",1,1,,,,,,,,,,,,,,,,, 
52,4,,172141-71520,,RING,2,2,,,,,,,,,,,,,,,,, 
53,4,,172141-71550,,O-RING,2,2,,,,,,,,,,,,,,,,, 
54,4,,172141-71560,,RING,2,2,,,,,,,,,,,,,,,,, 
60,3,,172168-71300,,"PUMP, HYD. OIL",1,1,,,,,,,,,,,,,,,,, 
63,4,,172164-73250,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,,, 
69,2,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
70,2,,172179-73190,,BUSHING,1,1,,,,,,,,,,,,,,,,, 
71,1,,26450-100352,,"BOLT M10X 35",3,3,,,,,,,,,,,,,,,,, 
72,1,,172164-73110,,VALVE,1,1,,,,,,,,,,,,,,,,, 
73,1,,26013-120252,,"BOLT M12X 25",2,2,,,,,,,,,,,,,,,,, 
74,1,,172183-71100,,"MOUNT,PUMP",1,1,,,,,,,,,,,,,,,,, 
74-1,1,,172183-71101,,"MOUNT,PUMP 
(GRAY:72)",1,1,,,,,N,,72183249,*2001.08,72183249,*2001.08,,,,,,,,,I 
75,1,,26013-100252,,"BOLT W/WASHER M10X25",8,8,,,,,,,,,,,,,,,,, 
76,1,,172179-71200,,"COUPLING,PUMP",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

3 4 !bJiilt~7 &fdll-=F (1%, ~JI/, 1 □ 1 r-fr~) 
Fig. HYO.OIL PUMP & JOINT(NEW.HYD.OIL PILOT SPEC.) 

M/#10501~ 
76----i 

REFER TO Fig.6 

silv
erh

orn
.co

.uk



1,1,,172149-72101-4,,"CYLINDER COMP.,BOOM",1,,,,,,,,,,,,,,,,,, 
1-1,1,,172149-72102-4,,"CYLINDER, BOOM",1,1,,,,,N,,72149226,M/#01217,,,,,,,,, 
2,2,,172149-72112-4,,"TUBE COMP.,BOOM",1,1,,,,,,,,,,,,,,,,, 
3,3,,172141-72561,,"BUSH (35-45-30",1,1,,,,,,,,,,,,,,,,, 
4,3,,172171-81280,,"SEAL 35X45X4",2,2,,,,,,,,,,,,,,,,, 
5,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,,, 
6,2,,172149-72201,,"ROD COMP.,BOOM",1,,,,,,,,,,,,,,,,,, 
6-1,2,,172149-72202,,"ROD COMP.,BOOM",1,1,,,,,S,,72149226,M/#01217,,,,,,,,, 
7,3,,172141-72561,,"BUSH (35-45-30",1,1,,,,,,,,,,,,,,,,, 
8,3,,172171-81280,,"SEAL 35X45X4",2,2,,,,,,,,,,,,,,,,, 
9,2,,172149-72241,,"HEAD 6035 COMPL.",1,1,,,,,,,,,,,,,,,,, 
11,3,,933111-01600,,"BUSH 35 30, ROD",1,1,,,,,,,,,,,,,,,,, 
11-1,3,,24550-035300,,"BUSH 
35X30",1,1,,,,,R,,A1686116,*2002.01,A1686116,*2002.01,,,,,,,,,I 
12,2,,172137-72250,,"COLLAR, CUSHION",1,,,,,,,,,,,,,,,,,, 
12-1,2,,172137-72251,,SUPPORT,1,1,,,,,S,,72149226,M/#01217,,,,,,,,, 
13,2,,172137-72260,,"RING 41, CUSHION",1,,,,,,,,,,,,,,,,,, 
13-1,2,,172137-72261,,"RING 41, CUSHION",1,1,,,,,S,,72149226,M/#01217,,,,,,,,, 
14,2,,172137-72271,,"COLLAR 41B, CUSHION",1,,,,,,,,,,,,,,,,,, 
14-1,2,,172137-72272,,"COLLAR 41B, 
CUSHION",1,1,,,,,S,,72149226,M/#01217,,,,,,,,, 
15,2,,172137-72431,,"PISTON 60G",1,,,,,,,,,,,,,,,,,, 
15-1,2,,172171-72120,,PISTON,1,1,,,,,S,,72149226,M/#01217,,,,,,,,, 
16,2,,172149-99341,,"BOOMCYLINDER SET",1,1,,,,,,,,,,,,,,,,, 
17,3,,172137-72462,,"SEAL SET 60B, PISTON",1,1,,,,,,,,,,,,,,,,, 
17-1,3,,172137-72463,,"SEAL SET, 
PISTON",1,1,,,,,S,,72149226,M/#01217,72149226,"FROM 1ST",,,,,,, 
21,3,,172149-72011,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,,, 
27,3,,172141-73090,,"RING 50, SPRING",1,1,,,,,,,,,,,,,,,,, 
28,3,,933125-59600,,"WASHER 60 B, LOCK",1,1,,,,,,,,,,,,,,,,, 
29,2,,172141-72580,,"NUT M20",1,,,,,,,,,,,,,,,,,, 
29-1,2,,172171-72130,,"U-NUT M24",1,1,,,,,S,,72149226,M/#01217,,,,,,,,, 
30,2,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,,, 
31,1,,172162-61770,,"GUIDE,SLIDE",2,2,,,,,,,,,,,,,,,,, 
32,1,,172149-72650-4,,"COVER, SLIDE",1,1,,,,,,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,,, 
34,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,,,,,,,,,,,,,,,,, 
35,1,,933147-03400,,"WASHER, BRAKE ARM",1,1,,,,,,,,,,,,,,,,, 
36,1,,933168-14170,,"SPRING 16",2,2,,,,,,,,,,,,,,,,, 
37,1,,172149-72750,,SPACER,1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

b.~ IJYIJ . 3 5 looM ~YL I NDER F1 g. 

. 14 
15 

15-1 

3 14-1 

. ij; 12-~~ 
12 1 -1 

6-1 ~ 

silv
erh

orn
.co

.uk



1,1,,172149-72351-4,,"CYLINDER COMP.,ARM",1,,,,,,,,,,,,,,,,,, 
1-1,1,,172149-72352-4,,"CYLINDER 
COMP.,ARM",1,1,,,,,N,,72149213,M/#00676,,,,,,,,, 
2,2,,172149-72361-4,,"TUBE COMP.,ARM",1,1,,,,,,,,,,,,,,,,, 
3,3,,172183-72290,,"SEAL, DUST 30X40X4.2",2,2,,,,,,,,,,,,,,,,, 
4,3,,172149-72440,,"BUSH A 30X30,PIN",1,1,,,,,,,,,,,,,,,,, 
5,2,,172149-72381,,"ROD COMP.,ARM",1,,,,,,,,,,,,,,,,,, 
5-1,2,,172149-72382,,"ROD COMP.,ARM",1,1,,,,,F,1,72149213,M/#00676,,,,,,,,, 
6,3,,172183-72290,,"SEAL, DUST 30X40X4.2",2,2,,,,,,,,,,,,,,,,, 
7,3,,172149-72440,,"BUSH A 30X30,PIN",1,1,,,,,,,,,,,,,,,,, 
8,2,,172137-72431,,"PISTON 60G",1,,,,,,,,,,,,,,,,,, 
8-1,2,,172171-72120,,PISTON,1,1,,,,,S,,72149213,M/#00676,,,,,,,,, 
9,2,,172141-72540,,"HEAD 6035, CYLINDER",1,1,,,,,,,,,,,,,,,,, 
11,3,,933111-01600,,"BUSH 35 30, ROD",1,1,,,,,,,,,,,,,,,,, 
11-1,3,,24550-035300,,"BUSH 
35X30",1,1,,,,,R,,A1686116,*2002.01,A1686116,*2002.01,,,,,,,,,I 
12,2,,172149-99380,,"CYLINDER KIT, BUCKET",1,1,,,,,,,,,,,,,,,,, 
13,3,,172137-72452,,"SEAL SET 60A, PISTON",1,1,,,,,,,,,,,,,,,,, 
16,3,,172141-71900,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,,, 
21,3,,172141-73090,,"RING 50, SPRING",1,1,,,,,,,,,,,,,,,,, 
22,3,,933125-59600,,"WASHER 60 B, LOCK",1,1,,,,,,,,,,,,,,,,, 
23,2,,172141-72580,,"NUT M20",1,,,,,,,,,,,,,,,,,, 
23-1,2,,172171-72130,,"U-NUT M24",1,1,,,,,S,,72149213,M/#00676,,,,,,,,, 
24,2,,24761-040000,,"NIPPLE B,GREASE",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

3B J'-bylJ'../1 
Fig. ARM CYLINDER 

6 

23 

/·1 
i 
I 
I 

,,,.,.,,,.) 

silv
erh

orn
.co

.uk



1,1,,933120-28402-4,,"CYLINDER CMP.,BUCKET",1,,,,,,,,,,,,,,,,,, 
1-1,1,,933120-28403-4,,"CYLINDER 
CMP.,BUCKET",1,1,,,,,N,,72149213,M/#00676,,,,,,,,, 
2,2,,172137-72431,,"PISTON 60G",1,,,,,,,,,,,,,,,,,, 
2-1,2,,172171-72120,,PISTON,1,1,,,,,S,,72149213,M/#00676,,,,,,,,, 
3,2,,172141-72540,,"HEAD 6035, CYLINDER",1,1,,,,,,,,,,,,,,,,, 
5,3,,933111-01600,,"BUSH 35 30, ROD",1,1,,,,,,,,,,,,,,,,, 
5-1,3,,24550-035300,,"BUSH 
35X30",1,1,,,,,R,,A1686116,*2002.01,A1686116,*2002.01,,,,,,,,,I 
6,2,,172149-99380,,"CYLINDER KIT, BUCKET",1,1,,,,,,,,,,,,,,,,, 
7,3,,172137-72452,,"SEAL SET 60A, PISTON",1,1,,,,,,,,,,,,,,,,, 
10,3,,172141-71900,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,,, 
15,3,,172141-73090,,"RING 50, SPRING",1,1,,,,,,,,,,,,,,,,, 
16,3,,933125-59600,,"WASHER 60 B, LOCK",1,1,,,,,,,,,,,,,,,,, 
17,2,,172141-72580,,"NUT M20",1,,,,,,,,,,,,,,,,,, 
17-1,2,,172171-72130,,"U-NUT M24",1,1,,,,,S,,72149213,M/#00676,,,,,,,,, 
18,2,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,,, 
19,2,,933121-28402-4,,"TUBE COMP.,BUCKET",1,1,,,,,,,,,,,,,,,,, 
20,3,,172183-72290,,"SEAL, DUST 30X40X4.2",2,2,,,,,,,,,,,,,,,,, 
21,3,,172149-72440,,"BUSH A 30X30,PIN",1,1,,,,,,,,,,,,,,,,, 
22,2,,933122-28301,,"ROD COMP.,BUCKET",1,,,,,,,,,,,,,,,,,, 
22-1,2,,933122-28302,,"ROD COMP.,BUCKET",1,1,,,,,F,1,72149213,M/#00676,,,,,,,,, 
23,3,,172183-72290,,"SEAL, DUST 30X40X4.2",2,2,,,,,,,,,,,,,,,,, 
24,3,,172149-72680,,"BUSH B 30X30,PIN",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

3 7 /,7'.!J l'-VIJY-7 
Fig. BUCKET CYLINDER 

~W~No. 1~-~W~No. 2~624•*~*~• 
1 inc.2 --- 24 

" 

silv
erh

orn
.co

.uk



1,1,,172183-72600,,"CYLINDER, SWING",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172183-72600-
1,,"CYLINDER,SWING",1,1,,,,,R,,72183222,M/#10501,72183222,M/#10501,,,,,,, 
2,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,,, 
2A,2,,172149-72900,,"SEAL SET, 
CYLINDER",1,1,,,,,W,,72173089,M/#02626,72173089,M/#02626,,,,,,, 
3,3,,172149-72021,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,,, 
9,3,,172149-72000,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,,, 
14,3,,172141-72420,,"WASHER 70, LOCK",1,1,,,,,,,,,,,,,,,,, 
15,3,,933111-26600,,"RING 55, SPRING",1,1,,,,,,,,,,,,,,,,, 
16,2,,22252-000561,,"CIRCLIP   56",1,1,,,,,,,,,,,,,,,,, 
17,2,,172142-72810,,"CIRCLIP 22",1,1,,,,,,,,,,,,,,,,, 
18,2,,172141-72250,,"U-NUT M27",1,1,,,,,,,,,,,,,,,,, 
19,2,,172149-72540,,"HEAD 7040",1,1,,,,,,,,,,,,,,,,, 
21,3,,933135-14600,,"BUSH 40 30, ROD",1,1,,,,,,,,,,,,,,,,, 
21-1,3,,24550-040300,,"BUSH 
40X30",1,1,,,,,R,,A1686116,*2002.01,A1686116,*2002.01,,,,,,,,,I 
22,2,,172183-72610,,"TUBE COMP.,SWING",1,1,,,,,,,,,,,,,,,,, 
22-1,2,,172183-72610-1,,"TUBE 
ASSY.,SWING",1,1,,,,,R,,72183222,M/#10501,72183222,M/#10501,,,,,,, 
23,3,,172168-72240,,"BUSH 38X50X40",1,1,,,,,,,,,,,,,,,,, 
24,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,,,,,,,,,,,,,,,,, 
25,2,,172183-72640,,"ROD COMP.,SWING",1,1,,,,,,,,,,,,,,,,, 
26,3,,172168-72240,,"BUSH 38X50X40",1,1,,,,,,,,,,,,,,,,, 
27,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,,,,,,,,,,,,,,,,, 
28,2,,172183-72660,,"PISTON B 70X27",1,1,,,,,,,,,,,,,,,,, 
29,2,,172137-72700,,"RING 40A, CUSHION",1,1,,,,,,,,,,,,,,,,, 
30,2,,172137-72710,,"COLLAR 40B, CUSHION",1,1,,,,,,,,,,,,,,,,, 
31,2,,172137-72720,,"COLLAR 40A, CUSHION",1,1,,,,,,,,,,,,,,,,, 
32,2,,172137-72730,,"RING 44B, CUSHION",1,1,,,,,,,,,,,,,,,,, 
33,2,,172137-72740,,"CUSHION PLUNGER 44 A",1,1,,,,,,,,,,,,,,,,, 
34,2,,172141-73021,,"PISTON 70 27 A",1,1,,,,,,,,,,,,,,,,, 
35,1,,933168-14170,,"SPRING 16",2,2,,,,,,,,,,,,,,,,, 
36,1,,172171-72260-4,,"COVER ASSY, SWING",1,1,,,,,,,,,,,,,,,,, 
37,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,,, 
38,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,,,,,,,,,,,,,,,,, 
39,1,,933147-03400,,"WASHER, BRAKE ARM",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

38-if 
37---® 
39----J, 

I 

I 

3 8 7-..1'..JIJ:YIJ'..Jlj 
Fig. SWING CYLINDER 

~=71 
,.- ---, 

/ --------

: ... , 
///. --- ~ ...._____ --/ :::: --, ! --

--~ ~ ---~,, i -.....!. __ _ 

25 

r 
L 

15 

~W~No. 1~.~W~No.2~634•t~£~. 
1 inc.2 -- 34 

' 

16 

14 

~-✓ 
I 

I 
' 

31 
3029 

_,,,,,,,-· 18 

34 

0--24 

8--23 

24 

22 silv
erh

orn
.co

.uk



1,1,,933120-28502-4,,"CYLINDER COMP.,BLADE",1,,,,,,,,,,,,,,,,,, 
1-1,1,,933120-28503-4,,"CYLINDER 
COMP.,BLADE",1,,,,,,N,,72149213,M/#00676,,,,,,,,, 
1-2,1,,933120-28504-4,,"CYLINDER 
COMP.,BLADE",1,1,,,,,N,,72183124,M/#00746,,,,,,,,, 
1-3,1,,933120-28504-1,,"CYLINDER 
COMP.,BLADE",1,1,,,,,R,,72183222,M/#10501,72183222,M/#10151,,,,,,, 
2,2,,172137-72431,,"PISTON 60G",1,,,,,,,,,,,,,,,,,, 
2-1,2,,172171-72120,,PISTON,1,1,,,,,S,,72149213,M/#00676,,,,,,,,, 
3,2,,172141-72540,,"HEAD 6035, CYLINDER",1,1,,,,,,,,,,,,,,,,, 
5,3,,933111-01600,,"BUSH 35 30, ROD",1,1,,,,,,,,,,,,,,,,, 
5-1,3,,24550-035300,,"BUSH 
35X30",1,1,,,,,R,,A1686116,*2002.01,A1686116,*2002.01,,,,,,,,,I 
6,2,,172149-99380,,"CYLINDER KIT, BUCKET",1,1,,,,,,,,,,,,,,,,, 
7,3,,172137-72452,,"SEAL SET 60A, PISTON",1,1,,,,,,,,,,,,,,,,, 
10,3,,172141-71900,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,,, 
15,3,,172141-73090,,"RING 50, SPRING",1,1,,,,,,,,,,,,,,,,, 
16,3,,933125-59600,,"WASHER 60 B, LOCK",1,1,,,,,,,,,,,,,,,,, 
17,2,,933121-28502-4,,"TUBE COMP.,BLADE",1,1,,,,,,,,,,,,,,,,, 
17-1,2,,933121-28502-1,,"TUBE 
COMP.,BLADE",1,1,,,,,R,,72183222,M/#10501,72183222,M/#10501,,,,,,, 
18,3,,172183-72290,,"SEAL, DUST 30X40X4.2",2,2,,,,,,,,,,,,,,,,, 
19,3,,172149-72680,,"BUSH B 30X30,PIN",1,1,,,,,,,,,,,,,,,,, 
20,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,,, 
21,2,,172141-72580,,"NUT M20",1,,,,,,,,,,,,,,,,,, 
21-1,2,,172171-72130,,"U-NUT M24",1,1,,,,,S,,72149213,M/#00676,,,,,,,,, 
22,2,,933122-28401,,"ROD COMP.,BLADE",1,,,,,,,,,,,,,,,,,, 
22-1,2,,933122-28402,,"ROD COMP.,BLADE",1,,,,,,F,1,72149213,M/#00676,,,,,,,,, 
22-2,2,,933122-28403,,"ROD COMP.,BLADE",1,1,,,,,N,,72183124,M/#00746,,,,,,,,, 
23,3,,172183-72290,,"SEAL, DUST 30X40X4.2",2,2,,,,,,,,,,,,,,,,, 
24,3,,172149-72680,,"BUSH B 30X30,PIN",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YO0K2963 

3 9 7L,-~yl) Y-$1 
Fig. BLADE CYLINDER 

3 

✓--1 
i 
i 
i 

_) 
/ 2 

silv
erh

orn
.co

.uk



1,1,,172183-73300,,"MOTOR COMP.,TRAVEL",2,2,,,,,,,,,,,,,,,,, 
2,2,,172147-70220,,PLUG,4,4,,,,,,,,,,,,,,,,, 
3,2,,172148-70240,,ORIFICE,4,4,,,,,,,,,,,,,,,,, 
4,2,,172141-70450,,"SEAT, SPRING",4,4,,,,,,,,,,,,,,,,, 
5,2,,172141-70460,,SPRING,4,4,,,,,,,,,,,,,,,,, 
6,2,,172141-70470,,CAP,4,4,,,,,,,,,,,,,,,,, 
7,2,,172141-70480,,PIN,2,2,,,,,,,,,,,,,,,,, 
8,2,,172122-70650,,"PARALLEL PIN",4,4,,,,,,,,,,,,,,,,, 
9,2,,172168-71870,,BALL,4,4,,,,,,,,,,,,,,,,, 
10,2,,172168-71950,,SPRING,4,4,,,,,,,,,,,,,,,,, 
11,2,,172638-73330,,PLATE,2,2,,,,,,,,,,,,,,,,, 
12,2,,172183-73500,,"REDUCER,SPEED",2,2,,,,,,,,,,,,,,,,, 
35,3,,172183-73510,,"SEAL, FLOATING",2,2,,,,,,,,,,,,,,,,, 
36,3,,24315-001300,,"O-RING 1B P130.0",2,2,,,,,,,,,,,,,,,,, 
41,2,,172183-73670,,SHAFT,2,2,,,,,,,,,,,,,,,,, 
42,2,,172183-73680,,"PLATE,SWASH",2,2,,,,,,,,,,,,,,,,, 
43,2,,172183-73700,,"PISTON ASSY.",4,4,,,,,,,,,,,,,,,,, 
44,2,,172183-73760,,SPRING,2,2,,,,,,,,,,,,,,,,, 
45,2,,172183-73770,,PLUG,6,6,,,,,,,,,,,,,,,,, 
46,2,,172183-73780,,PLUG,2,2,,,,,,,,,,,,,,,,, 
47,2,,172183-73800,,"BLOCK ASSY.,RELIEF",2,2,,,,,,,,,,,,,,,,, 
49,3,,172183-73820,,"VALVE ASSY.,RELIEF",4,4,,,,,,,,,,,,,,,,, 
54,4,,172147-70580,,"RING P12 T2, BACK UP",8,8,,,,,,,,,,,,,,,,, 
55,4,,172147-70600,,"RING P15,T3,BACKUP",8,8,,,,,,,,,,,,,,,,, 
56,4,,24315-000120,,"O-RING 1B P-12.0",4,4,,,,,,,,,,,,,,,,, 
57,4,,24315-000150,,"O-RING 1B P-15.0",4,4,,,,,,,,,,,,,,,,, 
58,4,,24315-000240,,"O-RING 1B P-24.0",4,4,,,,,,,,,,,,,,,,, 
61,3,,24315-000070,,"O-RING 1B P-7.0",6,6,,,,,,,,,,,,,,,,, 
62,3,,24315-000100,,"O-RING 1B P-10.0",4,4,,,,,,,,,,,,,,,,, 
63,2,,172183-73870,,PLUG,4,4,,,,,,,,,,,,,,,,, 
64,2,,172141-70370,,O-RING,2,2,,,,,,,,,,,,,,,,, 
65,2,,172638-73540,,"SEAL, OIL",2,2,,,,,,,,,,,,,,,,, 
66,2,,24315-000070,,"O-RING 1B P-7.0",4,4,,,,,,,,,,,,,,,,, 
67,2,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,,, 
68,2,,24315-000240,,"O-RING 1B P-24.0",4,4,,,,,,,,,,,,,,,,, 
69,2,,172183-73910,,"BLOCK KIT,CYLINDER",2,2,,,,,,,,,,,,,,,,, 
79,2,,172183-73920,,"PLATE KIT,BASE",2,2,,,,,,,,,,,,,,,,, 
86,4,,172141-70440,,O-RING,4,4,,,,,,,,,,,,,,,,, 
88,2,,172312-74790,,ORIFICE,8,8,,,,,,,,,,,,,,,,, 
89,2,,24101-060024,,"BALL BEARING",2,2,,,,,,,,,,,,,,,,, 
90,2,,24101-060040,,"BALL BEARING",2,2,,,,,,,,,,,,,,,,, 
91,2,,26450-080202,,"BOLT M 8X 20",12,12,,,,,,,,,,,,,,,,, 
92,1,,26013-100252,,"BOLT W/WASHER M10X25",16,16,,,,,,,,,,,,,,,,, 
93,1,,172183-73930,,"SEAL KIT, TRAV.MOTOR",2,2,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

4D jEff,:-9 
Fig. TRAVEL MOTOR 

~W~No.93~.~W~No.36,36 
,64~58,61,62,64~68,86~~~*90 

93inc.36,36,54~58 
, 61,62,64-68,86 

..---- ~ 

~~-
1 

•' -._ / . 
/ 

I 
I 

I 

9 
41 

M f 1·1 
66 90 

1043 
42 

s--_. -86 
4-3 ie,----
68-o 
6--@ 

··,, 
92 

49 

silv
erh

orn
.co

.uk



1,1,,172183-73310,,"MOTOR COMP.,SWING",1,1,,,,,,,,,,,,,,,,, 
2,2,,172183-73320,,"VALVE 85K COMPL.",1,1,,,,,,,,,,,,,,,,, 
4,3,,172183-73340,,"CARTRIDGE ASSY.",2,2,,,,,,,,,,,,,,,,, 
5,3,,172168-73360,,"SEAL KIT",1,1,,,,,,,,,,,,,,,,, 
6,3,,172168-73370,,BOLT,6,6,,,,,,,,,,,,,,,,, 
7,2,,172183-73400,,"MOTOR COMP.SWING 244",1,1,,,,,,,,,,,,,,,,, 
8,3,,172183-73410,,"MOTOR ASSY.",1,1,,,,,,,,,,,,,,,,, 
31,3,,172183-73420,,"PINION ASSY.",1,1,,,,,,,,,,,,,,,,, 
40,1,,172183-73460,,"SEAL KIT,TURN.MOTOR",1,1,,,,,,,,,,,,,,,,, 
50,1,,26013-120402,,"BOLT M12X 40",4,4,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

~©FE--$1 Fig.41 TURNING MOTOR 

81J'6 3 1 ~~#a:9" • -----= , .... ct·J!,lti L, N o . 4 6 J!WL-No · 7~' 31 
7inc.B 

'\ 

silv
erh

orn
.co

.uk



1,1,,172168-73800-4,,"JOINT ASSY.,SWIVEL",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172168-73800-1,,"JOINT 
ASSY.,SWIVEL",1,1,,,,,R,,72183222,M/#10501,72183222,M/#10501,,,,,,, 
2,2,,172148-73810,,"SHAFT, SWIVEL",1,1,,,,,,,,,,,,,,,,, 
3,2,,172148-73830,,"FLANGE, SWIVEL",1,1,,,,,,,,,,,,,,,,, 
4,2,,172148-73840,,"HUB, SWIVEL",1,1,,,,,,,,,,,,,,,,, 
5,2,,172137-73860,,"SPACER, SWIVEL",1,1,,,,,,,,,,,,,,,,, 
6,2,,22242-000451,,"CIRCLIP   45",1,1,,,,,,,,,,,,,,,,, 
7,2,,23871-020000,,"PLUG PT1/4,SCREW",7,7,,,,,,,,,,,,,,,,, 
8,2,,172168-73880,,"SEAL SET, SWIVEL",1,1,,,,,,,,,,,,,,,,, 
9,3,,172142-73800,,"O-RING 55.76X5.7",1,1,,,,,,,,,,,,,,,,, 
10,3,,172142-73800,,"O-RING 55.76X5.7",7,7,,,,,,,,,,,,,,,,, 
11,3,,172148-73870,,"LING EL, BUCK UP",1,1,,,,,,,,,,,,,,,,, 
12,3,,24311-000750,,"O-RING 1A P-75.0",1,1,,,,,,,,,,,,,,,,, 
13,3,,24321-000700,,"O-RING 1A G70.0,NBR",1,1,,,,,,,,,,,,,,,,, 
14,2,,26013-100352,,"BOLT M10X 35",3,3,,,,,,,,,,,,,,,,, 
15,1,,26013-100302,,"BOLT M10X 30",4,4,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

/:~ 
~', 

/ -.,,,. 

/ .... , 
', 

/'' 

~ 

4 2 ::Z 1 !'\)~Si =t 1 Y 1---
Fig. SWIVEL JOINT 

' I 

r 

-----T--7 

(' 1----2 

4 

5~ 
6
-&,-13 

silv
erh

orn
.co

.uk



1,1,,172183-74100,,"VALVE COMP.,CONTROL",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172183-74101,,"VALVE ASSY, 
CONTROL",1,1,,,,,R,,72183221,M/#02556,72183221,M/#02556,,,,,,, 
1A,2,,172183-74750,,"TRAVEL L SECTION 
ASY",1,1,,,,,W,,72183226,M/#00501,72183226,M/#02706,,,,,,, 
2,3,,172183-74120,,"SECTION L CMP,TRAVEL",1,1,,,,,,,,,,,,,,,,, 
2-1,3,,172421-74110,,"SECTION L 
ASSY,TRAVE",1,1,,,,,S,,72183226,M/#02706,72183226,M/#02706,,,,,,, 
5,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
6,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
10,4,,172183-74350,,"PLUG PF1/4",1,1,,,,,,,,,,,,,,,,, 
15,4,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,,, 
16,4,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
17,3,,172183-74210,,"VALVE COMP.,RELIEF",1,1,,,,,,,,,,,,,,,,, 
27,4,,172183-74530,,O-RING,1,1,,,,,,,,,,,,,,,,, 
36,3,,172183-74260,,"ADAPTER PF3/8",1,1,,,,,,,,,,,,,,,,, 
37,3,,24315-000090,,"O-RING 1B P- 9.0",1,1,,,,,,,,,,,,,,,,, 
38,3,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
39,2,,172183-74760,,"ARM SECTION 
ASSY",1,1,,,,,W,,72183226,M/#00501,72183226,M/#02706,,,,,,, 
40,3,,172183-74130,,"SECTION COMP.,ARM",1,1,,,,,,,,,,,,,,,,, 
41,4,,172131-74080,,"O-RING 1B S9",1,1,,,,,,,,,,,,,,,,, 
43,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
44,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
55,3,,172183-74230,,"VALVE CMP,P/T RELIEF",1,1,,,,,,,,,,,,,,,,, 
63,4,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
64,4,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
65,3,,172137-74631,,"VALVE ASSY, SUCTION",1,1,,,,,,,,,,,,,,,,, 
66,4,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
67,4,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
69,2,,172183-74140,,"SECTION COMP.,TURN'G",1,1,,,,,,,,,,,,,,,,, 
71,3,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
72,3,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
83,3,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
84,2,,172183-74150,,"SECTION COMP.,BLADE",1,1,,,,,,,,,,,,,,,,, 
86,3,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
87,3,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
99,3,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
100,2,,172183-74770,,"SERVICE SECTION 
ASSY",1,1,,,,,W,,72183226,M/#00501,72183226,M/#02706,,,,,,, 
101,3,,172183-74160,,"SECTION COMP,SERVICE",1,1,,,,,,,,,,,,,,,,, 
103,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
104,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
112,4,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
113,3,,172183-74220,,"VALVE COMP.,RELIEF",1,1,,,,,,,,,,,,,,,,, 
123,4,,172183-74530,,O-RING,2,2,,,,,,,,,,,,,,,,, 
132,3,,172183-74270,,"ADAPTER PF1/2",1,1,,,,,,,,,,,,,,,,, 
133,3,,24315-000090,,"O-RING 1B P- 9.0",1,1,,,,,,,,,,,,,,,,, 
134,3,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
135,2,,172183-74780,,"SWING SECTION 
ASSY",1,1,,,,,W,,72183226,M/#00501,72183226,M/#02706,,,,,,, 
136,3,,172183-74170,,"SECTION COMP.,SWING",1,1,,,,,,,,,,,,,,,,, 
136-1,3,,172421-74150,,"SECTION ASSY, 
SWING",1,1,,,,,S,,72183226,M/#02706,72183226,M/#02706,,,,,,, 
138,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
139,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
150,4,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
151,3,,172137-74631,,"VALVE ASSY, SUCTION",1,1,,,,,,,,,,,,,,,,, 
152,4,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
153,4,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
155,2,,172183-74790,,"BUCKET SECTION 
ASSY",1,1,,,,,W,,72183226,M/#00501,72183226,M/#02706,,,,,,, 
156,3,,172183-74180,,"SECTION COMP.,BUCKET",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



158,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
159,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
170,4,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
171,3,,172183-74250,,"VALVE COMP.,COMBINAT",1,1,,,,,,,,,,,,,,,,, 
172,4,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
188,4,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
190,2,,172183-74840,,"BOOM SECTION 
ASSY",1,1,,,,,W,,72183226,M/#02706,72183226,M/#02706,,,,,,, 
191,3,,172183-74190,,"SECTION COMP.,BOOM",1,1,,,,,,,,,,,,,,,,, 
193,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
194,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
205,4,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
206,3,,172183-74230,,"VALVE CMP,P/T RELIEF",1,1,,,,,,,,,,,,,,,,, 
214,4,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
215,4,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
216,3,,172137-74631,,"VALVE ASSY, SUCTION",1,1,,,,,,,,,,,,,,,,, 
217,4,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
218,4,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
220,2,,172183-74850,,"TRAVEL R SECTION 
ASY",1,1,,,,,W,,72183226,M/#00501,72183226,M/#02706,,,,,,, 
221,3,,172183-74200,,"SECTION R CMP,TRAVEL",1,1,,,,,,,,,,,,,,,,, 
221-1,3,,172421-74190,,"SECTION R 
ASSY,TRAVE",1,1,,,,,S,,72183226,M/#02706,72183226,M/#02706,,,,,,, 
223,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
224,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
228,4,,172183-74350,,"PLUG PF1/4",1,1,,,,,,,,,,,,,,,,, 
234,4,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,,, 
235,4,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
236,3,,172183-74210,,"VALVE COMP.,RELIEF",1,1,,,,,,,,,,,,,,,,, 
246,4,,172183-74530,,O-RING,1,1,,,,,,,,,,,,,,,,, 
255,3,,172183-74260,,"ADAPTER PF3/8",1,1,,,,,,,,,,,,,,,,, 
256,3,,24315-000090,,"O-RING 1B P- 9.0",1,1,,,,,,,,,,,,,,,,, 
257,3,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
258,2,,172183-74240,,"PLUG 
COMPL.",1,1,,,,,Z,,72183221,M/#02556,72183221,M/#02556,,,,,,, 
260,3,,172137-74640,,"O-RING 1B S 
12.5",1,1,,,,,Z,,72183221,M/#02556,72183221,M/#02556,,,,,,, 
261,3,,24315-000150,,"O-RING 1B P-
15.0",1,1,,,,,Z,,72183221,M/#02556,72183221,M/#02556,,,,,,, 
262,2,,172183-74280,,"ROD,TIE",3,3,,,,,,,,,,,,,,,,, 
263,2,,26716-080002,,"NUT M 8",6,6,,,,,,,,,,,,,,,,, 
264,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

4 3 :tYt-- □ -Jll/,JV1 (IB~) 
Fig. CONTROL VALVE(PREVIOUS) 

' 

~M/#10500 

7-b. 

gBOOM 

206 
6 

ey>-214 

191 

216 

220 

=~---224 
O--l---+--22 3 

190 l'i/r-:;t--

tj 
0 c;,--17~ 171}155 

--'--159 7-..1':/'7 
.__,_l _ 158 156 SW I NG 

150 

fmt ~ 151 

39 

1--------+- 221 
228 ~ff (R) 
234 TRAVEL (R) 

235 

-l:t-1::::;z 
SERVICE 100 

~Hi 
113 LU] 
~ 

I 

C>--'-.!..-104 
-....,:_2-103 

1 A 

~f--~-6 
U=:--~-5 

101 

!W~No. 1~.~W~No. 1A~B263•*~*~• 

. ~ff (L) r TRAVEL (U 

263 
1 inc. 1A - 263 

silv
erh

orn
.co

.uk



1,1,,172183-74900,,"CONTROL VALVE",1,1,,,,,,,,,,,,,,,,, 
2,2,,172183-74750,,"TRAVEL L SECTION ASY",1,1,,,,,,,,,,,,,,,,, 
3,3,,172421-74110,,"SECTION L ASSY,TRAVE",1,1,,,,,,,,,,,,,,,,, 
6,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
7,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
11,4,,172183-74350,,"PLUG PF1/4",1,1,,,,,,,,,,,,,,,,, 
15,4,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,,, 
16,4,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
17,3,,172183-74210,,"VALVE COMP.,RELIEF",1,1,,,,,,,,,,,,,,,,, 
27,4,,172183-74530,,O-RING,1,1,,,,,,,,,,,,,,,,, 
36,3,,172183-74260,,"ADAPTER PF3/8",1,1,,,,,,,,,,,,,,,,, 
37,3,,24315-000090,,"O-RING 1B P- 9.0",1,1,,,,,,,,,,,,,,,,, 
38,3,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
39,2,,172183-74910,,"SPOOL SECTION,ARM",1,1,,,,,,,,,,,,,,,,, 
40,3,,172131-74080,,"O-RING 1B S9",1,1,,,,,,,,,,,,,,,,, 
42,3,,24315-000220,,"O-RING 1B P-22.0",2,2,,,,,,,,,,,,,,,,, 
52,2,,172183-74230,,"VALVE CMP,P/T RELIEF",1,1,,,,,,,,,,,,,,,,, 
60,3,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
61,3,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
62,2,,172137-74631,,"VALVE ASSY, SUCTION",1,1,,,,,,,,,,,,,,,,, 
63,3,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
64,3,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
66,2,,172183-74920,,"SECTION ASSY,TURNING",1,1,,,,,,,,,,,,,,,,, 
76,3,,24315-000220,,"O-RING 1B P-22.0",2,2,,,,,,,,,,,,,,,,, 
77,3,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
79,2,,172183-74150,,"SECTION COMP.,BLADE",1,1,,,,,,,,,,,,,,,,, 
81,3,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
82,3,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
94,3,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
95,2,,172183-74770,,"SERVICE SECTION ASSY",1,1,,,,,,,,,,,,,,,,, 
96,3,,172183-74160,,"SECTION COMP,SERVICE",1,1,,,,,,,,,,,,,,,,, 
98,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
99,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
107,4,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
108,3,,172183-74220,,"VALVE COMP.,RELIEF",1,1,,,,,,,,,,,,,,,,, 
118,4,,172183-74530,,O-RING,2,2,,,,,,,,,,,,,,,,, 
127,3,,172183-74270,,"ADAPTER PF1/2",1,1,,,,,,,,,,,,,,,,, 
128,3,,24315-000090,,"O-RING 1B P- 9.0",1,1,,,,,,,,,,,,,,,,, 
129,3,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
130,2,,172183-74780,,"SWING SECTION ASSY",1,1,,,,,,,,,,,,,,,,, 
131,3,,172421-74150,,"SECTION ASSY, SWING",1,1,,,,,,,,,,,,,,,,, 
133,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
134,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
145,4,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
146,3,,172137-74631,,"VALVE ASSY, SUCTION",1,1,,,,,,,,,,,,,,,,, 
147,4,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
148,4,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
150,2,,172173-74140,,"SECTION COMP.,BUCKET",1,1,,,,,,,,,,,,,,,,, 
152,3,,24315-000220,,"O-RING 1B P-22.0",2,2,,,,,,,,,,,,,,,,, 
162,3,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
163,2,,172183-74250,,"VALVE COMP.,COMBINAT",1,1,,,,,,,,,,,,,,,,, 
164,3,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
180,3,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
182,2,,172183-74930,,"SECTION ASSY,BOOM",1,1,,,,,,,,,,,,,,,,, 
184,3,,24315-000220,,"O-RING 1B P-22.0",2,2,,,,,,,,,,,,,,,,, 
194,3,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
195,2,,172183-74230,,"VALVE CMP,P/T RELIEF",1,1,,,,,,,,,,,,,,,,, 
203,3,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
204,3,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
205,2,,172137-74631,,"VALVE ASSY, SUCTION",1,1,,,,,,,,,,,,,,,,, 
206,3,,172137-74640,,"O-RING 1B S 12.5",1,1,,,,,,,,,,,,,,,,, 
207,3,,24315-000150,,"O-RING 1B P-15.0",1,1,,,,,,,,,,,,,,,,, 
209,2,,172183-74850,,"TRAVEL R SECTION ASY",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



210,3,,172421-74190,,"SECTION R ASSY,TRAVE",1,1,,,,,,,,,,,,,,,,, 
212,4,,172183-74300,,"O-RING P13",2,2,,,,,,,,,,,,,,,,, 
213,4,,172183-74310,,"WIPER,DUST",2,2,,,,,,,,,,,,,,,,, 
217,4,,172183-74350,,"PLUG PF1/4",1,1,,,,,,,,,,,,,,,,, 
222,4,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,,, 
223,4,,24325-000550,,"O-RING 1B G-55.0",1,1,,,,,,,,,,,,,,,,, 
224,3,,172183-74210,,"VALVE COMP.,RELIEF",1,1,,,,,,,,,,,,,,,,, 
234,4,,172183-74530,,O-RING,1,1,,,,,,,,,,,,,,,,, 
243,3,,172183-74260,,"ADAPTER PF3/8",1,1,,,,,,,,,,,,,,,,, 
244,3,,24315-000090,,"O-RING 1B P- 9.0",1,1,,,,,,,,,,,,,,,,, 
245,3,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
246,2,,172183-74280,,"ROD,TIE",3,3,,,,,,,,,,,,,,,,, 
247,2,,26716-080002,,"NUT M 8",6,6,,,,,,,,,,,,,,,,, 
248,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

44 JYr-D-Jl,/~Jl,7 {1%, ~EEJ,1 □ 1r-1±~) 
Fig. CONTROL VALVE(NEW,HYD.OIL PILOT SPEC.) 

7-b. 
BOOM 

j 
184 

194 

206 
207 

7L,,-I-.:' 
BLADE 

195 

182 

/\7';/ I-­
BUCKET 

180 
c,r164 

I 

163 

~152 
150 

205 

ME@ 
TURNING 

162 

66 

42 

39 

y - b. 1-------1 

ARM 

209 

~,---------:-------213 
~!.----'---212 

:;z--'(y:f 
SWING 

134 
133 

145 

147 
0--148 146 

~62 

~~::1 

1-----210 
217 7:EIT ( R) 
222 TRAVEL (R) 

223 

-tt - t:: :;z 
SERVICE 95 

~!....__..,!___99 
-!....__..,!___ 9 8 

2 

96 

42--C> 
60 
61 

52 

' ~W~No. 1~.AW~No.2~6247•~~*~0 16 

-~ JETT (L) I TRAVEL (L) 

247 
1inc.2~247 

silv
erh

orn
.co

.uk



1,1,,172187-74600,,"REMO-CON VALVW ASSY",2,2,,,,,,,,,,,,,,,,, 
6,2,,172187-74610,,SPRING,8,8,,,,,,,,,,,,,,,,, 
7,2,,172164-74620,,DISC,2,2,,,,,,,,,,,,,,,,, 
8,2,,172164-74630,,NUT,2,2,,,,,,,,,,,,,,,,, 
10,2,,172151-74860,,"SHIM(COUNT. SET",8,8,,,,,,,,,,,,,,,,, 
12,2,,172151-74890,,"SP (SYN.",8,8,,,,,,,,,,,,,,,,, 
14,2,,172151-74910,,SEAL,8,8,,,,,,,,,,,,,,,,, 
15,2,,172151-74930,,BOOT,2,2,,,,,,,,,,,,,,,,, 
17,2,,172151-74950,,UNION,2,2,,,,,,,,,,,,,,,,, 
19,2,,24311-000200,,"O-RING 1A P-20.0",8,8,,,,,,,,,,,,,,,,, 
20,2,,24321-000700,,"O-RING 1A G70.0,NBR",2,2,,,,,,,,,,,,,,,,, 
21,2,,26116-060202,,"BOLT M 6X 20",8,8,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

Fi g · 4 5 1J1::C1/~J~iTROL VALVE REMOTE C 

M/#10501~ 

REF ER TO I • F , g 21 

/ ~--~· 
. (~~', l -- ~;71 

(L__~--~ 
LL~ silv

erh
orn

.co
.uk



1,1,,172173-74600,,"2-WAY MULTI-VALVE",1,,,,,,,,,,,,,,,,,, 
2,2,,172173-74610,,PLATE,1,,,,,,,,,,,,,,,,,, 
3,2,,172175-74720,,GASKET,1,,,,,,,,,,,,,,,,,, 
4,2,,172175-74730,,LEVER,1,,,,,,,,,,,,,,,,,, 
5,2,,172151-74760,,WASHER,7,,,,,,,,,,,,,,,,,, 
6,2,,23871-010000,,"PLUG PT1/8,SCREW",8,,,,,,,,,,,,,,,,,, 
7,2,,24311-000250,,"O-RING 1A P-25.0",1,,,,,,,,,,,,,,,,,, 
8,2,,24311-000320,,"O-RING 1A P-32.0",1,,,,,,,,,,,,,,,,,, 
9,2,,26116-060162,,"BOLT 6X16",6,,,,,,,,,,,,,,,,,, 
10,2,,26647-060202,,"WING BOLT M 6X20",1,,,,,,,,,,,,,,,,,, 
11,1,,172173-74490,,"MOUNT,2WAY",1,,,,,,,,,,,,,,,,,, 
12,1,,26013-080252,,"BOLT M 8X 25",2,,,,,,,,,,,,,,,,,, 
13,1,,26013-100452,,"BOLT M10X 45",2,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

4 e 2 9 I 1 l,Jl/1 ( 2 9 I 47 )~77 I Y::i) 
Fig. 2WAY VALVE(2WAY MULTI CHANGE) 

' 
I 
I 0 

o, 

h'iia------13 

,._ 11 
4 

9~~3 

5 ---® 

silv
erh

orn
.co

.uk



1,1,,172151-74601,,VALVE,1,,,,,,,,,,,,,,,,,, 
2,2,,182900-16530,,COVER,1,,,,,,,,,,,,,,,,,, 
3,2,,182900-22300,,SPRING,1,,,,,,,,,,,,,,,,,, 
4,2,,172151-74740,,"PLATE, MARK",1,,,,,,,,,,,,,,,,,, 
5,2,,182900-77190,,BOLT,8,,,,,,,,,,,,,,,,,, 
6,2,,182900-77200,,BOLT,8,,,,,,,,,,,,,,,,,, 
7,2,,182900-77210,,"DUST SEAL",1,,,,,,,,,,,,,,,,,, 
8,2,,182900-77220,,COVER,1,,,,,,,,,,,,,,,,,, 
9,2,,182900-77230,,"WING BOLT",1,,,,,,,,,,,,,,,,,, 
10,2,,182900-77240,,BOLT,2,,,,,,,,,,,,,,,,,, 
11,2,,182900-77250,,LEVER,1,,,,,,,,,,,,,,,,,, 
12,2,,24190-100001,,"BALL 5/16, STEEL",1,,,,,,,,,,,,,,,,,, 
13,2,,24311-000280,,"O-RING 1A P-28.0",1,,,,,,,,,,,,,,,,,, 
14,2,,24321-000600,,"O-RING 1A G-60.0",2,,,,,,,,,,,,,,,,,, 
15,2,,953KM0-00220,,WASHER,2,,,,,,,,,,,,,,,,,, 
16,2,,953KM0-00220,,WASHER,1,,,,,,,,,,,,,,,,,, 
17,2,,953KM0-10894,,PLUG,1,,,,,,,,,,,,,,,,,, 
18,1,,26013-100302,,"BOLT M10X 30",4,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

47 □-1u1,Jv1 (4r.1I1'yJv-f-fIY::i) 
Fig. ROTARY VALVE(4WAY MULTI CHANGE) 

M/#10501~ 

18-~ 

v~ 

I 

I 0 
o, 

I 

<:.> 
0 

9--¼ f 10 
16~ [!D......----15 

--11 
~~ 

4 

7 
~,1+---6 

....____ (1) 

IlJ 1 

5 silv
erh

orn
.co

.uk



1,1,,26013-100502,,"BOLT M10X 50",2,2,,,,,,,,,,,,,,,,, 
2,1,,172147-74130,,VALVE,1,1,,,,,,,,,,,,,,,,, 
3,2,,172147-74140,,SCREW,1,1,,,,,,,,,,,,,,,,, 
4,2,,172116-74190,,"PLATE, SEAL",2,2,,,,,,,,,,,,,,,,, 
5,2,,172116-74220,,SCREW,2,2,,,,,,,,,,,,,,,,, 
6,2,,172116-74230,,"HEAD BOLT, SOCKET",2,2,,,,,,,,,,,,,,,,, 
7,2,,172122-74270,,O-RING,1,1,,,,,,,,,,,,,,,,, 
8,2,,172116-74390,,SPACER,2,2,,,,,,,,,,,,,,,,, 
9,2,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,,, 
10,2,,933166-80530,,CAP,1,1,,,,,,,,,,,,,,,,, 
11,2,,933171-80510,,"SEAT, SPRING",1,1,,,,,,,,,,,,,,,,, 
12,2,,933171-80540,,SPRING,1,1,,,,,,,,,,,,,,,,, 
13,2,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

4 8 □-1\1 J,J~7 (18%) 
Fig. LOW-HIGH VALVE(PREVIOUS) 

~M/#10500 

10 

8 
3 

7 
12 

11 

9 
13 ~ _. 

9 
13 

4 
5 silv

erh
orn

.co
.uk



1,1,,172165-74705,,"VALVE ASSY LOW-HIGH",1,1,,,,,,,,,,,,,,,,, 
2,2,,172151-74420,,"BOLT M 4X 10",3,3,,,,,,,,,,,,,,,,, 
3,2,,172165-74710,,SOLENOID,1,1,,,,,,,,,,,,,,,,, 
4,2,,172165-74720,,"BOLT M5X16,HEX.SCKT.",2,2,,,,,,,,,,,,,,,,, 
5,2,,172165-74730,,"BOLT M5X8,HEX.SCKT.",2,2,,,,,,,,,,,,,,,,, 
6,2,,172165-74740,,SPRING,1,1,,,,,,,,,,,,,,,,, 
7,2,,172165-74760,,SPRING,1,1,,,,,,,,,,,,,,,,, 
8,2,,172165-74770,,PACKING,2,2,,,,,,,,,,,,,,,,, 
9,2,,172165-74780,,PLATE,2,2,,,,,,,,,,,,,,,,, 
10,2,,172165-74790,,COVER,1,1,,,,,,,,,,,,,,,,, 
11,2,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,,, 
12,2,,24311-000160,,"O-RING 1A P-16.0",1,1,,,,,,,,,,,,,,,,, 
13,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

49 D-/\1/,J!J7 (l~, )fbfE/~1D'J~fr~) 
Fig. LOW-HIGH VALVE(NEW,HYD.OIL PILOT SPEC.) 

M/#10501~ 

) 
1/ 

silv
erh

orn
.co

.uk



1,1,,772183-75100,,"RESERVOIR ASSY.",1,1,,,,,,,,,,,,,,,,, 
3,3,,172183-14230,,"RUBBER 450,SEAL",1,1,,,,,,,,,,,,,,,,, 
4,3,,172519-65300,,RUBBER,1,1,,,,,,,,,,,,,,,,, 
5,3,,172183-75490,,"INSULANT,RSVR.THERML",1,1,,,,,,,,,,,,,,,,, 
6,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,,,,,,,,,,,,,,,,, 
7,3,,172122-75620,,BOLT,2,2,,,,,,,,,,,,,,,,, 
8,3,,172122-75630,,GASKET,4,4,,,,,,,,,,,,,,,,, 
9,2,,172183-75410,,"FLANGE,SUCTION  (ZN)",1,1,,,,,,,,,,,,,,,,, 
10,2,,172141-75430,,"COVER, INTAKE",1,1,,,,,,,,,,,,,,,,, 
11,2,,172165-75450-5,,"PLATE     (GREEN:96)",1,1,,,,,,,,,,,,,,,,, 
12,2,,172165-75460,,GASKET,1,1,,,,,,,,,,,,,,,,, 
13,2,,172165-75481,,ELEMENT,1,1,,,,,,,,,,,,,,,,, 
14,2,,172183-75750,,"PLUG 24, DRAIN",1,1,,,,,,,,,,,,,,,,, 
14-1,2,,172187-75500,,"PLUG 
24",1,1,,,,,R,,72422067,M/#02556,72422067,M/#02556,,,,,,, 
15,2,,172116-75850-5,,"PLUG,OIL FEED   (96)",1,1,,,,,,,,,,,,,,,,, 
16,2,,22137-080000,,"WASHER 8, POLISHED",1,1,,,,,,,,,,,,,,,,, 
17,2,,22417-200160,,"COTTER PIN 
2.0X16",1,1,,,,,Z,,72422067,M/#02556,72422067,M/#02556,,,,,,, 
18,2,,24311-000380,,"O-RING 1A P-38.0",1,1,,,,,,,,,,,,,,,,, 
19,2,,24321-001050,,"O-RING 1A G-105.0",1,1,,,,,,,,,,,,,,,,, 
20,2,,24321-001050,,"O-RING 1A G-105.0",1,1,,,,,,,,,,,,,,,,, 
21,2,,24341-000300,,"O-RING 1A S-30.0",1,1,,,,,,,,,,,,,,,,, 
22,2,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,,, 
23,2,,26013-080202,,"BOLT W/WASHER M8X20",3,3,,,,,,,,,,,,,,,,, 
24,2,,26022-050102,,"SCREW M 5X 10",3,3,,,,,,,,,,,,,,,,, 
25,2,,933171-23042,,MAGNET,1,1,,,,,Z,,72422067,M/#02556,72422067,M/#02556,,,,,,, 
26,2,,172146-73730,,"FILTER, SUCTION",1,1,,,,,,,,,,,,,,,,, 
27,2,,172141-73750,,"FILTER ASSY, RETURN",1,1,,,,,,,,,,,,,,,,, 
28,3,,172141-73760,,ELEMENT,1,1,,,,,,,,,,,,,,,,, 
29,3,,172141-73770,,"VALVE ASSY, BYPASS",1,1,,,,,,,,,,,,,,,,, 
30,2,,933152-02710,,"SPRING, SIDE CLUTCH",1,1,,,,,,,,,,,,,,,,, 
31,1,,172183-75360,,HOSE,1,1,,,,,,,,,,,,,,,,, 
32,1,,22217-140000,,"SPRING WASHER 14",3,3,,,,,,,,,,,,,,,,, 
33,1,,23080-010000,,"CLAMP 10",1,1,,,,,,,,,,,,,,,,, 
33-1,1,,124766-59050,,"CLAMP 
12",1,1,,,,,N,,72187221,M/#02100,72187221,M/#02100,,,,,,, 
34,1,,26116-140352,,"BOLT M14X 35 PLATED",3,3,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

5 0 fl=fhjffi-$7 y., 
Fig. HYO.OIL TANK 

J!l±IL, No . 1 Ii, J!l±IL, No. ( 1 > i'J'6 3 O~*dJ*'t'. 
1 i n C • ( l ) ~ SQ ~--23 

'\ 

18% 
PREVIOUS 

17 e-2s 

""'1-14 

( 1 ) 

)--------,6 

31 

22 

silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,1,1,,,,,,,,,,,,,,,,, 
2,1,,172183-76110,,"JOINT 3/8,3-WAY",1,1,,,,,,,,,,,,,,,,, 
3,1,,172116-76160,,"FLANGE, SUCTION",1,1,,,,,,,,,,,,,,,,, 
4,1,,172147-76170,,CONNECTOR,1,1,,,,,,,,,,,,,,,,, 
5,1,,172142-76180,,JOINT,3,3,,,,,,,,,,,,,,,,, 
7,2,,24315-000140,,"O-RING 1B P-14.0",3,3,,,,,,,,,,,,,,,,, 
8,1,,172183-76190,,"JOINT PF1/2",1,1,,,,,,,,,,,,,,,,, 
9,1,,172183-76220,,"CONNECTR.PT3/8,DRAIN",1,1,,,,,,,,,,,,,,,,, 
10,1,,172157-76300,,"ELBOW 3/8-1/2",1,1,,,,,,,,,,,,,,,,, 
12,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,,, 
13,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
14,1,,23394-030000,,"JOINT 45RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
15,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
16,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
17,1,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,,, 
18,1,,24315-000300,,"O-RING 1B P-30.0",1,1,,,,,,,,,,,,,,,,, 
19,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,,, 
20,1,,933111-50001,,CONNECTOR,1,1,,,,,,,,,,,,,,,,, 
21,2,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
22,1,,172183-76400,,"TUBE COMP.,SUCTION",1,1,,,,,,,,,,,,,,,,, 
23,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
24,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 
25,1,,194250-51660,,"BAND  250",2,2,,,,,,,,,,,,,,,,, 
26,1,,172183-78010,,"HOSE 38.1X50.2",1,1,,,,,,,,,,,,,,,,, 
27,1,,172183-78030,,"HOSE 25.4X37.5",1,1,,,,,,,,,,,,,,,,, 
28,1,,172183-78050,,"HOSE 19.0X31.4",1,1,,,,,,,,,,,,,,,,, 
29,1,,172183-78110,,"HOSE H206BB078",1,1,,,,,,,,,,,,,,,,, 
30,1,,172183-78120,,"HOSE H206BB098",1,1,,,,,,,,,,,,,,,,, 
31,1,,172183-78130,,"HOSE H206BB056",1,1,,,,,,,,,,,,,,,,, 
32,1,,172183-78150,,"HOSE G806BY055S",1,1,,,,,,,,,,,,,,,,, 
33,1,,172183-78180,,"COVER 52.5X200,HOSE",1,1,,,,,,,,,,,,,,,,, 
34,1,,23000-016000,,"CLAMP 16",2,2,,,,,,,,,,,,,,,,, 
35,1,,23000-035000,,"CLAMP 35",4,4,,,,,,,,,,,,,,,,, 
36,1,,23000-041000,,"CLAMP 41",4,4,,,,,,,,,,,,,,,,, 
37,1,,23000-060000,,"CLAMP 60",4,4,,,,,,,,,,,,,,,,, 
38,1,,172183-74110,,"VALVE COMP.,CHECK",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

51 )El)Jffi!f ( 51Y1,...,~Y7-HJV1) (18%) 
Fig. HYO.OIL PIPING(TANK~PUMP~VALVE) (PREVIOUS) 

~M/#10500 

silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,1,1,,,,,,,,,,,,,,,,, 
2,1,,172730-75140,,ADAPTOR,1,1,,,,,,,,,,,,,,,,, 
3,1,,172116-76160,,"FLANGE, SUCTION",1,1,,,,,,,,,,,,,,,,, 
4,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
5,1,,172142-76180,,JOINT,3,3,,,,,,,,,,,,,,,,, 
7,2,,24315-000140,,"O-RING 1B P-14.0",3,3,,,,,,,,,,,,,,,,, 
8,1,,172183-76190,,"JOINT PF1/2",1,1,,,,,,,,,,,,,,,,, 
9,1,,172183-76220,,"CONNECTR.PT3/8,DRAIN",1,1,,,,,,,,,,,,,,,,, 
10,1,,172157-76300,,"ELBOW 3/8-1/2",1,1,,,,,,,,,,,,,,,,, 
12,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,,, 
13,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
14,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
15,1,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,,, 
16,1,,24315-000300,,"O-RING 1B P-30.0",1,1,,,,,,,,,,,,,,,,, 
17,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,,, 
18,1,,172173-78060,,"HOSE 15.9 23.5",1,1,,,,,,,,,,,,,,,,, 
19,1,,23000-022000,,"CLAMP 22",4,4,,,,,,,,,,,,,,,,, 
20,1,,172173-78140,,HOSE,1,1,,,,,,,,,,,,,,,,, 
21,1,,933111-50001,,CONNECTOR,1,1,,,,,,,,,,,,,,,,, 
23,2,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
24,1,,172173-76400,,"PIPE. SUCTION",1,1,,,,,,,,,,,,,,,,, 
25,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
26,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 
27,1,,194250-51660,,"BAND  250",2,2,,,,,,,,,,,,,,,,, 
28,1,,172183-78010,,"HOSE 38.1X50.2",1,1,,,,,,,,,,,,,,,,, 
29,1,,172183-78030,,"HOSE 25.4X37.5",1,1,,,,,,,,,,,,,,,,, 
30,1,,172183-78050,,"HOSE 19.0X31.4",1,1,,,,,,,,,,,,,,,,, 
31,1,,172183-78110,,"HOSE H206BB078",1,1,,,,,,,,,,,,,,,,, 
32,1,,172183-78120,,"HOSE H206BB098",1,1,,,,,,,,,,,,,,,,, 
33,1,,172183-78130,,"HOSE H206BB056",1,1,,,,,,,,,,,,,,,,, 
34,1,,172183-78150,,"HOSE G806BY055S",1,1,,,,,,,,,,,,,,,,, 
35,1,,172173-78180,,"COVER, HOSE",1,1,,,,,,,,,,,,,,,,, 
36,1,,23000-016000,,"CLAMP 16",2,2,,,,,,,,,,,,,,,,, 
37,1,,23000-035000,,"CLAMP 35",4,4,,,,,,,,,,,,,,,,, 
38,1,,23000-041000,,"CLAMP 41",4,4,,,,,,,,,,,,,,,,, 
39,1,,23000-060000,,"CLAMP 60",4,4,,,,,,,,,,,,,,,,, 
40,1,,172157-76130,,"JOINT PF1/2",1,1,,,,,,,,,,,,,,,,, 
41,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,,, 
42,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
43,1,,172141-76920,,"CONNECTOR 3/8-1/4L",1,1,,,,,,,,,,,,,,,,, 
44,2,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
45,1,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

5 2 jff)Jffel ( 9 Y?--tY7--ltJv 7) (fir%, jffi}f/( 1 □ 11---fr~) 
Fig. HYO.OIL PIPING(TANK~PUMP~VALVE) 

M/#10501~ 
(NEW.HYO.OIL PILOT SPEC.) 

~ ffYl 38 
29

\-..---@ ~o ~~ -® 
~-~ <,~-:~@ 

KJ7 ~1a 

' I ! ;m EE ;f- Y 7 
YD.OIL PUMP 

' • 

~ ·v 19 

~~ 9 36 ,-.. 
34 '® 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,,, 
2,1,,172183-76130,,"CONNECTOR 3/8 COMPL.",1,1,,,,,,,,,,,,,,,,, 
3,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,,, 
4,1,,172141-76180,,CONNECTOR,2,2,,,,,,,,,,,,,,,,, 
5,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
6,1,,172312-76190,,"NIPPLE 3/8X1/4",1,1,,,,,,,,,,,,,,,,, 
7,1,,172183-76200,,"CONNECTOR 1/4-1/4",3,3,,,,,,,,,,,,,,,,, 
8,1,,172141-76920,,"CONNECTOR 3/8-1/4L",2,2,,,,,,,,,,,,,,,,, 
9,2,,24315-000140,,"O-RING 1B P-14.0",2,2,,,,,,,,,,,,,,,,, 
10,1,,24315-000110,,"O-RING 1B P-11.0",3,3,,,,,,,,,,,,,,,,, 
11,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
12,1,,172157-78180,,HOSE,1,1,,,,,,,,,,,,,,,,, 
15,1,,172157-78180,,HOSE,1,1,,,,,,,,,,,,,,,,, 
18,1,,172183-78810,,HOSE,1,1,,,,,,,,,,,,,,,,, 
19,1,,172183-78820,,HOSE,1,1,,,,,,,,,,,,,,,,, 
20,1,,172183-78830,,HOSE,1,1,,,,,,,,,,,,,,,,, 
21,1,,172183-78840,,HOSE,1,1,,,,,,,,,,,,,,,,, 
22,1,,172183-78850,,HOSE,1,1,,,,,,,,,,,,,,,,, 
23,1,,172183-78860,,HOSE,1,1,,,,,,,,,,,,,,,,, 
24,1,,172183-78901,,"SUPPORT COMP.,HOSE",1,,,,,,,,,,,,,,,,,, 
24-1,1,,172183-78902,,"SUPPOT ASSY, HOSE",1,1,,,,,N,,72183159,M/#01605,,,,,,,,, 
25,1,,172183-78950,,PLATE,1,1,,,,,,,,,,,,,,,,, 
26,1,,172183-78960,,"CLAMP,RUBBER",1,1,,,,,,,,,,,,,,,,, 
27,1,,172183-76210,,"GROMMET 18",1,1,,,,,,,,,,,,,,,,, 
28,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
29,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,,, 
30,1,,172312-17260,,"GROMMET 22X2.3",1,1,,,,,,,,,,,,,,,,, 
31,1,,172137-75570,,"ADAPTER PF1/2",1,1,,,,,,,,,,,,,,,,, 
32,1,,172183-76180,,"PLUG PF3/8,BLANK",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

5 3 ;fhEEiff (/\J~ 7--i:-57, 7-b.) 
Fig. HYO.OIL PIPING(VALVE~MOTOR,BOOM) 

18~ 
PREVIOUS 

24 
REFER TO Fig.60 0 

---::.: ~( 
© ® : r--....._ '-~-- ', 

© ® "'-- / 
@ 4-1 

_/ 29 

25 6 

' f @ 
22 E 

@~ 29 

21 -
<B> 

4 

silv
erh

orn
.co

.uk



1,1,,172137-76100,,"ELBOW PF1/4",2,2,,,,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
3,1,,172183-76100,,"JOINT,3-WAY",1,1,,,,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,,, 
5,1,,172183-76200,,"CONNECTOR 1/4-1/4",2,2,,,,,,,,,,,,,,,,, 
6,1,,172312-76240,,"NIPPLE 1/4-3/8",2,2,,,,,,,,,,,,,,,,, 
7,1,,23391-020000,,"JOINT RGI1/4",1,1,,,,,,,,,,,,,,,,, 
8,1,,23391-030000,,"JOINT RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
9,1,,23393-020000,,"JOINT 90RGI1/4",2,2,,,,,,,,,,,,,,,,, 
10,1,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,,, 
11,1,,23393-030000,,"JOINT 90RGI 3/8",2,2,,,,,,,,,,,,,,,,, 
12,1,,23394-020000,,"JOINT 45RGI1/4",1,1,,,,,,,,,,,,,,,,, 
13,1,,23394-030000,,"JOINT 45RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
15,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
16,1,,172183-78500,,HOSE,1,1,,,,,,,,,,,,,,,,, 
17,1,,172183-78550,,"HOSE P206BV044S",1,1,,,,,,,,,,,,,,,,, 
18,1,,172183-78560,,"HOSE P206BC038",1,1,,,,,,,,,,,,,,,,, 
19,1,,172183-78570,,"HOSE P204BE032",1,1,,,,,,,,,,,,,,,,, 
20,1,,172183-78580,,"HOSE P204BC038",1,1,,,,,,,,,,,,,,,,, 
21,1,,172142-78590,,HOSE,1,1,,,,,,,,,,,,,,,,, 
24,1,,172183-78590,,"HOSE P206BB036",1,1,,,,,,,,,,,,,,,,, 
24-1,1,,172421-78170,,HOSE,1,1,,,,,N,,72421049,M/#02706,72421049,M/#02706,,,,,,, 
25,1,,172183-78590,,"HOSE P206BB036",1,1,,,,,,,,,,,,,,,,, 
26,1,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,,, 
27,1,,172141-76180,,CONNECTOR,2,2,,,,,,,,,,,,,,,,, 
28,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
29,1,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,,, 
30,1,,172183-78450,,"HOSE P204BC044",1,1,,,,,,,,,,,,,,,,, 
31,1,,172183-78470,,"HOSE G804CY065",1,1,,,,,,,,,,,,,,,,, 
32,1,,172183-78610,,"HOSE P204CE056",1,1,,,,,,,,,,,,,,,,, 
33,1,,23010-014000,,"CLAMP 14",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

5 4 JBJEEiff (J~)v 7'"" ::Z.11\)v, ::Z. 1 Y1') ( 18%) 
Fig. HYO. OIL PIPING (VALVE~SWIVEL, SWING) (PREVIOUS) 

~M/#10500 

::Z 1 Y'7Y 1) Y 
S ING CYLIND 

18 

~-- -

B 12 
/ 19 

' ' 

silv
erh

orn
.co

.uk



1,1,,172137-76100,,"ELBOW PF1/4",2,2,,,,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
3,1,,172173-78610,,"HOSE G604CC058S",1,1,,,,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,,, 
5,1,,172183-76200,,"CONNECTOR 1/4-1/4",2,2,,,,,,,,,,,,,,,,, 
6,1,,172312-76240,,"NIPPLE 1/4-3/8",2,2,,,,,,,,,,,,,,,,, 
7,1,,23391-020000,,"JOINT RGI1/4",1,1,,,,,,,,,,,,,,,,, 
8,1,,23391-030000,,"JOINT RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
9,1,,23393-020000,,"JOINT 90RGI1/4",2,2,,,,,,,,,,,,,,,,, 
10,1,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,,, 
11,1,,23393-030000,,"JOINT 90RGI 3/8",2,2,,,,,,,,,,,,,,,,, 
12,1,,23394-020000,,"JOINT 45RGI1/4",1,1,,,,,,,,,,,,,,,,, 
13,1,,23394-030000,,"JOINT 45RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
15,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
16,1,,172183-78500,,HOSE,1,1,,,,,,,,,,,,,,,,, 
17,1,,172183-78550,,"HOSE P206BV044S",1,1,,,,,,,,,,,,,,,,, 
18,1,,172183-78560,,"HOSE P206BC038",1,1,,,,,,,,,,,,,,,,, 
19,1,,172183-78570,,"HOSE P204BE032",1,1,,,,,,,,,,,,,,,,, 
20,1,,172183-78580,,"HOSE P204BC038",1,1,,,,,,,,,,,,,,,,, 
21,1,,172142-78590,,HOSE,1,1,,,,,,,,,,,,,,,,, 
24,1,,172421-78170,,HOSE,1,1,,,,,,,,,,,,,,,,, 
25,1,,172183-78590,,"HOSE P206BB036",1,1,,,,,,,,,,,,,,,,, 
26,1,,172141-76180,,CONNECTOR,1,1,,,,,,,,,,,,,,,,, 
27,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

5 5 ~fEfel (JVL,7--l11'\JI,,, l1Y-1) (flrM, ~Jf/\1D1t---fri) 
Fig. HYO.OIL PIPING(VALVE~SWIVEL,SWING) 

(NEW.HYO.OIL PILOT SPEC.) 
M/#10501~ 

Ci-· 24 \J 6 
l 

17 

3 9 

~-- -
I 

:w1 tfG:16YC1to ~: 
(_ /~~b... ' 

I 
:::Z 1' -"'/1,, ::J =1 -1 ::.d-­
SW l VEL JOINT 

.r-/ I 
0-/\1 /'i,JL,7 

::J' LOW-HIGH VALVE 
N 

9 
,,__11 

f'#---~5 

12 
19 

silv
erh

orn
.co

.uk



1,1,,172183-76150,,"CONNECTOR 1/2-3/8",1,1,,,,,,,,,,,,,,,,, 
2,1,,172183-76160,,"CONNECTOR 1/2-1/2",1,1,,,,,,,,,,,,,,,,, 
3,1,,172165-76200,,"CONNECTOR PT1/2PF3/4",1,1,,,,,,,,,,,,,,,,, 
4,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
5,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
6,1,,23871-030000,,"PLUG PT3/8,SCREW",2,2,,,,,,,,,,,,,,,,, 
7,1,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,,, 
8,1,,933111-50001,,CONNECTOR,1,1,,,,,,,,,,,,,,,,, 
9,2,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
10,1,,172183-78070,,"HOSE G606BE038",1,1,,,,,,,,,,,,,,,,, 
11,1,,172183-78080,,"HOSE G612CY041",1,1,,,,,,,,,,,,,,,,, 
12,1,,172183-78620,,"HOSE G806YY042",1,1,,,,,,,,,,,,,,,,, 
13,1,,23000-016000,,"CLAMP 16",2,2,,,,,,,,,,,,,,,,, 
14,1,,23000-035000,,"CLAMP 35",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

5 B JfBffi!I ( lj 57-Y) (18%) 
Fi g. HYO. 0 IL PIP I NG (RETURN) (PREVIOUS) 

~M/#10500 

,'3\ 
Cl\ .. : 

t'l=i/J5m-9 'J IJ _,,,,,-- : -- n, 
HYO.OIL TANK ,_ / --.....i i 

, ~t--9 
' RNING MOTOR 

,, 

:J'JI-- D-JL,/\J 
CONTROL VALVE 

7-~-
I 
I 

silv
erh

orn
.co

.uk



1,1,,172137-76100,,"ELBOW PF1/4",1,1,,,,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,,, 
3,1,,172173-76140,,"CONNECTOR ASSY,DRAIN",1,1,,,,,,,,,,,,,,,,, 
7,1,,172173-78450,,"HOSE G606CV124S",1,1,,,,,,,,,,,,,,,,, 
8,1,,172173-78460,,"HOSE G804CY056",1,1,,,,,,,,,,,,,,,,, 
9,1,,172183-76150,,"CONNECTOR 1/2-3/8",1,1,,,,,,,,,,,,,,,,, 
10,1,,172183-76160,,"CONNECTOR 1/2-1/2",1,1,,,,,,,,,,,,,,,,, 
11,1,,172165-76200,,"CONNECTOR PT1/2PF3/4",1,1,,,,,,,,,,,,,,,,, 
12,1,,172142-76180,,JOINT,1,1,,,,,,,,,,,,,,,,, 
14,2,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
15,1,,23391-020000,,"JOINT RGI1/4",1,1,,,,,,,,,,,,,,,,, 
16,1,,23391-030000,,"JOINT RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
17,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
18,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
19,1,,23871-030000,,"PLUG PT3/8,SCREW",1,1,,,,,,,,,,,,,,,,, 
20,1,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,,, 
21,1,,933111-50001,,CONNECTOR,1,1,,,,,,,,,,,,,,,,, 
22,2,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
23,1,,23010-014000,,"CLAMP 14",1,1,,,,,,,,,,,,,,,,, 
24,1,,172183-78070,,"HOSE G606BE038",1,1,,,,,,,,,,,,,,,,, 
25,1,,172183-78080,,"HOSE G612CY041",1,1,,,,,,,,,,,,,,,,, 
26,1,,172183-78620,,"HOSE G806YY042",1,1,,,,,,,,,,,,,,,,, 
27,1,,23000-016000,,"CLAMP 16",2,2,,,,,,,,,,,,,,,,, 
28,1,,23000-035000,,"CLAMP 35",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

57 Jmfffeff (IJ-57-Y) (lK%, JmfEJ,1 □ 'Y~fr~) 
Fig. HYO. OIL PIPING (RETURN) (NEW, HYO. OIL PILOT SPEC.) 

M/#10501~ 

19 

116 I ."' 
11 ~~ ;qa- -~27 

~25 '--26 
w © 

@ 

fl=tl.J)f.lj ".9 ::,, ,, 
HYO.OIL TANK 

,,,,.._,___ 

24 $f: 
y ~-~ ___ ,,, 

22 

21 

;;--·· ---~ 

I .,-· - ' --- ~ 

I:: ~@'E-$7 I i ,, TURN I NG MOTOR : 

1 , 
::J ::,, " Q- )l, J 'i )l, 7 ~1/~U"'I / : 
CONTROL VALVE -l<:T"--• ..-. :::Z 1 "'JL,:;:i :::i -1::,, t-­

20 It 
10----y 

11 

SWIVEL JOINT 

' ' 

_-_ ,-~-.J li:#JIA'fl. flil_,,,,~~...... -~~ <~ ,/ 

-. . 

@_ 27 
3 

26 23 

~Jf,® --® ~ 8 

24 
8 15 2 l4~-@ : oi 

l 12 / ~ 

25 

silv
erh

orn
.co

.uk



1,2,,172183-76170,,"CONNECTOR 3/8-3/8",1,1,,,,,,,,,,,,,,,,, 
2,2,,172145-76180,,"JOINT 3/8",1,1,,,,,,,,,,,,,,,,, 
3,2,,23871-030000,,"PLUG PT3/8,SCREW",1,1,,,,,,,,,,,,,,,,, 
4,2,,23871-040000,,"PLUG PT1/2,SCREW",1,1,,,,,,,,,,,,,,,,, 
5,2,,172142-76250,,"JOINT 1/2",1,1,,,,,,,,,,,,,,,,, 
6,2,,172183-76300,,"JOINT COMP.,3RD",1,1,,,,,,,,,,,,,,,,, 
7,2,,23394-040000,,"JOINT 45RGI1/4",1,1,,,,,,,,,,,,,,,,, 
8,2,,23394-030000,,"JOINT 45RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
9,2,,172183-79120,,"HOSE H208BB069",1,1,,,,,,,,,,,,,,,,, 
10,2,,23393-030000,,"JOINT 90RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
11,2,,23393-030000,,"JOINT 90RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
12,2,,23393-040000,,"JOINT 90RGI 1/2",1,1,,,,,,,,,,,,,,,,, 
13,2,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,,, 
14,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
15,2,,172183-79050,,"HOSE H206BC063",1,1,,,,,,,,,,,,,,,,, 
16,2,,172183-79060,,"HOSE H208BC036",1,,,,,,,,,,,,,,,,,, 
16-1,2,,172183-79061,,"HOSE H208BC053S",1,1,,,,,S,,72173038,M/#00793,,,,,,,,, 
17,2,,172183-79110,,"HOSE H206BB075",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Y00K2963 

5 8 MiJI~ff ( P TO I Vt, 7 ,__ 7-.u 7 :r71 t--- ) 
Fig. HYO.OIL PIPING(P. T.O. VALVE~BOOM BRACKET) 

6 

16 

IBM ~ 
16-1 

-~- ' ✓--~-® 1: __ 
l•, -~ 

A ... 
_) 17 

10 
13•--o 

1--4] ;® 

11~ 

15 

PTO=\: ':I I-- (7 L,,-L.,.I:'.,/ t-,:') 
P. T.O. KIT(FRAME END) 
(172183-74810) 
Fig. 26 REF. No. l 
(172183-74811) 
Fig. 26 REF. No. 1-1 

inc. Fig.26 REF. No.2 - 40 
Fig.58 REF. No. 1 - 17 

li ~ r ~j@ 

~ 
15 

2 ·-------silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,4,4,,,,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,,, 
3,1,,23391-020000,,"JOINT RGI1/4",2,2,,,,,,,,,,,,,,,,, 
4,1,,23393-020000,,"JOINT 90RGI1/4",2,2,,,,,,,,,,,,,,,,, 
5,1,,23394-020000,,"JOINT 45RGI1/4",2,2,,,,,,,,,,,,,,,,, 
6,1,,23394-030000,,"JOINT 45RGI 3/8",4,4,,,,,,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
8,1,,24315-000140,,"O-RING 1B P-14.0",4,4,,,,,,,,,,,,,,,,, 
9,1,,172183-78650,,"HOSE P206BB073W",1,1,,,,,,,,,,,,,,,,, 
10,1,,172183-78650,,"HOSE P206BB073W",1,1,,,,,,,,,,,,,,,,, 
11,1,,172183-78650,,"HOSE P206BB073W",1,1,,,,,,,,,,,,,,,,, 
12,1,,172183-78650,,"HOSE P206BB073W",1,1,,,,,,,,,,,,,,,,, 
13,1,,172183-78670,,"HOSE P204BX023",1,1,,,,,,,,,,,,,,,,, 
14,1,,172183-78670,,"HOSE P204BX023",1,1,,,,,,,,,,,,,,,,, 
15,1,,172183-78710,,"HOSE P204BC085W",1,1,,,,,,,,,,,,,,,,, 
16,1,,172183-78710,,"HOSE P204BC085W",1,1,,,,,,,,,,,,,,,,, 
17,1,,172183-78730,,"HOSE P204BB077W",1,1,,,,,,,,,,,,,,,,, 
18,1,,172183-78730,,"HOSE P204BB077W",1,1,,,,,,,,,,,,,,,,, 
19,1,,172183-78750,,HOSE,1,1,,,,,,,,,,,,,,,,, 
20,1,,172183-78760,,HOSE,1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

5 9 )fbEE~I (jEfi) 
Fig. HYO.OIL PIPING(TRAVEL) 

2 7 -~--z.~1 
17 b~ T 

P2 • 
PS 

QJ' Pl 

<l5 
@" 1 

_/~ 
, ,, 

~~ 

I 
I ' , 

I JEfit--9 
~, ✓-~ it TRAVEL MOTOR 

:~ ~ -~//~ / / 

20 

~-:~ --~.'fr~-
~:: Jj ~--

13 
© 

~-, 
~ . ,,-, 

~" ... ..._ 
/ 

'-: 
: --~ 
l __ 

14 

19 

silv
erh

orn
.co

.uk



1,1,,172149-76450-4,,"TUBE(L),ARM",1,1,,,,,,,,,,,,,,,,, 
2,1,,172149-76471-4,,"TUBE(R),ARM",1,1,,,,,,,,,,,,,,,,, 
3,1,,172149-76490-4,,"TUBE(L),BUCKET",1,1,,,,,,,,,,,,,,,,, 
4,1,,172149-76520-4,,"TUBE(R),BUCKET",1,1,,,,,,,,,,,,,,,,, 
5,1,,172183-76710,,"CLAMP 12X4,TUBE",4,4,,,,,,,,,,,,,,,,, 
6,1,,172183-76720,,"CLAMP,TUBE",2,2,,,,,,,,,,,,,,,,, 
7,1,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,,, 
8,1,,26013-080162,,"BOLT W/WASHER M8X16",3,3,,,,,,,,,,,,,,,,, 
9,1,,26013-080352,,"BOLT M 8X 35",4,4,,,,,,,,,,,,,,,,, 
10,1,,172150-78150,,HOSE,2,2,,,,,,,,,,,,,,,,, 
11,1,,172183-78790,,HOSE,2,2,,,,,,,,,,,,,,,,, 
12,1,,172183-78880,,HOSE,1,1,,,,,,,,,,,,,,,,, 
13,1,,172183-78890,,HOSE,1,1,,,,,,,,,,,,,,,,, 
14,1,,172122-17190,,CLIP,2,2,,,,,,,,,,,,,,,,, 
14-1,1,,172183-81160,,"TREE 
CLIP",2,2,,,,,S,,72183169,M/#01651,72183169,M/#01651,,,,,,, 
15,1,,172183-78980,,"SADDLE,RUBBER",1,1,,,,,,,,,,,,,,,,, 
16,1,,26013-100162,,"BOLT M10X 16",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

8 0 ~fffeff (7-b) 
Fig. HYO.OIL PIPING(BOOM) 

silv
erh

orn
.co

.uk



1,1,,172183-74800,,"P.T.O. KIT(ARM END)",1,,,,,,,1,,,,,,,,,,, 
1-1,1,,172183-74801,,"P.T.O. KIT(ARM END)",1,,,,,,N,1,72183146,M/#00924,,,,,,,,, 
1-2,1,,172183-74802,,"P.T.O. KIT(ARM END)",1,,,,,,S,1,72164377,M/#01706,,,,,,,,, 
2,2,,172112-76300,,"RETAINER A,BOOM PIPE",1,1,,,,,,,,,,,,,,,,, 
3,2,,172183-76620,,"TUBE L COMP.,3RD",1,1,,,,,,,,,,,,,,,,, 
4,2,,172183-76650,,"TUBE R COMP.,3RD",1,1,,,,,,,,,,,,,,,,, 
5,2,,23391-040000,,"JOINT RGI 1/2",2,,,,,,Z,,72183146,M/#00924,,,,,,,,, 
6,2,,172183-76510,,"FITTING 1/2 COMPL.",2,,,,,,Z,,72164377,M/#01706,,,,,,,,, 
7,2,,172142-76950-4,,"CLAMP 1/2 (GREEN:97)",4,4,,,,,,,,,,,,,,,,, 
7-1,2,,172142-76950-4,,"CLAMP 1/2 
(GREEN:97)",3,3,,,,,K,,72183169,M/#01703,72183069,M/#01703,,,,,,, 
8,2,,172142-77100,,"VALVE, STOP",2,,,,,,,,,,,,,,,,,, 
8-1,2,,172142-77101-4,,"VALVE, STOP",2,2,,,,,R,,72162466,M/#01058,,,,,,,,, 
8-2,2,,172183-74820,,"STOP 
VALVE",2,2,,,,,S,,72164377,M/#01706,72164377,M/#01706,,,,,,, 
9,3,,172142-77110,,"BODY, VALVE",2,,,,,,Z,,72162466,M/#01058,,,,,,,,, 
10,3,,172142-77120,,"RING, BACK UP",2,,,,,,Z,,72162466,M/#01058,,,,,,,,, 
11,3,,172142-77130,,VALVE,2,,,,,,Z,,72162466,M/#01058,,,,,,,,, 
12,3,,172142-77140,,"RING, BACK UP",2,,,,,,Z,,72162466,M/#01058,,,,,,,,, 
13,3,,22242-000200,,"CIRCLIP   20",2,,,,,,,,,,,,,,,,,, 
13-1,3,,22242-000300,,"CIRCLIP   30",2,2,,,,,S,,72162466,M/#01058,,,,,,,,, 
14,3,,22351-040010,,"SPRING PIN 4X10",2,,,,,,Z,,72162466,M/#01058,,,,,,,,, 
15,3,,24315-000160,,"O-RING 1B P-16.0",4,,,,,,Z,,72162466,M/#01058,,,,,,,,, 
16,3,,24315-000200,,"O-RING 1B P-20.0",2,,,,,,Z,,72162466,M/#01058,,,,,,,,, 
16A,3,,172142-77150,,"SEAL SET",2,2,,,,,W,,72162466,M/#01058,,,,,,,,, 
17,2,,23871-040000,,"PLUG PT1/2,SCREW",2,2,,,,,,,,,,,,,,,,, 
18,2,,26013-100452,,"BOLT M10X 45",1,1,,,,,,,,,,,,,,,,, 
18-1,2,,26116-100552,,"BOLT M10X 55 
PLATED",1,1,,,,,S,,72164377,M/#10706,72164377,M/#10706,,,,,,, 
19,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,,, 
20,2,,26013-120402,,"BOLT M12X 40",4,4,,,,,,,,,,,,,,,,, 
20-1,2,,26013-120402,,"BOLT M12X 
40",1,1,,,,,K,,72164377,M/#10706,72164377,M/#10706,,,,,,, 
21,2,,172183-79140,,"HOSE H206AB049",1,1,,,,,,,,,,,,,,,,, 
22,2,,172183-79150,,"HOSE H208AB049",1,1,,,,,,,,,,,,,,,,, 
23,2,,172183-79170,,"HOSE G208BL070W",2,,,,,,,,,,,,,,,,,, 
23-1,2,,172173-79171,,HOSE,2,2,,,,,S,,72183146,M/#00924,,,,,,,,, 
23-2,2,,172176-78270,,"HOSE 
G208AB087W",2,2,,,,,S,,72164377,M/#01706,72164377,M/#01706,,,,,,, 
24,2,,172183-81420,,"PLATE,SCREW SEAT 
M12",4,4,,,,,Z,2,72164377,M/#01706,72164377,M/#01706,,,,,,, 
25,2,,172157-81710,,PLATE,1,1,,,,,Z,2,72164377,M/#01706,72164377,M/#01706,,,,,,, 
26,2,,172183-81430,,"PLATE,SCREW SEAT M10",2,,,,,,,2,,,,,,,,,,, 
26-1,2,,172173-82310,,PLATE,2,2,,,,,S,2,72183146,M/#00924,,,,,,,,, 
26-2,2,,172173-
82310,,PLATE,2,2,,,,,Z,2,72164377,M/#01706,72164377,M/#01706,,,,,,, 
27,2,,172183-76250,,"PLATE     
(GREEN:97)",2,2,,,,,W,,72164377,M/#01706,72164377,M/#01706,,,,,,, 
28,2,,22217-100000,,"SPRING WASHER 
10",1,1,,,,,W,,72164377,M/#01706,72164377,M/#01706,,,,,,, 
29,2,,172183-76260,,SPACER,1,1,,,,,W,,72164377,M/#01706,72164377,M/#01706,,,,,,, 
30,2,,26013-120502,,"BOLT M12X 
50",2,2,,,,,W,,72164377,M/#01706,72164377,M/#01706,,,,,,, silv

erh
orn

.co
.uk



YOOK2963 

18% 
PREVIOUS 

18% 
PREVIOUS 

81 ~ffreff(PTO?-bIY~) 
Fig. HYO.OIL PIPING(P. T.O.ARM END) 

~ 
~ I 

3l 
:si 
§ ~ 
§ t ~ 
- I 8 

;::.,< 

::::,~ I 

~I 

\Ii 
I 

8-2 

18% 
PREVIOUS 

18% 
PREVIOUS 

I 

PTO:t~ 1-- (J?-AI'.:li-,:) 
P.T.O. KIT(ARM END) 
(172183-74801) 
~WL,No. 1-1 f;t, 
~WL,No.2~626-l•*~*~o 
1-linc.2-26-1 

18% 
PREVIOUS 

// 
/ ,, 

4 

3 
7 

30 

8-1 

18% 
PREVIOUS 

.. 23 

7 
23-1 

8-1 52° 5 
16 

18% 
PREVIOUS 

6 ~ 8 

o ~ 25 17 
, 17 

26- l W IBffl; 26 6 
PREVIOUS 

silv
erh

orn
.co

.uk



1,1,,172312-76250,,"ELBOW PT1/4",1,1,,,,,,,,,,,,,,,,, 
2,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,1,,,,,,,,,,,,,,,,, 
3,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,,, 
4,1,,23391-020000,,"JOINT RGI1/4",1,1,,,,,,,,,,,,,,,,, 
5,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,,, 
6,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,,, 
7,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,,, 
8,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,,, 
9,1,,172162-76310,,"ADAPTER,JOINT",2,2,,,,,,,,,,,,,,,,, 
10,1,,172162-76770,,"JOINT PF1/4",2,2,,,,,,,,,,,,,,,,, 
11,1,,23393-020000,,"JOINT 90RGI1/4",3,3,,,,,,,,,,,,,,,,, 
12,1,,23394-020000,,"JOINT 45RGI1/4",1,1,,,,,,,,,,,,,,,,, 
13,1,,24315-000110,,"O-RING 1B P-11.0",4,4,,,,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,,, 
15,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,,, 
16,1,,172421-78270,,"HOSE F404CW067S",1,1,,,,,,,,,,,,,,,,, 
17,1,,172173-78260,,HOSE,1,1,,,,,,,,,,,,,,,,, 
18,1,,172421-78260,,"HOSE F404BW107S",1,1,,,,,,,,,,,,,,,,, 
19,1,,172173-78360,,"HOSE G604WY097",1,1,,,,,,,,,,,,,,,,, 
20,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,,, 
21,1,,172421-78210,,"HOSE F403BB068S",1,1,,,,,,,,,,,,,,,,, 
22,1,,172421-78280,,"HOSE G604PT028",1,1,,,,,,,,,,,,,,,,, 
23,1,,172421-78220,,"HOSE F403BC062",1,1,,,,,,,,,,,,,,,,, 
24,1,,172421-78230,,"HOSE F403BB028",1,1,,,,,,,,,,,,,,,,, 
25,1,,172421-78200,,"HOSE F403BB065S",1,1,,,,,,,,,,,,,,,,, 
26,1,,172421-78290,,"HOSE G604PT028",1,1,,,,,,,,,,,,,,,,, 
27,1,,172421-78240,,"HOSE F403BB064",1,1,,,,,,,,,,,,,,,,, 
28,1,,172421-78250,,"HOSE F403BB028",1,1,,,,,,,,,,,,,,,,, 
29,1,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

B 2 =lY~ □-)~Jiff ( 11 v1 ~) 
Fig. CONTROL PIPING(DIRECT) 

J:;/J' 6 ~ i5 
VIEWED FROM UPPER 

;a ~ 
RIGHT LEFT 

1 3 

• FRONT 

--0 
25 

23 ~-(0 
11 21 

19 20 

@-.. •~ t\·, Mr~ 
. 20/9\.,_ 

17 U silv
erh

orn
.co

.uk



1,1,,23391-020000,,"JOINT RGI1/4",8,,,,,,,,,,,,,,,,,, 
2,1,,172173-78230,,"HOSE G604BB065S",1,,,,,,,,,,,,,,,,,, 
3,1,,172168-79140,,"HOSE G604BC070 E",1,,,,,,,,,,,,,,,,,, 
4,1,,172173-79230,,"HOSE G604BB080",1,,,,,,,,,,,,,,,,,, 
5,1,,172173-79370,,HOSE,1,,,,,,,,,,,,,,,,,, 
6,1,,172173-79380,,HOSE,1,,,,,,,,,,,,,,,,,, 
7,1,,172173-79390,,HOSE,1,,,,,,,,,,,,,,,,,, 
8,1,,172173-79400,,HOSE,1,,,,,,,,,,,,,,,,,, 
9,1,,172173-79410,,HOSE,1,,,,,,,,,,,,,,,,,, 
10,1,,933168-55770,,"BAND 146",3,,,,,,,,,,,,,,,,,, 
11,1,,172151-76030,,"BOLT, PIPE JOINT",2,,,,,,,,,,,,,,,,,, 
12,1,,172151-76040,,"BOLT, PIPE JOINT",2,,,,,,,,,,,,,,,,,, 
13,1,,172123-76120,,"CONNECTOR PF1/4",4,,,,,,,,,,,,,,,,,, 
14,1,,172123-76120,,"CONNECTOR PF1/4",6,,,,,,,,,,,,,,,,,, 
15,1,,172162-76770,,"JOINT PF1/4",2,,,,,,,,,,,,,,,,,, 
16,1,,23393-020000,,"JOINT 90RGI1/4",3,,,,,,,,,,,,,,,,,, 
17,1,,23394-020000,,"JOINT 45RGI1/4",1,,,,,,,,,,,,,,,,,, 
18,1,,24315-000110,,"O-RING 1B P-11.0",4,,,,,,,,,,,,,,,,,, 
19,1,,24315-000110,,"O-RING 1B P-11.0",8,,,,,,,,,,,,,,,,,, 
20,1,,24315-000180,,"O-RING 1B P-18.0",8,,,,,,,,,,,,,,,,,, 
21,1,,194202-56460,,BAND,1,,,,,,,,,,,,,,,,,, 
22,1,,172173-78310,,"HOSE G604BB064",1,,,,,,,,,,,,,,,,,, 
23,1,,172173-78320,,"HOSE G604BB028",1,,,,,,,,,,,,,,,,,, 
24,1,,172173-78330,,"HOSE G604BC062",1,,,,,,,,,,,,,,,,,, 
25,1,,172173-78340,,"HOSE G604BB028",1,,,,,,,,,,,,,,,,,, 
26,1,,172421-78270,,"HOSE F404CW067S",1,,,,,,,,,,,,,,,,,, 
27,1,,172173-78260,,HOSE,1,,,,,,,,,,,,,,,,,, 
28,1,,172421-78260,,"HOSE F404BW107S",1,,,,,,,,,,,,,,,,,, 
29,1,,172173-78360,,"HOSE G604WY097",1,,,,,,,,,,,,,,,,,, 
30,1,,172312-76250,,"ELBOW PT1/4",1,,,,,,,,,,,,,,,,,, 
31,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,,,,,,,,,,,,,,,,,, 
32,2,,24315-000110,,"O-RING 1B P-11.0",1,,,,,,,,,,,,,,,,,, 
33,1,,23391-020000,,"JOINT RGI1/4",1,,,,,,,,,,,,,,,,,, 
34,1,,23010-014000,,"CLAMP 14",2,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

S 8 :r::;~ 0-Jl,~ff ( 2 9 I-{y Jl,-f=f IYY) 
Fig. CONTROL PIPING(2WAY MULTI CHANGE) 

J:iJ'6~@ 
VIEWED FROM UPPER 

(R) (L) 
1 

IJt::::JY/\Jl,7 
REMOTE CONTROL VALVE -------

:..-----,-, 

;(, 
' I 

' 

~ 

: I . 
A , 

23_j 
4 Yt-- □ -Jl;J,Jl, ti -I ONTROL VALVE 

13-@25 I 
1 a- if a I 26 

3i'r3 rici\--~ 33 
Bt-13 €E,~--~-~;r3o 

0--.19 0. 
b -~-,®~ (f u' ·· 32 

Lf, 31 
~ ) 

2 

22 317 --® 
a3 

24 ~-© 
16 9 

silv
erh

orn
.co

.uk



1,1,,172173-76100,,CONNECTOR,2,,,,,,,,,,,,,,,,,, 
3,2,,24315-000110,,"O-RING 1B P-11.0",2,,,,,,,,,,,,,,,,,, 
4,1,,172141-76180,,CONNECTOR,6,,,,,,,,,,,,,,,,,, 
6,2,,24315-000110,,"O-RING 1B P-11.0",6,,,,,,,,,,,,,,,,,, 
7,1,,172421-78680,,"HOSE F403BB068",1,,,,,,,,,,,,,,,,,, 
8,1,,172421-78690,,"HOSE F403BB057",1,,,,,,,,,,,,,,,,,, 
9,1,,172421-78700,,"HOSE F403BC076",1,,,,,,,,,,,,,,,,,, 
10,1,,172421-78710,,"HOSE F403BB068",1,,,,,,,,,,,,,,,,,, 
11,1,,172421-78720,,"HOSE F403BB068",1,,,,,,,,,,,,,,,,,, 
12,1,,172421-78730,,"HOSE F403BB072",1,,,,,,,,,,,,,,,,,, 
13,1,,172421-78740,,"HOSE F403BC079",1,,,,,,,,,,,,,,,,,, 
14,1,,172421-78750,,"HOSE F403BE083",1,,,,,,,,,,,,,,,,,, 
15,1,,933168-55770,,"BAND 146",3,,,,,,,,,,,,,,,,,, 
16,1,,194202-56460,,BAND,1,,,,,,,,,,,,,,,,,, 
17,1,,172123-76120,,"CONNECTOR PF1/4",2,,,,,,,,,,,,,,,,,, 
18,1,,24315-000110,,"O-RING 1B P-11.0",2,,,,,,,,,,,,,,,,,, 
19,1,,172151-76030,,"BOLT, PIPE JOINT",2,,,,,,,,,,,,,,,,,, 
20,1,,172151-76040,,"BOLT, PIPE JOINT",2,,,,,,,,,,,,,,,,,, 
21,1,,172123-76120,,"CONNECTOR PF1/4",4,,,,,,,,,,,,,,,,,, 
22,1,,24315-000110,,"O-RING 1B P-11.0",6,,,,,,,,,,,,,,,,,, 
23,1,,24315-000180,,"O-RING 1B P-18.0",8,,,,,,,,,,,,,,,,,, 
24,1,,172312-76250,,"ELBOW PT1/4",1,,,,,,,,,,,,,,,,,, 
25,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,,,,,,,,,,,,,,,,,, 
26,2,,24315-000110,,"O-RING 1B P-11.0",1,,,,,,,,,,,,,,,,,, 
27,1,,23391-020000,,"JOINT RGI1/4",1,,,,,,,,,,,,,,,,,, 
28,1,,172421-78270,,"HOSE F404CW067S",1,,,,,,,,,,,,,,,,,, 
29,1,,172173-78260,,HOSE,1,,,,,,,,,,,,,,,,,, 
30,1,,172421-78260,,"HOSE F404BW107S",1,,,,,,,,,,,,,,,,,, 
31,1,,172173-78360,,"HOSE G604WY097",1,,,,,,,,,,,,,,,,,, 
32,1,,23010-014000,,"CLAMP 14",2,,,,,,,,,,,,,,,,,, 
33,1,,172162-76770,,"JOINT PF1/4",2,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

J::7'J'6~ 5 
VlEWED FROM UPPER 

(R) (l) 

1J'E:JYl,Jv7 
REMOTE CONTROL VALVE~ ./ 

~ ~ ~ ---------, 
®tJ'6~5 (~lfflmil) 
VIEWED FROM @(DEVELOPMENT) 

l]-1\11\) 
.__-----,--1-LOW-HIGH VAL 

l .. ~ I 
28 
~ .27 

0-~ Y 24 
~-/' ~ 

ct 
l. 

:::z 1 -"Iv SJ 31':::.,, t-­
sw I vEL JOINT 

I) /\JV 7 
OTARY VALVE 

silv
erh

orn
.co

.uk



1,1,,172173-76100,,CONNECTOR,1,,,,,,,,,,,,,,,,,, 
3,2,,24315-000110,,"O-RING 1B P-11.0",1,,,,,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",1,,,,,,,,,,,,,,,,,, 
5,1,,172141-76180,,CONNECTOR,6,,,,,,,,,,,,,,,,,, 
7,2,,24315-000110,,"O-RING 1B P-11.0",6,,,,,,,,,,,,,,,,,, 
8,1,,24315-000110,,"O-RING 1B P-11.0",1,,,,,,,,,,,,,,,,,, 
9,1,,172421-78600,,"HOSE F403BB075",1,,,,,,,,,,,,,,,,,, 
10,1,,172421-78610,,"HOSE F403CC050S",1,,,,,,,,,,,,,,,,,, 
11,1,,172421-78620,,"HOSE F403BB080",1,,,,,,,,,,,,,,,,,, 
12,1,,172173-79240,,"HOSE G604CE054",1,,,,,,,,,,,,,,,,,, 
13,1,,172421-78640,,"HOSE F403BE079",1,,,,,,,,,,,,,,,,,, 
14,1,,172173-79260,,"HOSE G604BC027",1,,,,,,,,,,,,,,,,,, 
15,1,,172421-78660,,"HOSE F403BE047",1,,,,,,,,,,,,,,,,,, 
16,1,,172421-78670,,"HOSE F403BE073",1,,,,,,,,,,,,,,,,,, 
17,1,,172123-76120,,"CONNECTOR PF1/4",4,,,,,,,,,,,,,,,,,, 
18,1,,23394-020000,,"JOINT 45RGI1/4",1,,,,,,,,,,,,,,,,,, 
19,1,,23393-020000,,"JOINT 90RGI1/4",3,,,,,,,,,,,,,,,,,, 
20,1,,24315-000110,,"O-RING 1B P-11.0",4,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

8 5 =1Yr- □ -Jv~ff ( □ -1u1,Jv7"'=1Yr- □ -J1,,1,J1,,7) 
Fig. CONTROL PIPING(ROTARY VALVE~ CONTROL VALVE) 

::J::,; I-- D - Jt., / U, 7 
CONTROL VALVE 

: I . 
l ~ ~, 

-... ____.._,_ ... 

□--$> I) l\)l, 7 
ROTARY VALVE 

~ 

@tJ' 6 ~ ~ OIUffl~) 
VIEWED FROM @(DEVELOPMENT) 

silv
erh

orn
.co

.uk



1,1,,172112-77660,,"L-JOINT 1/8",2,2,,,,,,,,,,,,,,,,, 
2,1,,172141-77800,,"JOINT, GREASE",4,4,,,,,,,,,,,,,,,,, 
3,1,,172147-77800,,"CONNECTOR PT 1/8",1,1,,,,,,,,,,,,,,,,, 
3-1,1,,172312-77820,,"FITTING, 
GREASE",1,1,,,,,N,,72421054,M/#10897,72421054,M/#10897,,,,,,,,,I 
4,1,,172183-77810,,"HOSE P602YY050",2,2,,,,,,,,,,,,,,,,, 
5,1,,172183-77850,,"HOSE P202FF079",1,1,,,,,,,,,,,,,,,,, 
6,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

F. BB IJIJ-VYIJ 
ig. GREASING 

REFER TO F' ,g.27 

silv
erh

orn
.co

.uk



1,1,,172010-01640,,SPACER,1,1,,,,,,,,,,,,,,,,, 
2,1,,172010-01640,,SPACER,2,2,,,,,,,,,,,,,,,,, 
3,1,,172149-81101-4,,"BOOM COMPL.",1,1,,,,,,,,,,,,,,,,, 
3-1,1,,172183-81100,,"BOOM 
W/BUSH",1,1,,,,,S,,72164377,M/#01706,72164377,M/#01706,,,,,,, 
4,2,,172171-81280,,"SEAL 35X45X4",2,2,,,,,,,,,,,,,,,,, 
5,2,,172141-82270,,"BUSH 35 45",2,2,,,,,,,,,,,,,,,,, 
6,1,,172149-81301,,"PIN 35X114 COMPL.",1,1,,,,,,,,,,,,,,,,, 
7,1,,172149-81321,,"PIN 30X148 COMPL.",1,1,,,,,,,,,,,,,,,,, 
8,1,,172137-81361,,PIN,1,1,,,,,,,,,,,,,,,,, 
9,1,,172141-84601,,"SHIM 35",1,1,,,,,,,,,,,,,,,,, 
10,1,,22157-100000,,"WASHER 10",1,1,,,,,,,,,,,,,,,,, 
11,1,,22157-100000,,"WASHER 10",2,2,,,,,,,,,,,,,,,,, 
12,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,,, 
13,1,,26013-100252,,"BOLT W/WASHER M10X25",1,1,,,,,,,,,,,,,,,,, 
14,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
15,1,,933160-06711,,"SHIM 30, PIN ADJUST",2,2,,,,,,,,,,,,,,,,, 
16,1,,172010-01640,,SPACER,2,2,,,,,,,,,,,,,,,,, 
17,1,,172146-82910,,SPACER,1,1,,,,,,,,,,,,,,,,, 
18,1,,172183-83100,,"BRACKET,BOOM",1,1,,,,,,,,,,,,,,,,, 
19,1,,172183-83120,,"PIN 50X267",1,1,,,,,,,,,,,,,,,,, 
20,1,,172149-83131,,"PIN 35X213 COMPL.",1,1,,,,,,,,,,,,,,,,, 
21,1,,172183-83130,,"PLATE,PIN LOCKING",1,1,,,,,,,,,,,,,,,,, 
22,1,,172183-83140,,"PIN 38X92 COMPL.",1,1,,,,,,,,,,,,,,,,, 
23,1,,172149-83151,,PIN,1,1,,,,,,,,,,,,,,,,, 
24,1,,172183-83160,,"PIN 38X141",1,1,,,,,,,,,,,,,,,,, 
25,1,,172141-83390,,"PLATE, PIN LOCK",1,1,,,,,,,,,,,,,,,,, 
26,1,,172141-84601,,"SHIM 35",2,2,,,,,,,,,,,,,,,,, 
27,1,,22157-100000,,"WASHER 10",2,2,,,,,,,,,,,,,,,,, 
28,1,,22217-160000,,"SPRING WASHER 16",2,2,,,,,,,,,,,,,,,,, 
29,1,,22242-000500,,"CIRCLIP   50",1,1,,,,,,,,,,,,,,,,, 
30,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
31,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
32,1,,26013-120252,,"BOLT M12X 25",1,1,,,,,,,,,,,,,,,,, 
33,1,,26116-160402,,"BOLT M16X 40 PLATED",2,2,,,,,,,,,,,,,,,,, 
34,1,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,,,,,,,,,,,,,,,,, 
35,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,,, 
36,1,,172183-81400,,"BOOM 
COMP.,3RD",1,1,,,,,Z,1,72164377,M/#01706,72164377,M/#01706,,,,,,, 
37,2,,172171-81280,,"SEAL 
35X45X4",2,2,,,,,Z,1,72164377,M/#01706,72164377,M/#01706,,,,,,, 
38,2,,172141-82270,,"BUSH 35 
45",2,2,,,,,Z,1,72164377,M/#01706,72164377,M/#01706,,,,,,, 
39,1,,172164-81170,,"TREE 
CLIP",3,3,,,,,W,,72164377,M/#01706,72164377,M/#01706,,,,,,, 
39-1,1,,172183-81170,,"TREE 
CLIP",3,3,,,,,S,,72183169,M/#01706,72183169,M/#01706,,,,,,, 
40,1,,172183-81160,,"TREE 
CLIP",1,1,,,,,W,,72164377,M/#01706,72164377,M/#01706,,,,,,, 
40-1,1,,172183-81160,,"TREE 
CLIP",2,2,,,,,K,,72170026,M/#01706,72170026,M/#01706,,,,,,, 
41,1,,172173-81700,,SHIM,1,1,,,,,W,,72176168,M/#01706,72176168,M/#01706,,,,,,, 
42,1,,172173-81710,,SHIM,1,1,,,,,W,,72176168,M/#01706,72176168,M/#01706,,,,,,, silv

erh
orn

.co
.uk



YOOK2963 

IBM 
PREVIOUS 

PTO?-b..IYt--:'t.t~ 
P. T.O. ARM END SPEC. 

\ 
I 

y-b.. 
A 

87 7-b&7-b7~7~~ 
Fig. BOOM & BOOM BRACKET 

7 

IBM 
PREVIOUS 

, ~01•3 4 f,r 
~·~ 

9 ' ', 

', 3-.... ,, 
ll 

, 

26 34...::::-----'~ "'>,-~--

silv
erh

orn
.co

.uk



1,1,,172010-01640,,SPACER,2,2,,,,,,,,,,,,,,,,, 
2,1,,172183-82100-4,,"ARM 950 COMPL.",1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172183-82101,,"ARM 950 
ASSY",1,1,,,,,S,,72164377,M/#01706,72164377,M/#01706,,,,,,, 
3,2,,172183-72290,,"SEAL, DUST 30X40X4.2",6,6,,,,,,,,,,,,,,,,, 
4,2,,172137-81300,,"BUSH 30X45, PIN",6,6,,,,,,,,,,,,,,,,, 
5,1,,172137-94251,,"PIN 30X76",2,2,,,,,,,,,,,,,,,,, 
6,1,,22157-100000,,"WASHER 10",2,2,,,,,,,,,,,,,,,,, 
7,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,,, 
8,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
9,1,,933160-06711,,"SHIM 30, PIN ADJUST",2,2,,,,,,,,,,,,,,,,, 
10,1,,172149-99470,,"KIT, ARM PIN",2,2,,,,,,,,,,,,,,,,, 
11,2,,172137-81380,,"NUT M16",2,2,,,,,,,,,,,,,,,,, 
12,2,,172149-83200,,"PIN 30X150 COMPL.",2,2,,,,,,,,,,,,,,,,, 
13,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
14,2,,933147-08501,,"WASHER 17X40X4.5",2,2,,,,,,,,,,,,,,,,, 
15,2,,933160-06711,,"SHIM 30, PIN ADJUST",4,4,,,,,,,,,,,,,,,,, 
16,1,,172137-84403-4,,"LINK,BUCKET",1,1,,,,,,,,,,,,,,,,, 
16-1,1,,172137-84404-1,,"LINK 
ASSY,BUCKET(97)",1,1,,,,,N,,72183231,M/#02821,72183231,M/#02821,,,,,,,,,I 
17,2,,172183-72290,,"SEAL, DUST 30X40X4.2",6,6,,,,,,,,,,,,,,,,, 
18,2,,172137-81300,,"BUSH 30X45, PIN",2,2,,,,,,,,,,,,,,,,, 
19,2,,172137-84451,,BUSH,2,2,,,,,,,,,,,,,,,,, 
20,1,,172137-84502-4,,"ARM(L), BUCKET",1,1,,,,,,,,,,,,,,,,, 
21,1,,172137-84512-4,,"ARM(R), BUCKET",1,1,,,,,,,,,,,,,,,,, 
22,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
23,1,,172183-82300,,"ARM 950 COMP.,3RD",1,,,,,,,1,,,,,,,,,,, 
23-1,1,,172183-82301,,"ARM(950), 
3RD",1,1,,,,,S,1,72183146,M/#00924,72183146,M/#00924,,,,,,, 
23-2,1,,172183-82301,,"ARM(950), 
3RD",1,1,,,,,Z,1,72164377,M/#01706,72164377,M/#01706,,,,,,, 
24,2,,172183-72290,,"SEAL, DUST 
30X40X4.2",6,6,,,,,Z,1,72164377,M/#01706,72164377,M/#01706,,,,,,, 
25,2,,172137-81300,,"BUSH 30X45, 
PIN",6,6,,,,,Z,1,72164377,M/#01706,72164377,M/#01706,,,,,,, 
26,1,,172183-81160,,"TREE 
CLIP",4,4,,,,,W,,72164377,M/#01706,72164377,M/#01706,,,,,,, 
27,1,,172150-03050,,LABEL,1,,,,,,,2,,,,,,,,,,, 
28,1,,172183-84450,,"LINK,BUCKET",1,,,,,,,2,,,,,,,,,,, 
29,2,,172183-72290,,"SEAL, DUST 30X40X4.2",6,,,,,,,2,,,,,,,,,,, 
30,2,,172137-81300,,"BUSH 30X45, PIN",2,,,,,,,2,,,,,,,,,,, 
31,2,,172137-84451,,BUSH,2,,,,,,,2,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

10 

23-1 2 

18;:; 
PREVIOUS 

1--- 7 'J ~fr~ 
KET HOOK SPEC. silv

erh
orn

.co
.uk



1,1,,172137-99451-4,,"BIN KIT,BUCKET",2,2,,,,,,,,,,,,,,,,, 
2,2,,172149-83220,,"COLLAR 30X42.7X22",2,2,,,,,,,,,,,,,,,,, 
3,2,,172137-86251,,"PIN, BUCKET",2,2,,,,,,,,,,,,,,,,, 
4,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
5,2,,26116-100602,,"BOLT M10X 60 PLATED",2,2,,,,,,,,,,,,,,,,, 
6,2,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,,, 
7,2,,933160-06711,,"SHIM 30, PIN ADJUST",2,2,,,,,,,,,,,,,,,,, 
8,1,,772137-86301-4,,"BUCKET 450 COMPL.",1,1,,,,,,,,,,,,,,,,, 
10,3,,172137-86240-4,,"TEETH,SIDE",2,2,,,,,,,,,,,,,,,,, 
11,2,,772137-86751-4,,"TEETH ASSY",4,4,,,,,,,,,,,,,,,,, 
12,3,,172137-86700,,"SHIM 2.3, TEETH",4,4,,,,,,,,,,,,,,,,, 
13,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,,,,,,,,,,,,,,,,, 
14,3,,172137-86751-4,,"TEETH CMP",4,4,,,,,,,,,,,,,,,,, 
15,4,,172141-86231-4,,TEETH,4,4,,,,,,,,,,,,,,,,, 
16,4,,172137-86770,,BOLT,8,8,,,,,,,,,,,,,,,,, 
17,4,,172137-86780-4,,"NUT          (GREEN)",8,8,,,,,,,,,,,,,,,,, 
18,1,,933160-06711,,"SHIM 30, PIN ADJUST",,2,,,,,,1,,,,,,,,,,, 
19,1,,172149-83220,,"COLLAR 30X42.7X22",,2,,,,,,1,,,,,,,,,,, 
20,1,,172137-86251,,"PIN, BUCKET",,2,,,,,,1,,,,,,,,,,, 
21,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,2,,,,,,1,,,,,,,,,,, 
22,1,,26116-100602,,"BOLT M10X 60 PLATED",,2,,,,,,1,,,,,,,,,,, 
23,1,,26716-100002,,"NUT 10",,4,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

/\7'!/~ (450) B 9 BUCKET (45 0) Fi g · 

8 

11 

12 13 
I 

') 2ffi'i?R~S 
ES OAF MACHI NE. FOR..!!....!.::.:..:..._~ 

21 

silv
erh

orn
.co

.uk



1,1,,172137-99451-4,,"BIN KIT,BUCKET",2,,,,,,,,,,,,,,,,,, 
2,2,,172149-83220,,"COLLAR 30X42.7X22",2,,,,,,,,,,,,,,,,,, 
3,2,,172137-86251,,"PIN, BUCKET",2,,,,,,,,,,,,,,,,,, 
4,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,,,,,,,,,,,,,,,,,, 
5,2,,26116-100602,,"BOLT M10X 60 PLATED",2,,,,,,,,,,,,,,,,,, 
6,2,,26716-100002,,"NUT 10",4,,,,,,,,,,,,,,,,,, 
7,2,,933160-06711,,"SHIM 30, PIN ADJUST",2,,,,,,,,,,,,,,,,,, 
8,1,,172137-86050,,"BUCKET ASSY,400 (97)",1,,,,,,,,,,,,,,,,,, 
10,3,,172137-86240-4,,"TEETH,SIDE",2,,,,,,,,,,,,,,,,,, 
11,2,,772137-86751-4,,"TEETH ASSY",3,,,,,,,,,,,,,,,,,, 
12,3,,172137-86700,,"SHIM 2.3, TEETH",3,,,,,,,,,,,,,,,,,, 
13,3,,172137-86710,,"TEETH SHIM 17 SET",3,,,,,,,,,,,,,,,,,, 
14,3,,172137-86751-4,,"TEETH CMP",3,,,,,,,,,,,,,,,,,, 
15,4,,172141-86231-4,,TEETH,3,,,,,,,,,,,,,,,,,, 
16,4,,172137-86770,,BOLT,6,,,,,,,,,,,,,,,,,, 
17,4,,172137-86780-4,,"NUT          (GREEN)",6,,,,,,,,,,,,,,,,,, 
18,1,,772137-86601-4,,"BUCKET 350 COMPL.",1,,,,,,,,,,,,,,,,,, 
20,3,,172137-86240-4,,"TEETH,SIDE",2,,,,,,,,,,,,,,,,,, 
21,2,,772137-86751-4,,"TEETH ASSY",3,,,,,,,,,,,,,,,,,, 
22,3,,172137-86700,,"SHIM 2.3, TEETH",3,,,,,,,,,,,,,,,,,, 
23,3,,172137-86710,,"TEETH SHIM 17 SET",3,,,,,,,,,,,,,,,,,, 
24,3,,172137-86751-4,,"TEETH CMP",3,,,,,,,,,,,,,,,,,, 
25,4,,172141-86231-4,,TEETH,3,,,,,,,,,,,,,,,,,, 
26,4,,172137-86770,,BOLT,6,,,,,,,,,,,,,,,,,, 
27,4,,172137-86780-4,,"NUT          (GREEN)",6,,,,,,,,,,,,,,,,,, 
28,1,,772137-86501-4,,"BUCKET(300) ASSY",1,,,,,,,,,,,,,,,,,, 
30,3,,172137-86240-4,,"TEETH,SIDE",2,,,,,,,,,,,,,,,,,, 
31,2,,772137-86751-4,,"TEETH ASSY",3,,,,,,,,,,,,,,,,,, 
32,3,,172137-86700,,"SHIM 2.3, TEETH",3,,,,,,,,,,,,,,,,,, 
33,3,,172137-86710,,"TEETH SHIM 17 SET",3,,,,,,,,,,,,,,,,,, 
34,3,,172137-86751-4,,"TEETH CMP",3,,,,,,,,,,,,,,,,,, 
35,4,,172141-86231-4,,TEETH,3,,,,,,,,,,,,,,,,,, 
36,4,,172137-86770,,BOLT,6,,,,,,,,,,,,,,,,,, 
37,4,,172137-86780-4,,"NUT          (GREEN)",6,,,,,,,,,,,,,,,,,, 
38,1,,772137-86401-4,,"BUCKET 250 COMPL.",1,,,,,,,,,,,,,,,,,, 
40,3,,172137-86240-4,,"TEETH,SIDE",2,,,,,,,,,,,,,,,,,, 
41,2,,772137-86751-4,,"TEETH ASSY",2,,,,,,,,,,,,,,,,,, 
42,3,,172137-86700,,"SHIM 2.3, TEETH",2,,,,,,,,,,,,,,,,,, 
43,3,,172137-86710,,"TEETH SHIM 17 SET",2,,,,,,,,,,,,,,,,,, 
44,3,,172137-86751-4,,"TEETH CMP",2,,,,,,,,,,,,,,,,,, 
45,4,,172141-86231-4,,TEETH,2,,,,,,,,,,,,,,,,,, 
46,4,,172137-86770,,BOLT,4,,,,,,,,,,,,,,,,,, 
47,4,,172137-86780-4,,"NUT          (GREEN)",4,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

70 /~71~ (400,350,300,250, J71'Yf-;,(::;~) 
Fig. BUCKET(400,350,300,250,ATTACHMENT) 

8 
18 
28 
38 

11 
21 
31 
41 

14 
24 
34 
44 

I I 
10 12 17 15 
20 22 27 25 
30 32 37 35 
40 42 47 45 

1 -g.?".'.9 1J 211,t~c9. 
2 PIECES OF PARTS ARE 
USED FOR A MACHINE. 

I 
16 13 
26 23 
36 33 
46 43 

3 

4 

silv
erh

orn
.co

.uk



1,1,,172010-01640,,SPACER,2,2,,,,,,,,,,,,,,,,, 
2,1,,172010-01640,,SPACER,2,2,,,,,,,,,,,,,,,,, 
3,1,,172110-36010,,COLLAR,2,2,,,,,,,,,,,,,,,,, 
4,1,,172110-36010,,COLLAR,2,2,,,,,,,,,,,,,,,,, 
5,1,,172183-94100,,"BLADE COMPL.",1,1,,,,,,,,,,,,,,,,, 
5-1,1,,172183-94100-1,,"BLADE 
COMPL.",1,1,,,,,R,,72183222,M/#10501,72183222,M/#10501,,,,,,, 
6,2,,172183-72290,,"SEAL, DUST 30X40X4.2",4,4,,,,,,,,,,,,,,,,, 
7,1,,172137-94251,,"PIN 30X76",2,2,,,,,,,,,,,,,,,,, 
8,1,,172137-94271,,PIN,2,2,,,,,,,,,,,,,,,,, 
9,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
10,1,,24761-040000,,"NIPPLE B,GREASE",2,2,,,,,,,,,,,,,,,,, 
11,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
12,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
13,1,,933160-06711,,"SHIM 30, PIN ADJUST",4,4,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



YOOK2963 

1 7v-~ 7 BLADE Fig· 

silv
erh

orn
.co

.uk



1,1,,172183-08500,,"P.T.O. KIT",1,,,,,,,1,,,,,,,,,,, 
1-1,1,,172183-08501,,"P.T.O. KIT",1,,,,,,S,1,72173063,M/#01706,,,,,,,,, 
2,2,,172183-74811,,"P.T.O. KIT(FRAME END",1,,,,,,,2,,,,,,,,,,, 
3,2,,172183-74801,,"P.T.O. KIT(ARM END)",1,,,,,,,3,,,,,,,,,,, 
3-1,2,,172183-74802,,"P.T.O. KIT(ARM END)",1,,,,,,S,3,72173063,M/#01706,,,,,,,,, 

silv
erh

orn
.co

.uk



Y00K2963 

72 PTO:\::~~ 
Fig. P. T.O.KIT 

PTO~'Y t-- (71..,,-L,.I::,,i-:) 
P. T.O.KIT (FRAME END) 

2 (172183-74811) 
inc.Fig.26 REF.No. 2 ~ 40 
inc.Fig.58 REF.No.1 ~ 17 

PTO~'YI--­
P. T.O.KIT 
( 172183-08500) 
inc.Fig.26 REF.No.1-1 

Fig.61 REF.No. 1-1 
1-1 (172183-08501) 

inc.Fig.26 REF.No. 1-1 
Fig.61 REF.No.1-2 

P TO=f' 'Y t-- (?-Li.I:,tt-:) 
P. T.O.KIT!ARM ENDl 
3 (172183-74801) 

inc.Fig.61 REF.No.2 ~ 26-1 
3-1 ( 172183-7 4802) 

inc.Fig.61 REF.No.2 ~ 30 
28 Illa (PTQ:::i::;t-- □-Jt,) 

Fig. CONTROL EQUIPMENT(P. T.O.CONTROLJ 1 ~ff~l(PTO?-bI::;~) 
HYO.OIL PIPING{P. T.O.ARM ENDl 

Fig. 

;::> iO'- .,,-. t::;l,-,:.:::~1-, 
;, 1 0 11,jf!Fll,\l,lt (NOl 
Ull)IJ-1ifl!Ol 
f-,926Rff. Hl).I 
'11llll-Utll! 
;,1 2e 11.H. No.1~, 

"" fQ26Jt£F No< 40 
~ Q St ~(F Ht 11 

P' ~ t I 
• ~~: I 

·.1· ,• i . t · 

26 r-,. 

EE£! (PTO/W1~7-~757'Jt-) 
HYO.OIL PIPING IP. T.O.VALVE 

~ BOOM BRACKET> 

Fig. 

silv
erh

orn
.co

.uk



[Info] 
PcNo=Y00K2963 
PcName=VIO15(JP,EX)(B5055) 
JpnUse=1 
JpnSec1=Œš‹@ 
JpnSec2=ƒoƒbƒNƒz� [ 
JpnSec3=VIO 
JpnPreface=1 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (ViO) 
EngSec3=VIO 
EngPreface=1 

silv
erh

orn
.co

.uk




